


@



1.

[¢]

(e]

N—J YR MO ZFERHICHIDT
A=Y 2 } D KK
24 v Fit TS1610, TS 1910 BOMKER , MBSEFE LHIFRR T 2538
BLTHET, T E0WFT Y 2AA1—-BD,2AA 1 -BER®ERLC+bE 3,
BEESEIYE -5 3= FiZleoTRY, HYDLHBBELEYELLTHY

I, BXETRI - FEIKRELOWD T,

A R |a-F |8 K| a-F |[B K |a-¥|l® R |a-F

TC10 1401 [TB17 1407 TB1700(1413 | TS1700(1419
TC15 1402 | TR1S 1408 TB1400 {1414 T82200V1420
TB15 1403 | TRILD |1409 TB2400{1415 | TS1610 (1421
TB20 1404 | TB23 1410 |TB2000 1416 |TS1910 (1422
TR1 1405 |TM1200(1411 TSZSOO 1417 | TS2210 (1423
TRIL 1406 | TB2300|1412 |TS2500 (1418 |TS2510 |1424
TS2810 (1425

TS3510 (1426

(e]

HMEFESOWEZ [V] [WlIDDwTwaHaid, EEdkariblLTw 3,
rv—l s WRR myw w SIS0 6 B0 6 el T‘Eﬁ&lﬁ]

HRLZDO [COMP) tix 28N DI -2 YR DY AR L HAZREHZHARL T
U I
120 [SET] OFRBEBEL e ML TIFEFHF TV MLTHD 3,
(1)

2T TY v+ 4—nr SET

e AT TNy IHhA—n )

CXFTYrrEY T 5T yfnw—»SET@%ﬁJZE‘En%

e r L o4 )
Maazo (L) (R) L@, ETFmMKE> TXEAMFTRE L bh B

RFELTH D EFo



2. %ﬁ&ytomf®HMw

o ﬁcﬁﬁ:~ru:y51—y:—rcmorwbtm,M@wmgxim%c
BALTTF &,

H£Z~F®%&@,m:—F@lomtﬁﬁgﬁt@ﬁégﬁﬁﬁm3hiLto
i E & 0B

O()OC}—CMDO——OC)OC%~O

............ ol |
: : : R Mo - §
e L T O Tytyj’y—y'}l/—7°
TEF e %@j-— F
................. KA X 4y

WW£3~F®¢%BQH,$9Mé%wfxm5Vc£ﬂéhibto

ﬁlzmc&b&cﬁ&cOﬁEMéhiuto

MRS (X0 XiV)  mas (w)

......... & %
SﬁQ&MQQ&!‘Q&lQ;MQQ
: : Lo ; S
......... Hix
......... &Eﬁ&ﬂ:fﬂ
......... Me
......... lﬁl?ﬂﬁ’@

IR N7

X4~Ol16—00060—>X40116—000609
ML,27UV7EV,¥ﬁEv,i—N—EV@%%T?O
Bl - 27 )y ey

X58016—30022~YS8016-030229




HOW TO USE THIS PARTS RIST

CONSTRUCTION OF PARTS LIST:

1. Sketc?l in this list points out all range of component parts, sccessories, and
order-made parts and for the Engine Model ISUZU 2AA1-BD, 2AA1-BE series.

2. Parts-number is arranged according to COMPUTER, system, the first four
letters of which means model of each brand.

Indication of model in code is as follows:

MODEL | CODE | MODEL CODE MODEL | CODE | MODEL CODE

TC10 1401 TB17 1407 TB1700 1413 TS1700 1419
TCI15 1402 TR 1S 1408 TB1400 1414 TS2200 1420
TBI15 1403 TR ILD 1409 TS2400 1415 TS1610 142]
TB20 1404 TB23 1410 TS2000 1416 | TS1910 1422
TR 1 1405 TM1200 1411 TS52800 1417 TS2210 1423
TR 1L 1406 TB2300 1412 TS2500 1418 TS2510 1424

TS2810 1425
TS3510 1426

3. "V, W" mark on the head of parts -number means standard parts you

can get in an ordinary market.

"V ISO screw
PWH ar s e s ISEKI standard parts
4. " Complete' in parts-name indicates that over two parts are being

welded or. coaked.
5. "Each component of an set is listed next to the set in which it is includ-
ed, being prefixed with a black point(s) as shown below.
( Example)
STEERING WHEEL SET
e WHEEL, steering
e CAP, steering Component and subassembly

«EMBLEM of STEERING WHEEL SET

6. Key to symbols.

R.H. .......... Right hand side ( Viewed from the operator's seat
facing toward front)

L.H ... ...... Left hand side ( Viewed from the operator's seat
facing toward front)



* o Means order-made parts.

........... Not supplied as a single part.

CAUTION FOR ORDERING SPARE PARTS:

1. Especially, please do not forget to point out Parts-Number without any
mistake because of COMPUTER system.
2. The structure of the Part Code Number is consisting of the 10-figure

old code number, the control and coating color reference number added

this time.

Genuine Parts

QOOOH=000—0000—0

Coating Color Ref. No. ( changeable)
VRPN Serial Parts No.

SR Parts Code No.

............................. Assembly Group Ref. No.
B o B2 S e e s 3 5 .- Model Code No.

Cate:gory No.

3. The Cateéory Number for the parts on the market has been changed
from "X" to "V,
except screws. Furthermore, the figure "0™ has becen added at the end of
the parts code number to make this number 12-figures in total.

Parts on the market (X or V) Standard Parts (w)

..... Newly added
COOOOO—0O00000

i o= The figure "0
s Slze

e Surface Treatment

Quality of Material

S $3E 74N R R B e e eue e s o o ¢ mim ¢ g 8 o) & AiRre T B G Kind of Parts

Category No.
Iixample: Spring Washer

X40116-00060 —= V40116-000600
Besides, the above-mentioned rule is not applied to the Spring Pin,
the Roller Pin and theTaper Pin.

Example: Spring Pin

X58016-30022 —= V58016-030220




= 5/

>

CONTENTS
i 7 =
GROUP NAME PAGE
=y oy
ENGINE
No. 1 vy v F
Fig 1 CYLINDER ....... R T R e N T T T T I 1
No. 2 s35vs y—=A
Flg. 2 CRANK CASE ..................................... 3
No. 3 LIV I¥FY— v —RAR & TTV
Fig. 3 TIMING GEAR CASE and FAN "~ 7 rrrersrrnrmnoees 7
No. 4 735wy T¥7 b
Flg. 4 CRANK SHAFT ...................................... 11
No. 5 R4 A H = X A
Fig. 5 VA.LVE MECHANISM ................................. 15
No. 6 Tz L VAT A
Fig. 6 FUEL SYSTEM e 886 6 8 8 6 0 a8 oo e ame s E e e e eEseas e e 17
No. 7 Ty A
Flg. 7 ENGINE PARTS ................................... 19
No. 8 T ANEYT
Flg 8 OIL =100 Y 5= R 21
_ No. 9  AALTAAE-—
Fig 9 OIL FILTER_ ...................................... 23
No. 10 f oy vay KT
Flg. 10 INJECTION PUMP ................................... 25
No. 11 AL =&
Fig. 11 STATER "t ' rtrrssrrerserserrereercs e s . 31
No. 12 ¥ X Vv —Z
Flg 12 GENERATOR ..................................... 33
No. 13 v — b
Fig. 13 TOOLS " - trirtrrrrrrr et 35
oY —
SHASSIS
No 15 5 o= =4
Fig 15 RADIATOR ©'f-trrsrmtrmrrresermses s, 39
No. 16 4 /T =7 AT A
Flg 16 INTAKE SYSTEM " - i rrrrrrsrrssrsereresnens 41
No. 17 =%/ —RAt t AVFT—7 VAT A
Fig. 17 EXHAUST and INTAKE SYSTEM """ -t rrrrmm0nts 43
No. 18 EZ SR
Fig. 18 BONNET “f -t rcrirsrrersreeasstmsaataainarananen, 45




# AN =]
GROUP NAME PAGE

No. 19 Ze v+ T2 AL

Fig 19 FRONT AXLE e rrereenassssenneaaniee s 49
No. 20 Zao b kA{—n

Fig 20 FRONT WHEEL -t -t s rrmm e 53
No. 21 AT T7VVT F A4 -1

Fig. 21 STERING WHEEL "t rrrrrmrrmmmmme e 55
No. 22 r =& A 2

Fig. 22 METER PANEL  *f f ttrrrrrsemramsneemaanneann. 57
No. 23 7 7V F ~vovT

Fig. 23 CLUTCH HOUSING - rrrrrrrmrmmmscene e, 59
No. 24 7 7Y F

Fig. 24 CLUTGH G  trtrrersrrssrmt e 63
No. 25 7z LB Y

Fig_ 25 FUEL TANK .................................... 65
No. 26 A= Y b AT A

Flg 26 THROTTLE SYSTEM ............................... 67
No. 27 PSRRIV VI Y F— A

Fig 27 TRANSMISSION CASE .............................. 69
No 28 FSyRIYoay Fv—

Flg 28 TRANSMISSION GEAR ............................. 73
No. 29 SRy = F—2 #*7

Fig, 29 POWER TAKE OFF ............................... 75
" No. 30 ¥Fvr— 7t

Fig. 30 GEAR SHIFT - - rrtrremrresmresrene e, 79
No. 31 ) ¥ — T I ARNANT Oy T

Fig 31 REAR AXLE HOUSING ------------------------------ 83
No. 32 FAT7 T VoYL F4 —

¥ig. 342 ODIFFERENTIAL BEAR " "5 "fUrt-dicsrusanisnxssanian 85
No. 33 ATy T k& Trv—F AT L

Fig. 33 STEP and BRAKE SYSTEM ~~ ' ' i rrrerrsresosss 87
No. 34 7 =%

Fig 34 BRAKE ~ “f frrrrrsrrree i 89
No. 35 N Ve YyYys TAT A

Fig, 33 HYDRAULIC SYSTEM " f-rtrrrerrnteneanceacaes 91
No. 36 ~¥eYyr vAF4 (GEA)

Fig. 36 HYDRAULIC SYSTEM (For G TYPE) ~* ' """t - " 95
No. 37 N4 ¥y s YT7bT—~4

Fig. 37 HYDRAULIC LIFT ARM - ctttunenauaeinacnaeneenn 99




%
GROUP NAME PAGE

No. 38 N4 Ko Yys HAqEss

Fig. 38 HYDRAURIC PIPING " ' ttrsrtsrremereaana .. 101
No. 39 A . L o=+ i
Fig. 39 FENDER and SEAT 5t ftttrrreerarnmmniee e, 103
No. 40 V¥ — &KRA4A—1

Fig. 40 REAR WHEEL " °°° Sehi R E B B E mmie e e we s e s S E 6 S 107
No. 41 =V +rY Hr AT A

Fig. 41 ELECTRICAL SYSTEM “ " '@ trrrtrrrrserremseeess 109
No. 42 E IR E I & N

Fig. 42 ¢ WIRING DIAGRAM """ttt rerereenens Che e s e e e s s w 113
No. 43 Ay T T AT A

Fig. 43 BATTERY SYSTEM ............................... 115
No. 44 Y — FAL b YAF A 117
Fig. 44 THREE POINT SYSTEM “ " ' "'ttt rtirerrrreenmn

No. 45 AYy— HA4vr vx7s (GRA)

Fig. 45 THREE POINT SYSTEM (For G TYPE). . .......c.ou..... 121
No. 46 Y —n

Flg. 46 TOOLS ...............;-... .......... R T 125




ENGINE L




1

)
ig. 1 CYLINDER

No.
Fig




No.1

7_;34 - a,do.,ﬁ-a

s

RHES HLoma-—F L) # mw| B % i %
Ref No. Parts Code Name Q'ty Standard Remarks
vYv¥ ~sF ASSY 2~153
1-1 5681-111-0098-0 | CYLINDER HEAD ASS'Y 1 51111-00980 Included 2~ 15
Y=YV S FxvT Yr— T=x=4A
1- 2 5691-112-9006-0 | SEALING CAP, rear face 1 D=44. 54 91112-90060
Y=YrJ FavS TUF TR
1-3 5691-112-9081-0 | SEALING CAP, under face 2 D=164 91112-90810
‘ Y=V Y FrvS Ty 7=AR
1- 4 5691-112-9082-0 | SEALING CAP, upper face 2 D=184 91112-90820
=N Favd KU Ry e—
1- 5 5691-112-9083-0 | SEALING CAP, drilled passage 2 D=124 91112-99830
757
1- 6 5696-920-2008-0 | PLUG 1 90920-20080
A 4
1- 7 5690-992-0843-0 | PACKING 1 90992-08430
SRTHAFK e AV b Y ~u ¥
1- 8 5691-172-1113-0 | VALVE GUIDE, inlet cylinder 2 91172-11130
SCATHA K e =FS—A b DY F Ay ¥ »
1-9 5691-172-1159-0 | VALVE GUIDE, exhaust cylinder 2 91172-11590
ST = head
- 1-10 5691-256-9004-0 | SEAL, valve 4 91256-90040
GANT o= b oY —+ frryt
1-11 5691-171-5054-0 | VALVE SEAT, insert inlet 2 91171-50540
AT y—bed -} =F/ -2}
1-12 5691-171-1066-0 | VALVE SEAT, “insert exhaust 2 91171-10660
wy b F537 ASSY
1-13 5691-115-0194-0 | HOT PLUG ASS'Y 2 91115-01940
737
1-14 5690-986-0522-0 | PLUG 2 90986-05220
777
1-15 5690-966-4034-0 | PLUG 1 90966-40340
ARE ¥
1-16 5690-983-0212-0 | STUD 2 90983-02120
NIH e OVYTTFaT ) v —
1-17 5691-177-7152-0 | HANGER, engine lifting rear 1 91177-71521
. A b ;
1-18 5690-204-0818-0 BOLT 2 90204-08280
S . W
1-19 5690-915-0508-0 | WASHER, spring 2 M8 90915-05080 (0915-0508)
YYLE ~o K HRF v b
1-20 @ | 5691-114-1641-0 GASKET, cylinder head 1 91114-16410
A b
1-21 5690-980-2514-0 | BOLT 11 90980-25140 A.B.CE
YYsE ~uF Hoi- ASSY 233
1-22 5681-117-0083-0 | CYLINDER HEAD COVER 1 51117-00830 71pcluded 23,A.B.C
SNy Tr—¢
1-A 5691-117-9228-0 |, PLATE, baffle 1 9-111-79-2280
L AZ Y =
1-B 5699-347-0508-0 |, SCREW 5 9-93470-508-0
S . W
1-C 5690-915-0505-0 |, WASHER, spring 5 9-09150-505-0
AN 745—- F+v7 ASSY
1-23 5691-175-0602-0 |, OIL FILLER CAP ASS'Y 1 91175-06020
~y K hl— Ryxy
1-24 5681-117-3005-0 | PACKING, head cover 1 51117-30050
~y ¥ HA= Fy b
1-25 5691-117-5011-0 [{NUT, head cover 2 91117-50110
’ 70
1-26 5691-117-9105-0 | WASHER 2 91117-91050
Ry F e~y V¥ o Hli- Foub
1-27 5691-117-9030-0 | PACKING, head cover nut 2 91117-90300
YA—=F TUbLyb 4T
1-28 5681-371-3012-0 | PIPE, water outlet 1 51371-30120
d—— =} A vF
1-29 5688-245-0008-0 | COVER HEAT SWITCH 1 58245-00080
NI e =Y VYTF4vT Te s}
1-30 5681-177-7004-0 | HANGER, engine lifting front 1 51177-70040
Ry ( ATy TNy F)
1-31 5691-374-3602-0 | PACKING, housing to head 1 91374-36020
+ 4 A AL b
1-32 5690-190-0822-0 |SEMS BOLT 4 90190-08220
I x5
1-33 5691-973-2074-0 | CONNECTOR 1 91973-20740
Te—- 7357
1-34 SEE 8 PLUG, glow 2 98251-19780







No.2

RHES| HHKHI-F & * mE| B ¥ i %
Ref No. Parts Code Name Q'ty Standard Remarks
' sy F— #£7F— ASSY 2~180
2-1 5691-121-7619-0| CYLINDER BODY ASS'Y 1 91121-76190 Included 2~ 7
Fn b
2= 2 5690-980-2591-0| o BOLT 6 90980-25910
y—Yvy Fav7d Y¥- TxAA
2- 3 5691-121-9005-0| o SEALING CAP, rear face 1 D=38.1¢ 91121-90050
v—Yvy Frxy7 Yr—- T A
2- 4 5691-121-9195-0| . SEALING CAP, rear face 1 D=36¢ 91121-91950
y=Vv7 #+v7 (L)
2- 5 5691-112-9006-0} « SEALING CAP, (L.H) 1 D=45¢4 91112-90060
v—yvs *F+»7 (L)
2- 6 5691-121-9006-0| . SEALING CAP, (L.H) 2 D=31.75¢ 91121-90060
757
2- 17 5690-966-4034-0|  PLUG 2 90966-40340
e
2- 8 5690-920-1056-0| PLUG 1 90920-10560
757
2- 9 5690-920-1318-0| PLUG 2 90920-13180
757
2-10 5690-986-4015-0| PLUG 1 90986-40150
TEg
2-11 5690-920-1328-0| PLUG 2 90920-13280
752 ¢
2-12 5690-920-1345-0| PLUG 2 90920-13450
=y 7
2-13 5690-990-2299-0| NIPPLE 1 90990-22990
Wy - Fur—t, ¥V FHF-—
2-14 5681-134-1030-0| REAR PLATE, cylinder body 1 51134-10300
2-15
Fr b
2-16 5690-980-0684-0| BOLT 3 90980-06840
—
2-17 5690-992-4449-0| SEAL 1 90992-44490
AbL—F EV
2-18 5690-816-1032-0| PIN, straight 1 90816-10320
_ y—= HErLF ;
2-19 5698-911-2911-0| BOLT, reamer 1 1,=43 98911-29110
+ b 1
2-20 5690-911-0410-0| NUT 1 90911-04100 X
S . W
2-21 5690-915-0510-0| WASHER, spring 1 Ml10 - 90915-05100
€4 A FHat
2-22 5690-191-1020-0| SEMS BOLT 3 90191-10200
H e b
2-23 5690-235-1225-0| BOLT 2 90235-12250
S . W
2-24 5690-915-0512-0| WASHER, spring 2 90915-05120
750 =R
2-25 5681-121-5012-0| CASE, crank 1 51121-50121
i ArL—+F+ v
2-26 5690-815-1222-0| PIN, straight 2 90815-12220
) +44 v ASSY 28, 29%8BU
2-27 5691-137-0636-0| OIL PAN ASS'Y 1 91137-06361 Included 28, 29
55
2-28 5690-966-2012-0|  PLUG 1 90966-2012
o
2-29 5690-992-0651-0| « PACKING 1 90992-06510
o (FAN Ay —2F I =R )
2-30 5691-136-7801-0| PACKING, oil pan to crank case 1 91136-78010
Hab
2-31 5690-205-0614-0| BOLT Z1 90205-06140
S.W -
2-32 5690-915-0506-0| WASHER, spring 21 90915-05060
+40 L~ r¥—2 ASSY
2-33 5691-176-0628-0| OIL LEVEL GAUGE ASS'Y 1 91176-06280
P A 2 L
2-34 5690-992-0609-0| PACKING, level gauge 1 90992-06090
RyF (NFYSI—A—NT Y S IFx T )
2-35 5691-125-8108-0| PACKING, bearing case to bearing 2 91125-81080
H b cap
2-36 5690-206-0822-0| BOLT 8 90206-08220
Fv b
2-37 5690-106-5880-0/ BOLT 2 90106-58800
Fo b
-2-38 5690-960-2070-0| BOLT 3 90960-20700




AHES| H&a—F & # mu| m i %
Ref No. Parts Code Name Q'ty Standard Remarks
: s.W )
2-39 5690-915-0508-0| WASHER, spring 14 M8 90915-05080
FAN Troor Ur—=vyg ZRfyF
2-40 5698-272-0208-0 ( OIL PRESSURE, warning switch 1 98272-02080
H e b
2-41 5690-204-0814-0] BOLT 1 90204-08140
S . W
2-42 5690-915-0508-0 | WASHER, spring 1 M8 90915-05080
VA 4
2-43 5690-916-0708-0 | WASHER 1 90916-07080
: VA—F Fr—v 347 ASSY
2-44 5681-372-1028-0| WASHER DRAIN PIPE ASS'Y 1
FE b
Zag 5690-960-0082-0 | BOLT 1 L=129 90960-00820

3
7

s
L




= =]
.

SERVICE MEMO

.............................................................................................................................................



No.3 HA3IVIXV—H—RETPYV
Fig.3 TIMING GEAR CASE and FAN




No.3

REES| & a—F & % mE| R % i %
Ref No. Parts Code Name Q'ty Standard Remarks
&4 : vy Fy— y—x ASSY
. 3-1 5691-131-1871-0 TIMING GEAR CASE ASS'Y 1 91131-18071
Fr— r—R poi-
3- 2 5691-132-1137-0| COVER, gear case 1 91132-11370
Fr— H—R A= tyEy
3- 3 5691-132-2066-0 | PACKING, gear case cover 1 91132-20660
A4 b
3- 4 5690-204-0614-0 | BOLT 2 90204-06140
VA ADZE 4
3- 5 5690-916-0506-0 | WASHER 2 90916-05060
S. W
3- 6 5690-915-0506-0 | WASHER, spring Z M6 90915-05060
FY—~ T—R ALY
3- 7 5691-131-2046-0 | PACKING, gear case 1 91131-20460
FA4 =
3-8 5690-992-4448-0 | OIL SEAL 1 90992 -44480
HEAE AT Fr— TR
3-9 5691-132-7045-0 | POINTER, timing gear case 1 91132-70450
AF ¥, ~M¥eYyy HYS 7A4F207
3-10 5690-411-0820-0 | STUD, hydraulic pump firing 3 90411-08200
Fr— H—R Sy Fv
- 3-11 5691-131-2803-0 | PACKING, gear case 1 91131-28030
AR HEAF
3-12 5690-197-0840-0 | SEMS BOLT 7 90197-08400
H b
3-13 5690~105-5855-0 | BOLT 2 90105-58550
vy
3-14 5690-916-4508-0 | WASHER 2 90916-45080
S.W
3-15 5690-915-0508-0.{ WASHER, spring 2 M8 90915-05080
Fr— r—RA Hoi—
- 3-16 5691-132-1179-0 | COVER, gear case 1 91132-11790
Fr— H—R HA— Sy Fy
- 3-17 5691-132-2083-0 | PACKING, gear case cover 1 91132-20830
+2 b )
3-18 5690-911-0408-0 | NUT 4 90911-04080
HEr b
3-19 5690-105-5875-0 | BOLT 1 90105-58750
VA 4
3-20 5690-916-4508-0 | WASHER 4 90916-45080
S . W
3-21 5690-915-0508-0 | WASHER, spring 4 M8 90915-05080
X¥, ~4Falvs Hv7 K547
3-22 5691-252-5801-0 | GEAR, hydraulic pump drive 1 91252-58010
F547 F¥v¥— Yx71t }
- 3-23 5691-253-3801-0 | SHAFT, drive gear 1 91253-38010
R.B.B
. 3-24 5690-009-0667-0 | BEARING, radial ball 2 90009-06670
Fv—+t, VY VE FF— Ze vt
. 3-25 5691-131-1806-0 | PLATE, cylinder body front 1 91131-18060
RyFy (T b= b= Y IHET-)
3-26 5691-131-2083-0 | PACKING, front plate to cylinder 1 91131-20830
AFLr—+F EV body
3-27 5690-815-1030-0 | PIN, straight 2 90815-10300
LA HEAb
3.28 5690-190-0822-0 | SEMS BOLT 3 90190-08220
4 A v K
3.29 5690-411-0822-0 | STUD 2 90411-08220
vr—4F K7 ASSY 31~428L
3-30 5681-136-0541-0| WASHER PUMP ASS'Y 1 51361-00541 Included 31 ~ 42
e—2 757
3-31 5690-920-4517-0 |  PLUG, heater 1 90920-45170
vy b ARZVY=
3-32 5690-981-4014-0| SCREW, set 1 90981-40140
S . W
3-33 5690-915-0508-0] WASHER, spring 1 M8 90915-05080
497
3-34 5691-362-1076-0 | IMPELLER 1 91362-10760
g 7TV
3-35 5691-364-2080-0| CENTER, fan 1 91364-20800
Hoi— Y r—&x AT HT-—
3-36 5691-361-2053-0 | COVER, water pump body 1 91361-20530
. A2 Ya Ap v b
3-37 5690-304-0816-0| SCREW, slotted 1 90304-08160
: Y a—F KT Fy b 39~433Y
3-38 5698-851-1169-0| WATER PUMP KIT 1 98851-11690 Included 39 ~ 43

8



RHES| WH—F L) £ B\ B 1% i E=3
Ref No. Parts -Code Name Q'ty Standard Remarks
' ' X7V S azy}
3-39 5681-363-1005-0 | BEARING UNIT 1 51363-10050
AR7 N7Yyg m=y
3-40 5691-363-9001-0 THROWER, bearing unit 1 91363-90010
Y—=N 2=y} ASSY
3-41 5691-362-0016-0| SEAL UNIT ASS'Y 1 91362-00160
Sy Fs (HAe—mg o)
3-42 5691-361-3607-06) PACKING, cover to body 1 91361-36070
Sy Fr (KrF—oyvypsyro )
3-43 5691-361-4043-0 PACKING, pump to cylinder body 1 91361-40430
A A HEaub
3-44 5680-900-0089-0| SEMS BOLT 1 50900-00890
CAR FEA b
3-45 5680-900-0088-0 | SEMS BOLT 4 50900-00880
HF b
3-46 5690-105-6055-0 | BOLT 1 90105-60550
S .W
3-47 5690-915-0510-0 WASHER, spring 1 M10 90915-05100
TIxAL FL—}F 7y b
3-48 5681-367-4040-0| ADJUST PLATE, fan belt 1 51367-40400
7—-Vv7 77 ASSY
. 3-49 5691-366-0654-0| COOLING FAN ASS'Y 1 91366-06540
7=
3-50 5691-364-1609-0| PULLEY 1 91364-16090
AR=% TF77v
51 5698-913-6423-0 SPACER, fan 1 98913-64230
L b
. 3-52 5690-105-5635-0 | BOLT 4 90105-56350
S . W
3-53 5690-915-0506-0 WASHER,. spring 4 Mé 90915-05060
. NAb, 2=V S Try
3-54 5691-367-1808-0 | BELT, cooling fan 1 1.=988 9-367-18080
FroS
3-55 5681-361-9057-0 | CAP 1 51361-90570
2997
3-56 5690-991-5644-0| CLIP 1 90991 -56440




SERVICE MEMO




11

No. 4 535>4 L7}
Fig. 4 CRANK SHAFT

13




No.4

RHES &/ I—F & % 1\ 8| 8 % i 3
Ref No. Parts Code Name Q'ty Standard Remarks
2577 N7V Fob TUEHAX
4- 1 5681-151-0011-0 | CRANK BEARING KIT S. T.D, 1 51151-00110
25w R7YWrT Foyb TUIHAX
5681-153-0011-0 | CRANK BEARING KIT U.S. 1 0.25 51153-00110
2579 X7V T Fyb TUEHAX
5681-154-0011-0 | CRANK BEARING KIT U.S. 1 0.50 51154-00110
. 25v7 XTYVry Fub TUEHAX
5681-155-0011-0 | CRANK BEARING KIT U.S. 1 0.75 51155-00110
ASAF RTYY
4- 2 5691-158-1057-0 | BEARING, thrust 2 91158-10570
EAbLY REE—F
4- 3 5681-211-1056-0 | PISTON S. T.D. 2 51211-10561
R EAbY F—s H4X
5681-241-3056-0 | PISTON O.S. 2 0.25 51241-30560
EALY F=-1 44X
5681-241-4056-0 | PISTON O. S. 2 0. 50 51241-40560
ERby #A—s3 14X
5681-241-5056-0 | PISTON O.S. 2 0.75 51241-50560
ERAbLY A= X
5681-241-6056-0 | PISTON O.S. 2 1.00 51241-60560
EALY F—2 HA4X
5681-241-7806-0 | PISTON O.S. 2 1.25 51241-78060
y ERFY YT Fyb RAFVF—F
4- 4 5681—2]8-1010-0C PISTON RING KIT S. T.D. 1 51218-10100
EALY Y¥7 Fob A—sl HAX
5681-281-3011-0 | PISTON RING KIT O. S, i 0.25 51218-30110
EAbY YvS Fy b = A X
5681-218-4010-0 { PISTON RING KIT O.S. 1 0.50 51218-40100
VALY Yv7 Fyb F—o X
5681-218-5010-0 | PISTON RING KIT O.S. 1 0.75 51218-50100
ALY Y27 Fob d—3 HAX
5681-218-6010-0 | PISTON RING KIT O.S. 1 1,00 51218-60100
ERbY Y Fo b F—oX HAX
5681-218-7010 0 | PISTON RING KIT O.S. 1 1,25 51218-70100
3%2574v7 wvF ASSY 6 ~78L
4- 5 5691-223-0186-0 | CONNECTING ROD ASS'Y 2 91223-01860 Included 6~ 7
FbeaxksF4vS oK
4- 6 5691-223-5089-0 | BOLT, connecting rod 4 91223-50890
Ty va e RAE-NL =K
4- 7 5691-225-1062-0 | BUSH, small end 2 91225-10620
AXITAVT ey N X7V kvt RFVE—F
4- 8 5681-227-1005-0 §) CONNECTING ROD BEARING SET 2 51227-10050
& SRITAV IR KTV S S.T.D
ty P78 i
5681-227-3005-0 | CONNECTING ROD BEARING SET 2 0.25 51227-30050
IXITAVITey ¥RTY S U.S
Y b7 /EHAX <
5681-227-4005-0 | CONNECTING ROD BEARING SET 2 0. 50 51227-40050
SXITAVI oy FXT) T B} S. T.D
ty b 7/EP X coee
5681-227-5005-0 CQNNEC.TIN_G ROD BEARING SET 2 0.75 51227-50050
ZRITATE o et x u.s.
5681-227-6005-0 | CONNECTING ROD BEARING SET 2 1.00 51227-60050
3XIT4VTRy FRXTV T U.S
4y KV&*HX g
5681-227-7005-0 | CONNECTING ROD BEARING SET 2 1.25 51227-70050
ALY vV U. S
4- 9 5681-221-1009-0 | PIN, piston 2 51221-10090
ARFv7 Yyvs
4-10 5680-958-7001-0 [ SNAP-RING 4 50958-70010
2577 vx7F ASSY 128U
4-11 5691-232-0614-0 | CRANK SHAFT ASS'Y 1 91232-06140 Included 12
AbL—+F+ Er
4-12 5690-815-1222-0 | PIN, straight 1 90815-12220
754 m14—n ASSY 148
4-13 5691-233-0642-0 | FLY WHEEL ASS'Y 1 91233-06420 Included 14
VS Fr—
4-14 5691-233-3036-0 | RING-GEAR 1 91233-30360
F— X7y
4-15 5650-980-1001-0 | BALL BEARING 1 50980-10010
7vv% 774k—n
4-16 5681-233-6002-0 | WASHER, flywheel 1 51233-60020
ZaxF F—
4-17 5690-803-0743-0 | KEY, father 1 90803-07430
¥FY—, 75727 vx7}h
4-18 5691-252-1042-0 | GEAR, crank shaft 1 91252-10420
KL b
4-19 5680-900-0018-0 | BOLT 6 50900-00181
T—=Y 2507 TxT}
4-20 5691-237-3605-0 | PULLEY, crank shaft 1 91237-36051

12



BHES| BHI—F N mE| B s =
Ref No. Parfs Code Name Q'ty Standard Remarks
FL b
4-21 5690-980-2606-0| BOLT 1 90980-26060
729 ¥x-FT Jep-—
4-22 5690-985-5263-0| WASHER, tab claw 1 90985-52630
oYy e 50 T—
4-23 5691-237-9016-0 WASHER, crank pulley 1 91237-90160
~S+M ADp—
4-24 5691-236-2039-0| OIL THROWER 1 91236-20390

13




SERVICE MEMO



18

No. 5 )7 AHZXLA
Fig. 5 VALVE MECAHNISM




LN
No.5
AHES| Maa-—F 2 # mB| B % i %
Ref No. Parts Code Name Q'ty Standard Remarks
AL vy T b
5- 1 5681-251-1023-0| SHAFT, cam 1 51251-10230
AZA+ Fr—}
5- 2 5691-168-1010-0| PLATE, thrust 1 91168-10100
:“-._
5- 3 5690-800-0718-0| KEY 1 90800-07180
A TP Fy—
5- 4 5691-252-2801-0| GEAR, cam shaft 1 91252-28010
Ty Ve BL VS k-1
5- 5 5681-251-9002-0 | WASHER, timing wheel 1 51251-90021
H b
5- 6 5680-900-0069-0 BOLT 1 L=25 50900-00690
AR FELP
5-°7 5690-190-0816-0| SEMS BOLT 2 90190-08160
YHxT7FeTA KN Fy—
5- 8 5691-253-1024-0 | SHAFT, idle gear 1 91253-10240
TAFL Fy— (FrvavF)
5- 9 5691-252-3080-0 | IDLE GEAR, with bush 1 91252-30800
Ty va e T4 FAFEY—
5691-252-8801-0| BUSH, idle gear 1 91252-88010
ASRAF HS5—
5-10 5691-253-5007-0 | COLLAR, thrust 1 91253-50070
LR AHELF
’ 5-11 5680-900-0084-0 | SEMS BOLT 2 50900-00840
, 1Arvytr Apns
, 5-12 5691-255-1802-0 | VALVE, inlet 2 91255-18020
=k/—A} LT
5-13 5691-255-2801-0 | VALVE, exhaust 2 91255-28010
AAV S ST &
5-14 5691-256-1037-0 | SPRING, valve 4 91256-10370
AFYV vy w—F ASSY
5-15 5691-256-3095-0 [ SPRING SEAL ASS'Y 4 91256-30950
A7V v+ HS5—
5-16 5691-256-5012-0 | COLLAR, sprit 8 91256-50120
£ Xy b
5-17 5691-257-1801-0 | TAPPET 4 91257-18010
Fyvva ey fF
5-18 5691-257-5168-0 | ROD, push 4 91257-51680
eyH 7—4 ASSY(C)
5-19 5691-261-1347-0 | ROCKER ARM ASS'Y (c) 2 91261-13470
Ty va
; 5691-261-5018-0 | BUSH 2 91261-50180
pyA 7—4& ASSY(D)
5-20 5691-261-1349-0 | ROCKER ARM ASS'Y (D) 2 91261-13490
Ty va
5691-261-5018-0 | BUSH 2 91261-50180
TO¥AL RZY =
5-21 5691-261-6023-0 | SCREW, adjust 4 91261-60230
Pab A
5-22 5690-911-1108-0| NUT 4 90911-11080
eyvh T—4H TyT b
5-23 5691-262-1126-0 | SHAFT, rocker arm 1 91262-11260
750 ewvvH T—a
5-24 5691-262-6005-0 | PLUG, rocker arm 2 91262-60050
F7S5vv b BvhHh T—a
5-25 5691-262-8093-0 | BRACKET, rocker arm 2 91262-80930
ATY U SeavsTry vy v
5-26 5690-994-0607-0 | SPRING COMP. 1 90994-06070
AFv T Yy
5-27 5690-918-0019-0 | SNAP-RING 2 90918-00190
F b
5-28 5690-105-0850-0 | BOLT 2 90105-08500
7yx
5-29 5690-916-4008-0 | WASHER 2 90916-40080
Pab
5-30 5690-911-0508-1 | NUT 2 M8 90911-05080
VA4
5-31 5690-916-4508-1 | WASHER 2 M8 90916-45080




No. 6 Z.T)L L2574
Fig. 6 FUEL SYSTEM

- 5 E.'::;};;!). = f

| _“F;
_LP/’ ~t5§

e




w1 4

NPE=PodSDzi0

No.6

RHES| % 31— F & # fa&| A 1% & %
Ref No.| Parts Code Name Q'ty Standard Remarks
1vozovsy /XL ASSY E11 NS
6- 1 5681-530-0016-0| INJECTION NOZZLE ASS'Y 2 51530-00160 See Fig. 11
J X
5681-531-1006-0{ NOZZLE 2 51531-1006N
/X ks
5681-533-0003~-0 | HOLDER, nozzle 2 51533-00030
. =NV, / XLk —}
6- 2 5691-531-5027-0 | SHIELD, nozzle heat 2 91531-50270
A R ST VI
6- 3 5691-531-5026-0 | WASHER, nozzle holder \ Z2 91531-50260
7Yy, E—F v—nV
6- 4 5691-531-5028-0 | WASHER, heat shield 2 91531-50280
7Yy, INY—}
6- 5 5691-531-5074-0 | WASHER, corrugated 2 91531-50740
Aoz vsy 447 ASSY 41 )
6- 6 5691-541-2817-0 | INJECTION PIPE ASS'Y NO. 1 1 91541-28170
sz vav 47 ASSY M2
6- 7 5691-541-2818-0 INJECTION PIPE ASS'Y NO. 2 1 91541-28180
7997 ASSY o U
6- 8 5691-541-9072-0 | CLIP ASS Y 1 91541-90720 Included 9
A9 Va, 7Y F FAFvS
6- 9 5690-981-2539-0 | SCREW, clip fixing 1 90980-25390
S.W
6-10 5690-195-0505-0 | WASHER, spring 1 M5 90195-05050
E=—L 4 S
6-11 5690-991-3057-0 | PIPE, vinyl 1 L=130 90991-30570
Taz 4T SSY
6-12 5681-541-1258-0 | FUEL PIPE ASS Y 1 51541-12580
A4 7402 ASSY EoBR
6-13 5691-321-8121-0 | OIL FILTER ASS'Y 1 91320-18121 See Fig. 9
Sy F
6-14 5691-321-9077-0 | PACKING 1 91321-90770
4L A E)
6-15 5690-196-0835-0 | SEMS BOLT 3 90196-08350
H b
6-16 5690-104-5845-0 | BOLT 1 90104-58450
S . W
6-17 5690-915-0508-0 | WASHER, spring 1 M8 90915-05080
7y vy
6-18 5690-916-0508-0 | WASHER 1 90916-05080 -
A4 47 ASSY ’
6-19 5691-331-2335-0 | OIL PIPE ASS'Y 1 91331-23350
ZaA b Fat
6-20 5690-991-6105-0 | BOLT, joint 1 90990-61050
HyFxy TS1610RA
6-21 5690-992-0900-0 | PACKING 2 90992-09000 |for TS1610
1voxz9vay Hv7 ASSY £ 0HER
6-22 5681-560-0261-0 | INJECTION PUMP ASS'Y 1 51560-026104See Fig. 10
Aoz vay KvF ASSY TS19104
6-22-1| 5681-560-0262-0 | INJECTION PUMP ASS'Y 1 51560-02620 for TS1910
Sy Fv
6-23 5691-131-9802-0 | PACKING 1 91131-98020
H b
6-24 5690-105-5870-0 | BOLT 1 90105-58700
LR AP
6-25 5690-197-0840-0 | SEMS BOLT 3 90:97-08400
B
6-26 5690-105-5855-0 | BOLT 1 90105-58550
F v b
6-27 5690-911-0408-0 | NUT 1 90911-04080
S.w
6-28 5690-915-0508-0 | WASHER, spring 3 M8 90915-05080
7y
6-29 5690-916-4508-0 | WASHER 2 90916-45080
Ha b
6-30 5690-204-0814-0 | BOLT 1 90204-08140
S . W
6-31 5690-915-0508-0 | WASHER, spring 1 90915-05080
oAt
6-32 5690-957-1408-0 | PACKING 4 90957-14080
Aoz vay Hr7 Fyv—
6-33 5691-252-4804-0 | GEAR, injection pump 1 91252-48040
' 55y b
6-34 5691-975-1803-0 | BRACKET 1 91975-18030
[
6-35 5690-992-0740-0 | O-RING 1 909920-7400




NO. 7 v :/‘ v l\o_ v
Fig.7 ENGINE PARTS




No.7

AHES H&HI-F & mH| " # %
Ref No. Parts Code Name Q'ty Standard Remarks
47y b ==k—nF
7-1 5691-411-2816-0 | MANIFOLD, inlet 1 91411-28160
% /S—A+ w=k—/IF
7- 2 5681-414-1035-0 | MANIFOLD, exhaust 1 51414-10350
2By ¥
7- 3 5690-411-0830-0| STUD 4 90411-08300
HAYT v b
7- 4| 5691-414-6088-0 | GASKET i 91414-60880
F b
7- 5 5690-104-5830-0 | BOLT 1 90104-58300
AR AL
7- 6 5690-196-0835-0 | SEMS BOLT 4 90196-08350
S .W
-7 5690-915-0508-0 | WASHER, spring 1 90915-05080
VAP 4
7- 8 5690-916-4508-0 | WASHER 1 90916-45080
AF—42 ASSY 21188 (B2)
7- 9 5688-110-0048-0 | STATER ASS'Y 1 12v 53110-00480 See Fig. 11
aHFF KAt
7-10 5690-165-6240-0 | BOLT 2 Mlz2 45 90165-62400
i S . W
7-11 5690-915-0512-0 | WASHER, spring 2 Ml2 90915-05120
7y
7-12 5690-916-0312-0 | WASHER 2 90916-05120
&% b
7-13 5690-912-0412-0 | NUT 2 90912-04120
“xL—% ASSY F12HzR(Bx)
7-14 5688-120-0114-0 [ GENERATOR ASS'Y 1 58120-01140 See Fig. 12
T35 v b
7-15 5691-971-1803-0 | BRACKET 1 91971-18030
b
7-16 5699-205-1225-0 | BOLT 2 99205-12250
S. W
7-17 5690-915-0512-0 | WASHER, spring 2 Ml2 90915-05120
AR FEA P
7-18 5690-197-0830-0 | SEMS BOLT 2 90197-08300
P2l -
7-19 5690-911-0508-0 | NUT 2 90911-05080
A b
7-20 5690-191-0820-0 | BOLT 1 90191-08200
v¥avr—%2 ASSY
7-21 5698-225-3107-0 | REGULATOR ASS'Y 1 98225-31070 HI
VYRR /AR astrp— /b
7-22 5698-253-0110-0 | RESISTANCE, control 1 98253-01100
1v5F—7 vxv¥% ASSY
7-23 5691-432-0652-0 | INTAKE SHUTTER ASS'Y 1 91432-06521
Ry F
7-24 5690-992-1060-0 | PACKING 2 90992-10600
79 w7
7-25 5681-431-9100-0 | CLIP 1 51431-91000
RARE v F
7-26 5690-410-0848-0 | STUD 2 90410-08480
S.W
7-27 5690-915-0508-0 | WASHER, spring 2 90915-05080
> vk
7-28 5690-911-0408-0 | NUT 2 90911-04080
YyE&—v R7Yvo
7-29 5690-994-2600-0 | RETURN, spring 1 90994-26000
ATY ST T4
7-30 5691-433-4613-0 | EYE, spring 1 91433-46130
A7 Y a
7-31 5699-344-0612-0 | SCREW 1 99344-06120
7w rw
7-32 5699-916-4508-0 | WASHER 2 90916-45080
S.W
7-33 5690-916-4708-0 | WASHER, spring 1 90916-47080

20



21

No.8 #H A1 IFKVT
Fig.8 OIL PUMP

)




No.8

AHES| &R 2—F &h % f@lﬁ 5} % i} E3
Ref No Parts Code Name Q'ty Standard Remarks
*4n rﬁl}j ASSY Rtvrv—z#vF 1~16%8%
8-0-1 5691-310-0615-0 | OIL PUMP ASS'Y, with strainer 1 91310-06150 Included 116
4N #v7 ASSY. Abr—FF 1~ 28t
8-0-2 | 5691-311-0075-0 | OIL PUMP ASS Y, without strainer 1 91311-00750 Included 1~12
o4 4y 1~ 8
8-0-3 5691-312-0601-0 ROTOR SET 1 91312-06010 Included 1~4
A4 #HrF ¥F547 Y7+ A
8- 1 SHAFT, oil pump drive 1
o—-42, #41 K7 A
8- 2 ROTOR, oil pump 1
e
8- 3 PIN 1 A
A KHrrsd X
8- 4 VENE, oil pump 1 A
E=x
8- 5 5691-312-8079-0 | PINION 1 9}1312-80790
(=74
8- 6 5690-987-8084-0 | PIN 1 90987-80840
A4 HrT Hli-
8- 7 5691-311-3086-0 | COVER, oil pump 1 91311-30860
A+ b
8- 8 5690-104-0850-0 | BOLT 2 90 90104-08500
S.W
8- 9 5690-915-0508-0 | WASHER, spring 2 M8 90915-05080
5 A b
8-10 5690-204-0825-0 | BOLT 2 90204-08250
S . W
8-11 5690-915-0508-0 | WASHER, spring 2 M8 90915-05080
7 vy
8-12 5690-916-4508-0 | WASHER 2 90916-45080
S-X, A1 RbL—F
8-13 5691-314-3603-0 | GAUZE, oil strainer 1 91314-36030
s— =
8-14 5691-314-1604-0 CASE 1 91314-16041
Fa b
8-15 5690-204-0812-0 | BOLT 1 90204-08120
S.W
8-16 5690-915-0508-0 | WASHER, spring 1 M8 90915-05080
LA AP
8-17 5690-190-0825-0 | SEMS BOLT 2 90197-08250
A4 17 ASSY
8-18 5691-331-2325-0 | OIL PIPE ASS'Y 1 91331-23250

29



No.9 #1177 1L%
Fig.9 OIL FILTER




'No.9

LK I—F oA % 8| 8 % % x
Parts Code Name Q'ty Standard Remarks
F40 Z7A4L2 ASSY ' ' 1 ~8%&tr
5691-320-1812-0 | OIL FILTER ASS'Y 1 91320-18121 Included 1 ~8
AN 7408 Hoi— ASSY 1~ 8% &t
9- 1 5691-316-0081-0| COVER, oil filter 1 91316-00810 Included 1 ~ 8
) Yy—7 a7 ASSY (Av¥rv*)
9- 2 5691-316-0068-0 | RELIEF VALVE ASS'Y, with packing 1 91316-00680
9 o vv7s
: 9- 3 5690-992-0525-0 | O-RING 1 90992-05250
H—=N, ¥T7TF 107
9- 4 5690-009-7011-0 | BALL, safety valve 1 90009-70110
ATV 40
9- 5 5690-994-0582-0 | SPRING, coil 1 90994-05820
e
9- 6 5690-992-0841-0 PACKING 1 9-992-08410
Fxvs, XANTRIY S
9- 7 5691-326-3011-0 | CAP, valve spring 1 91326-30110
A=+ Y
9- 8 5691-324-0804-0 | CARTRIDGE 1 91324-08041
|
.
'~

(¥



No.10 1 v x> avRy 7

INJECTION PUMP

Fig. 10

o ©
! x T \\V\% el s &
3 \@@A@ v 1e of o Rw%ﬁg w »@m/

M% . %% 0l me o) mm @m% e
. 2

\ \ m@/ﬁ W/
@@%ﬁﬁw: et 2l

(1191151 9

=
[9 89 §9 99 (2 phbi—t %

vz 8 %w e
ﬂ 69 S V@ Vk
AP WA T
NN/ L ./(/1/.
0L @@w/ S = Sy
5 om @._m ww/ ©¢l@. I\

g 811 m: m@m@

@w@@

D FO.

25 -



No.10

RHES| & a3—F & % || R 1% % E3
Ref No.| - Parts Code Name Q'ty Standard Remarks
{fvoxzrvavy #Hv7 ASSY TS16108 1~121%8%
10-0-1 | 5681-560-0261-0 | INJECTION PUMP ASS'Y 1 51560-02610 for TS1610 8
Avozovay Hv7 ASSY Included 1 ~ 121 gr
10-0-2 | 5681-560-0262-0 | INJECTION PUMP ASS'Y 1 15115;230’262
eyl -02620 for TS1910
10- 1 PUMP, housing 1 A
#Hoi— ASSY
10- 2 COVER ASS'Y 1 A
H Kb
. 10- 3 BOLT 2 A
i S.W
10- 4 WASHER, spring 2 A
*v v 7
10- 5 CAP 2 A
AZy F HFab
10- 6 STUD BOLT 2 A
7y v
10- 7 WASHER 2 JAN
S.W
10- 8 WASHER, spring 2 A
> b ) ’
10- 9 NUT 2 A
P
’ 10-10 COVER 1 N
o vVvs '
10-11 O-RING : 1 o E
I
10-12 PLUNGER 2 AN
FYy A
10-13 VLAVE, delivery 2 A
Fyly s RFY S
10-14 SPRING, delivery valve 2 A
HARAr v b ;s
10-15 GASKET 2 A
ko F i
10-16 5698-124-1416-0 | HOLDER ) 2 | 98124-14160
Fr—}. AT kAE mw7 .
10-17 PLATE, valve holder lock 1 A
Zr—t AT kAE Bws
10-18 PLATE, valve holder lock ) 1 . A
S.Ww
10-19 WASHER, spring = 1 A
H b
10-20 BOLT 1 A
. £y b+ ASSY 22~27%gir
10-21 5698-122-1243-0 | TAPPET ASS'Y 2 98122-12430 Included 22~27
LRkl M
10-22 TAPPET 2 A
TOXART4VY Kb Fob
10-23 NUT, adjusting bolt 2 A
H b
10-24 | BOLT 2 a
e—5 £V
10-25 PIN, roller 2 A
FXy b B—3F :
10-26 ROLLER, tappet 2 A
gyt HAF
10-27 GUIDE, tappet 2 ZA
Tovox ~ATYyo7
10-28 5698-124-1307-0 | SPRING, plunger 2 98124-13070
F5vox ATYVvS v—F, Toi—
10-29 SEAT, plunger spring, upper 2 . ZAN
FSvox ARFYVS v—F+ @T-—
10-30 SEAT, plunger spring, lower 2 AN
ERZ -V
10-31 RACK, control 1 A
Sy ARbwv7 R7Y=
10-32 SCREW, rack stop 1 A
E=%
10-33 PINION 2 4
svbre— AY—7F A
10-34 SLEEVE, control 2
=AY 25v7 A7 a .
10-35 SCREW, pinion clamp 2 Jay
P NS A
10-36 | . CAM SHAFT 1 A
. V4




No.10

REES| K- F . Mm% R/ % i e
Ref No. Parts Code Name Q'ty Standard Remarks
R.B.B
10-37 BEARING, radial ball 2 i
Ao vx7r Yo
10-38 RING, cam shaft 2 A
PN
10-39 SHIM AR |t=0.10 AN
DA
SHIM AR [t=0.12 A
PN
SHIM AR [t=0.14 JA
PN
SHIM AR |t=0.16 A
PN
SHIM AR |t=0,18 7AN
PN
SHIM AR |t=0,50 JAN
PN
SHIM AR |[t=0.30 A
A =
10-40 [5698-122-5041-0 |OIL SEAL 1 98122-50410
N7V T Hi-
10-41 COVER, bearing 1 A
FHI b "
10 2 BOLT 3 7A
’ ET HAK Hhy Sy
10-43 COUPLING, pump side 1 JA
1Yoz 5v £y Fo—
10-44 GEAR, injection pump 1 7A\
E
10-45 BOLT 6 JAN
S .W
10-46 WASHER, spring 1 A
F o+
10-47 NUT 1 A
vy F 57 #—
10-48 KEY, wood ruff 1 A
h—RA oad vt
10-49 JOINT, hose 1 A
SAA4 T Cad v HEAb A
10-50 BOLT, pipe joint 1
3Ly b RyFv A
10-51 PACKING, comet 2
7527 X7 Y= A
10-52 SCREW, plug 1
HAYT v b A
10-53 GASKET 1 _
=7— FY—g 7EIs A
1~ 54 ADAPTER, air bleeder 1
A7Ya A
10-55 SCREW 1
AT v b A
10-56 GASKET 1
HAY v b A
10-57 GASKET 1
*rv7
10-58 CAP 1 ZA
757 v b
10-59 BEACKET 1 JAN
0wy
10-60 O-RING 1 A
A&y F HEab A
10-61 STUD BOLT 3
7y v )
10-62 WASHER 3 A
S . W
10-63 WASHER, spring 3 A
Al
10-64 NUT 3 4
k—A aAq st A
10-65 JOINT, hose 1
29 v
10-66 CLIP 1 A
L b
10-67 BOLT 1 A
S.w
0-68 WASHER, spring 1 &

7




No.10

RHES| B&a3-—F & # mEy| R % # %
Ref No. Parts Code v Name Q'ty Standard Remarks

vt - Loi— )

10-69 LEVER, control 1 AN
avltg—n Loi-

10-70 LEVER, control 1 A
FH b

10-71 BOLT 1 A
A b

10-72 BOLT 1 A
avrte—n vx 7}

10-73 SHAF T, control 1 A
oOvwr7s

10-74 O-RING 1 AN
DA

10-75 SHIM AR | t=0.50 A
A
SHIM AR | t=0,30 A
VA 4

10-76 WASHER 1 A
AANNL Loie

10-77 LEVER, swivel 1 A
S . W

10-78 WASHER, spring 1 A
Pl

10-79 NUT 1 A

' wAF ATV

10-80 SPRING, governor 1 JAN
Frvay Lei—

10-81 LEVER, tension 1 AN
Zn By ¥ ARFyoi— FHAp

10-82 BOLT, fuel lood stopper 1 A

| omar e

10-83 LEVER, guide 1 A
v =3

10-84 ROLLER 2 A
~x 7 b

10-85 SHAFT 1. A
Ay F

10-86 PACKING 1 A
777 A7Y=a

10-87 SCREW, plug 1 N
A

10-88 SHIM AR t=0. 50 i
PN
SHIM AR | t=0,60 JAN
A
SHIM AR t=0.70 A
PN
SHIM AR t=0. 80 Al
DN
SHIM AR | t=0.90 TAN
AYy =7

10-89 SLEEVE 1 AN
7 FA Ta=dF

10-90 WEIGHT, fly 1 JAN
754 vzAt B—3

10-91 ROLLER, fly weight 2 A
S . W

10-92 WASHER, spring 1 JAN
a2

10-93 NUT 1 A
ATy T -t

10-94 SEAT, spring 1 A

i Ty AT T

10-95 SPRING, sating 1 TAN
PN

10-96 SHIM AR | t=0.20 ZA
PR
SHIM AR | t=0.30 A
PN
SHIM AR | t=0.50 A\
DA
SHIM AR | t=1.00 Ay
HAYT g b A

10-97 GASKET 1
Hoi— ASSY A

10-98 COVER ASS'Y 1

28



No.10

RHES| WKEI—F = =2 \|E| B % i) %
Ref No. Parts Code Name Q'ty Standard Remarks

Kb

10-99 BOLT 7 A
> v b

10-100 NUT 1 JA
H b

10-101 BOLT 1 A
A b wt— Hr

10-102 BOLT, stopper 1 ZAN
a2

10-103 NUT 1 A
Yy—F »—an

10-104 SEAL, lead 2 A
Y—F o= oA+

10-105 WIRE, lead seal 2 A
S.W

10-106 WASHER, spring 1 4
7Y7Yv+s AFYry ASSY AV0BEEL

10-107 ANGLEICH SPRING ASS'Y 1 Included 108
b

10-108 SHIM AR | t=0.20 A
PN
SHIM AR | t=0.10 A

= Y—F o= ooy

10-109 WIRE, lead seal 1 A
HATr vk

-u-110 GASKET 1 A

= =7 = Fy—y—

10-111 BREATHER, air 1 A
T7AFKAL RFYyvy

10-112 SPRING, idle 1 A
74K VY7 po¥K A

10-113 ROD, idling 1
TZAFEL ATV 2y H4F A

10-114 GUIDE, idle spring 1
HART v b

10-115 GASKET 2 o
Ea

10-116 NUT 1 A
Fro 7 A

10-117 CAP 1
AL v—n

10-118 OIL-SEAL 1 A
B IAR—4F Fs14 7

10-119 DRIVE, tachometer 1 A
T4 KA Rbo.i— ASSY

10-120 IDLE STOPPER ASS'Y 1 A
F v b

10-121 NUT 1 A

29




SERVICE MEMO



A7 —=7
- STARTOR

No. 11
Fig. 11

31



No.11

REFES| & 3-—F & % m\mEy| R 1% 1 =3
Ref No. Parts Code Name Q'ty Standard Remarks
Ag—Fv7 ®—2% ASSY 1~3 55t
11-0-1 5688-110-0048-0| STARTER MOTOR ASS'Y 1 58110-00480 Included 1~35
7=¥++ ASSY (Su4-207)
11- 1 | 5698-212-1158-0| ARMATURE ASS'Y 1 98212-11580 (2114-51004),
AZAbL Tyvvx Fub 3 ~5 %5t
11- 2 THRUST WASHER KIT 1 Included 3~5 (2114-8110) &
25AxF 7yvvr (A)
11- 3 WASHER, thrust (A) 1 VAN
A53Ax+F 7yvvy (B)
11- 4 WASHER, thrust (B) 2 JAN
E vv7
11- 5 E-RING 1 A
€=+ Al SET 7. 88U
11- 6 PINION STOPPER SET 1 Included 7, 8 (2114-7155) A
=4 A} vl
11- 7 STOPPER, pinion 1 JAN
=y Rbwst 2927
11- 8 CLIP, pinion stopper 1 A
a—z7 ASSY
11-9 YOKE ASS'Y 1 A .
74—nF =34r ASSY 11, 1388 (2114-42007),,
11-10 5688-111-2004-0| FIELD COIL ASS'Y 1 58111-20040 Included 11,13
F—L 27 Xy b ARZY =
11-11 POLE CORE SET SCREW 4 (2114-8215) A
y4 Hsi— ASSY 16 8L (2114-23001)
11-12 5698-211-1584-0| REAR COVER ASS'Y 1 98211-15840 Included 16
7oy (+)
11-13 BRUSH (+) 2 (2114-2315) D
F5 (=
11-14 BRUSH( f 2 (2114-6313) &
75y ATV 7
11-15 | 5698-211-1716-0| BRUSH SPRING 4 98211-17160 (2114-4314) A&
Y4 Hoi— LB
11-16 COVER, rear cover 1 (2114-5352) &
755 kg ASSY (2114-5360) 14 158t (2114-5360)
11-17 | 5688-121-7004-0| BRUSH HOLDER ASS'Y 1 58121-70040 Included 14, 15
cvs F549F ASSY 1958t (2114-54001)
11-18 | 5698-211-1133-0| CENTER BRACKET ASS'Y 1 98211-11330 Included 19
tvE X7V 7
11-19 BEARING, center 1 (2114-1452) &
€=+~ ASSY
11-20 | 5698-212-1238-0 | PINION ASS'Y 1 98212-12380 (2114-85003)
#v #—2 ASSY (2114—76005) 258l (2114-76005)
11-21 5698-211-1380-0 | GEAR CASE ASS'Y e 98211-13800 Included 25
o7 b LAi— Fy b 23; 248%
11-22 SHIFT LEVER KIT 1 Included 23, 24 (2114-8652)Q
7 b v
11-23 LEVER, shift 1 A
f—vay ATV
11-24 SPRING, torsion 1 A
) v s—AR AFN
11-25 METAL, gear case 1 (2114-4661) A
~7%74v2 AAv% ASSY ) )
11-26 | 5698-215-0071-0| MAGNETIC SWITCH ASS'Y 1 98215-00710 (2114-87002)
A/—FEL b
11-27 BOLT 2 (2114-28005) 8
66 Hrt
11-28 BOLT (64) 2 M6X1.0532 Ay
A7 Ya Fuvb
11-29 SCREW KIT 1 JAN
16 27Y=
11-30 SCREW (44) 2 VAN
FAL Hoi— Fyob 33~368
11-31 DUST COVER KIT 1 Included 33~36 (2114-3963) A
FAr Hi—= (A)
11-32 COVER, dust (A) 1 AN
FAxr_ Hsi= (B)
11-33 COVER, dust (B) 1 &
7 & i (C)
11-34 COVER dust (C) 1 o
&R b H o= ( D )
11-35 COVER, dust (D) 1 A




txL—9%
GENERATOR

No.12
Fig.12

"rcFi

Vs

\,Efa

Gl




No.12

RHEES| Ka1—F & £ B\ &8 & b %
Ref No.| Parts Code Name Q'ty | Standard " Remarks
€xLvs— ASSY 1~228%
12-0-1 5688-120-0114-0 GENERATOR ASS'Y (LT120-05) 1 5-81200-114-0 Included 1~ 22
. p—2% ASSY 17, 198
12- 1 5688-122-1016-0 | ROTOR ASS'Y 1 5-81221-016-0 Included 17,19
. (LT120-6100)
12- 2 KEY 1 (L120-7300) P
A=
12- 3 SPACER 1 ZA
x5—4% ASSY
12- 4 5688-121-1011-0 STATER ASS'Y 1 5-81211-011-0 (L135N-2200)
Y+ Hoi— ASSY 6~9, 20~22%5%r
12- 5 REAR COVER ASS'Y 1 Included 6 ~9, 20~22
—:+0 FAb+ ASSY (L120-7300) A
12- 6 5698-223-5070-0 | TERMINAL BOLT ASS'Y 1 9-8223-5070-0 (L125-53104A)
: F44—F ASSY
12- 7 5698-223-1619-0 | DIODE ASS'Y 1 9-.8223-1619-0 (L125-6320)
75> ASSY
12- 8 5698-211-1842-0 BRUSH ASS'Y 1 9-8211-1842-0 (L120-6326)
FAF—F Hoi—
12- 9 COVER, diode 1 (L120-1338) A B
Z7avb Asi— ASSY 11~13, 1830
12-10 5698-223-1308-0| FRONT COVER ASS'Y 1 9-8223-1308-0 Included 11~ 13
RyFxy VF—F (L125-5400) 18
12-11 . PACKING, retainer 1 (L120-1403) &
_7VvS YTF—F
12-12 . RETAINER, bearing 1 (L120-1404) &
49 R7Ya
12-13 + SCREW (44) 3 M4x%0,7 %20 A
7—Y ASSY
12-14 PULLEY, ASS'Y 1 (L120-3500) A
ANL— FEnit
12-15 5698-223-5072-0 BOLT 2 9-8224-5072-0 (L125-1801)
AN—  HFu b
12-16 BOLT 1 A
7—Y +wvb+ ASSY
12-17 5698-223-5074-0 PULLEY NUT ASS'Y 1 9-8223-5074-0 (B-44001A)
= X7V
12-18 5690-009-0181-0 BEARING, ball 1 6201SD 9-.00090-181-0 (6201SD)
e NTY S
12-19 BEARING, ball 1 6202B (6202B) Py
49 A7V =
12-20 SCREW (4¢) 3 M4x0,7x8 JAY
46 A7V
12-21 SCREW (4¢) 2 M4x0,7%x20 A
5§ At
12-22 BOLT (5¢) 1 M5x%X0,8x16 yAN

34



No.13 W —JL
Fig.13 TOOLS




REES

BLeEa—F
Parts Code

Name

53] 1%
Standard

i

=z .

Remarks

Ref No.
13- 1
13- 2
13- 3
13- 4
13- 5
13- 6
13- 17
13- 8
13- 9
13-10
13-11
13—12

5698-523-1423-0
5698-523-1212-0
5698-511-3503-0
5698-511-1601-0
5698-511-1340-0
5698-521-0062-0
5698-521-0063-0
5698-522-0021-0
5698-523-1807-0
5698-522-1279-0
5698-511-3701-0

5698-511-3703-0

Yy Fr—H, SATATYVVT
REPLACE, valve spring
Yy Fu—, ATHAF
REPLACE, valve guide
vuF, HAN Y
WRENCH, oil pan

LvF, AFAF ~T A

'"WRENCH, inside hex

LyF RE—T AT 79—
WRENCH, starting clow
7-5 ASSY

PULLER ASS'Y

7—35 ASSY

PULLER ASS'Y

R I A Aetid
SETTING TOOL

F—5 Sqayb 7YV
PULLER, pilot bearing
T4 T T
SETTING TOOL

vvF, AV Va3 + 7
WRENCH, injection pumnp
vy, Ay vy #77
WRENCH, injection pump

98523-14230

98523-12120

98511-35030

98511-16010

98511-13400

98521-00620

98521-00630

98522-00210

98523-18070

98522-12790

98511-37010

98511-37030

*
*
*
*
*
*
*
*

* o ok *

36






NO.15 5> I—#
Fig.15 RADIATOR

¢r

AMAANAANANIA
AR
ANANARARNTIA
\MIANMANVIA
\ «.«EEE?EE
d ( \JJLDNANNNRANAIN
\ SAONNNNWWWAR
X

~ A AAARNARKRT>=

A



No.15

RHES WK I-—F s # Mm | R be:d fiis ES
Ref No. Parts Code Name Q'ty Standard Remarks
3ox8— ASSY
15-0-1 | 1421-101-3100-0 | RADIATOR ASS'Y 1
G —
15-1 1421-101-3110-0 | « RADIATOR ASS'y 1
Fr o7
15-2 1421-101-3130-0 |+ CAP 1
HhF T
15-3 1421-101-3120-0 | .NET 1
ki
15-4 1424-101-2030-0 |.PLUG 1
Ry F
15-5 1424-101-2040-0 [.PACKING 1
Soimh—A Frz:B— Tyt
15-6 1421-101-0110-0 | HOSE, rubber radiator upper 1
Fimh—R S5 xH— oy-—
15-7 1421-101-0090-0 | HOSE, rubber radiator lower 1
2927 (33)
15-8 1421-101-0120-0 | CLIP (33) 1
795 7(45)
15-9 1424-101-0040-0 | CLIP (45) 3




No.16 1 Vv F—97 AT A
Fig. 16 INTAKE SYSTEM

41



2153

RHEES| s/ a—F &h & B %
Ref No. Parts Code Name Standard
=7— 2Yy—+— ASSY
16-0-1 1421-100-0510-0| AIR CLEANER ASS'Y
+74— ASSY
16- 1 1421-101-0060-0| « BODY ASS'Y
~N— s v+ ASSY
16- 2 1419-101-0071-0{ o« PAPER ELEMEN ASS'Y
soxvy (A)
16- 3 1419-101-0080-0| o« PACKING (A)
SyxvF ASSY
16- 4 1419-101-0100-0| « PACKING ASS'Y
v4v7 v+ ASSY
16- 5 1419-101-0090-0| « WING NUT ASS'Y Mé
syxvsyg (B)
16- 6 1419-101-0130-0| o PACKING (B)
D— g s Re—sie
16- 7 1416-101-0150-0| « PAPER, caution
FAr2y ASS
16- 8 1421-101-0070-0| o DUST PAN ASS’Y
F4-548—- ASSY
16- 9 1419-101-0120-0| . DIVIDER ASS'Y
I—vay NX—-
16-10 1416-101-0160-0| . PAPER, caution
\ Fsv #Fat+ COMP
16-11 1421-101-1000-0 | WING BOLT COMP
S . W
16-12 V40126-000800 WASHER, spring M8
754+ COMP
cl6-13 1421-602-6000-0 { BRACKET COMP
I HE H£Lb
16-14 V20126-080200 BOLT M8 x 20
S . W
16-15 V40126-000800 WASHER, spring M8
7545+ 23— COMP
016-16 1421-602-7000-1| BRACKET STAY COMP
B F b
16-17 V20126-080200 . BOLT M8 x 20
S.Ww
16-18 V40126-000800 WASHER, spring M8
2vvary T4 (C)
16-19 1421-602-0080-0 | RUBBER, cushion (C)




No.17 1%y —xzb BLUM»T—70 X7 4
Fig.17 EXHAUST and INTAKE SYSTEM

13



No.17

AHEES| &KL I-—F &h m|mE A % 1 %
Ref No. Parts Code Name - Q'ty Standard Remarks
=F/S—A b+ AA4T
17- 1 1419-101-0030-0| PIPE, exhaust 1
HARG o b
17- 2 1415-101-0180-0| GASKET 1
SHE F b
17- 3 1415-101-0160-0| NUT 4 M8
sHE Fwrb (3v=a)
17- 4 1415-101-0170-0| NUT 4 M8
’ <75 COMP
17- 5 1421-101-3000-0| MUFFLER COMP 1
F— 2347
17- 6 1421-101-0030-0| PIPE, tail 1
=75 72577
17- 7 1421-101-0040-0| CLAMP, muffler Z
aFr FEitb
17- 8 V20126-080800 BOLT 2 M8 X 80
;I FHF
17- 9 V41316-000800 WASHER, plain 4 M8
S.W
17-10 V40126-000800 WASHER, spring 2 M8
F+ v b
17-11 V30026-000800 NUT 2 M8
E PN
17-12 1421-101-0050-0| PIPE, rubber 4
2yv7 (C)
17-13 1415-101-0400-0 | CLIP (C) 2
4vvy b 247 COMP
17-14 1421-101-2000-0 | INLET PIPE COMP 1
1wy bk Rpfw
17-15 1415-101-0390-0 | PACKING, inlet 1
’ S5oz—8 syvsY
17-16 1415-101-0100-0 | CUSHION, radiator 4
Ak (M10X42)
17-17 1421-101-0010-0| BOLT (M10 x 42) 2
FI= HFHF
17-18 V41316-001200 WASHER, plain 2 Ml2
AN T ~AvY—E
17-19 1305-241-0010-0| PIN, hair 2
Frvy H&—2
17-20 1421-101-0080-0 | HOSE, drain 1
h— A UK
17-21 1417-102-0050-0 | BAND, hose 2
= (C)
17-22 1422-605-0050-0 | SEAL (C) 1
asxs =75 COMP
17-23 1421-916-2000-0 | MUFFLER COMP 1 *
=77 AT —
017-24 1421-916-0010-0 | STAY, muffler 1 +*
3 HL At
17-25 V20126-080160 BOLT 1 M8 X 16 *
S . W
17-26 V40116-000800 WASHER, spring 1 M8 *
ER IV
17-27 V20126-080250 BOLT 2 M8 X 25 *




S ey b
BONNET

)N

18
18

No.
Fig.

18-32



No.T8

RUHES| ®aa— § ! £ M| B/ 1 & %
Ref No. Parts Code Name Q'ty Standard Remarks
#%» b COMP .
018- 1 1421-601-1000-0| BONNET COMP 1
A <=2
18- 2 1421-903-0050-0 | MARK, oil 1
I <=-2
18-2-1 1421-904-0010-0 | MARK, oil 1 B
7;_1:/L -7
18- 3 1421-903-0100-0 | MARK, fuel 1
7 ax il -
18-3-1 1421-904-0070-0| MARK, fuel 1 B3
2A4Y VT =—2
18- 4 1421-903-0180-0 | MARK, wiring 1
74YY IS =—y
18-4-1 1421-904-0020-0 | MARK, wiring 1 EX
HrF v b ¥4V (L)
0l18- 5 1421-601-0010-0| SIDE, bonnet (L.H) 1
¥4 ¥ <w—2 (A)(L) TS1610 /&
18- 6 1421-903-0010-0 | MARK, side (A) (L. H) 1 for TS1610
Frixsb #4F (R)__
ol18- 7 1421-601-0020-0 SIDE, bonnet (R.H) 1
H4F =—2 (A)(R TS1610 A
18- 8 1421-903-0020-0 | MARK, side (A) (R.H 1 for TS1610
v b HEb
18- 9 1421-601-0030-0 | BOLT, set 8
> iz FHE
18-10 V41315-000800 WASHER, plain 8 M8
4 F ZFv—F COMP (L)
0l8-11 1421-601-2000-0 | SIDE PLATE COMP (L. H) 1 5
; +4F Fr—+ COMP (R) -
018-12 1421-601-3000-0 | SIDE PLATE COMP (R. H) 1
aHE HEA G
18-13 V20126-080160 Q| BOLT 6 M8x 16
S.Ww
18-14 V40126-000800 WASHER, spring 6 M8
ZesbF =R
18-15 1421-601-0040-0 MASK, front 1
Zaes b =—=2
18-16 1421-901-0030-0 | MARK, front 1
e
18-17 V20026-600160 BOLT 4 M6 x 16
S. W
18-18 V40126-000600 WASHER, spring 4 M6
Fal
18-19 V30026-000600 NUT 4 Méb6
7y COMP
0l18-20 1421-601-4000-0| GRILL COMP . 1
tAy TTAF
18-21 142]1-601-0050-0{) FASTENER, sign 2
E#ng +ro (22)
18-22 V71024-000900 § RING, snap 2 9
7 v as T4
18-23 1421-601-0060-0f} RUBBER, cushion 4
a2
0]18-24 1421-601-0070-0 | NET 1
HE b
18-25 V20126-080160 BOLT 4 M8 x 16
S . W
18-26 V40126-000800 WASHER, spring 4 M8
FiITA HFHE
18-27 V41316-000800 WASHER, plain 14 M8
74+ 25— (L) COMP
18-28 1421-601-5000-0| LIGHT STAY COMP (L.H) 1
4+ A5— (R) COMP
18-29 1421-601-6000-0| LIGHT STAY COMP (R.H) 1
) S HE Hnb
18-30 V20126-080200 BOLT 4 M8 x 20
S . W
18-31 V40126-000800 WASHER, spring 4 M8
F4F =—2 (L)
18-32 1421-601-0080-0 d MARKER, side (L.H) “/ 1
: b*r»f ¥V =—2 (R)
18-33 1421-601-0090-0 Q MARKER, side (R.H) 1
F b
18-34 V20026-060120 @ BOLT 4 M6 x 12
S.W :
18-35 V40126-000600 WASHER, spring 4 Mé

46



lo.18
HES| BEI—F ! £ M| m % %
ef No. Parts Code Name Q'ty Standard Kemarks
7evt 7vr—4 COMP
8-36 1421-602-1000-0| FRONT FRAME COMP 1
7y va
8-37 1421-602-0010-0| BUSHING 2
aHEF Eit
8-38 V20126-080160 BOLT 4 M8 x 16
S . W
8-39 V40126-000800 WASHER, spring 4 M8
y¥ 7vr—4 COMP
8-40 1421-602-2000-0| REAR FRAME COMP 1
e¥tsy Hotr 44
8-41 3746-261-2050-0| RUBBER, battery cushion (B) 4
S & Ha b
8-42 V20126-080160 BOLT 3 M8 X 16
S . W
8-43 V40126-000800 WASHER, spring 4 M8
FITA FHE
8-44 V41316-000800 WASHER, plain 2 M8
IHE EAb
8-45 V20126-08200 BOLT 1 M8 X 20
*¥+v5+ A7— COMP
8-46 1421-602-3000-0| CATCHER STAY COMP 1
7v2 COMP
8-47 1421-602-4000-1| FOCK COMP 1
A7y v HH—+ COMP
8-48 1421-602-5000-1| SPRING SUPPORT COMP 1
7yvav T4 (A)
.8-49 1421-602-0020-0| RUBBER, cushion (A) 1
Fvvavy RFYVvS (65)
.8-50 1421-602-0030-0| SPRING, tension (65) 1
Frvyvx ATV (85)
18-51 1421-602-0040-0| SPRING, pressure (85) 1
7Yy €V
18-52 V50015-250180 PIN, cotter 2 2.5%X 18
aFE Kb
18-53 V20126-080160 BOLT 2 M8 x 16
s.w
18-54 V40126-000800 WASHER, spring 2, M8
s2yvvavy =4 (B)
18-55 1421-602-0050-0 | RUBBER, cushion (B) 2
= Fr—t
1L8-56 1421-602-0060-0| PLATE, seal Yt
AvFxv bk Abwv-2 COMP
18-57 1421-602-8000-0 BONNET 1
By F A7V 7
18-58 1421-602-0070-0| SPRING, rod 1
Hv b
18-59 V20026-060120 BOLT 1 Mbx 12
F o b
18-60 V30126-000800 NUT 1 M6
S.Ww
18-61 V40126-000600 WASHER, spring 1 M6
7y £V
18-62 V50015-200180 PIN, cotter 1 2X%X18
v #H-i— (A) COMP
18-63 1421-604-1000-0 FAN COVER COMP (A) 1
. T¥ Hali— P
18-64 1421-604-2000-0 FAN COVER COMP (Bs'1 1
ayg Kb
18-65 V20126-080160 BOLT 6 M8 X 16
S. W
18-66 V40126-000800 WASHER, spring 6 M8
poie xy— COMP (A)
18-67 1421-604-3000-0| COVER STAY COMP. (A) 2
EI N
18-68 V20126-080160 BOLT 2 M8 X 16
S.W
18-69 V40126-000800 WASHER, spring 2 M8
FEwA FHE
18-70 V41316-000800 | WASHER, plain 2 M8
Lk
18-71 V20026-060160 BOLT 4 M6 x 16
S . W
18-72 | V40126-000600 | WASHER, spring 4 Mb
#oi= AF— (B) COMP
L8-73 | 1421-604-4000-1| COVER STAY COMP. (B) 1

7

& 'u"ﬂ&

18

18-

18-

18-

18-



EV3lc B «&

RHES| HI1—F s = ®|E| B 1% # %
Ref No. Parts Code Name Q'ty Standard Remarks
IHE  HEAb
18-74 V20126-080160 BOLT 1 M8 X 16
S.Ww
18-75 V40126-000800 WASHER, spring 1 M8
7rv H-oi—= (C) COMP
018-76 1421-604-5000-0| FAN COVER COMP. (C) 1
77 #H.i—= (D) COMP
0l18-77 1421-604-6000-0 FAN COVER COMP. (D) 1
SHE A
18-78 V20126-080160 BOLT 4 M8 x 16
S.Ww
18-79 V40126-000800 WASHER, spring 4 M8
Ay 5~ KASBY
018-0-1 1421-600-0600-1 BACK MIRROR ASS'Y 1
TFEeF ey )
18-80 1421-600-0350-0| « BRACKET SET 1 A
AT— +y b
18-81 1421-600-0340-0| « STAY SET 1
i7= vt
18-82 1416-621-0200-0| « MIRROR SET 1
72AL 7549+ COMP
018-83 1421-401-1000-0| AXLE BRACKET COMP. 1
HAvFY syvsy T4 (B)
18-84 1414-112-0020-0| RUBBER, battery cushion (B) 4
awE b Ml4 x 35
18-85 V201460-140350 BOLT 2 9T
aHE AL ME&-52
18-86 V20146-140320 BOLT 4 9T
: S . W
18-87 V40126-001400 WASHER, spring 6 Ml4
ASvR vxg bk (8) 1610No, 1~10550
018-88" 1421-401-0020-0| WEIGHT, balance (8) 1 1910No. 1~ 4750
HAS5UR x4 (15) 1610No. 10551 ~
0l8-88a 1419-401-0020-1 WEIGHT, balance (15) 1 1910No.4751 ~
3 HE Frb
18-89 V20126-100350 BOLT 2 M10 X 35
S . W
18-90 V40126-00100 WASHER, spring 2 M10
FI=L FhFE
18-91 V41316-001000 WASHER, plain 2 M10
HAS5UR Yz Aab
018-92 1421-922-0010-1| WEIGHT, balance 3 *
IHE At
18-93 Vv20126-120550 BOLT 3 Ml2 X 55 *
Fr b (3va)
18-94 V30226-001200 NUT 3 Ml2
7Yy v
18-95 V50015-250150 PIN, cotter 1 2.9 X1.5
Fiw FHx
18-96 V41316-000800 WASHER, plain 2 M8
Pl
18-97 V30226-000800 NUT 2 M8 X% 3 %
FiTA FHE
18-98 V41316-000800 WASHER, plain 2 M8
FiwA FhHE
18-99 V41316-000600 WASHER, plain 4 Mé
FiwA ¥Hx
18-100 V41316-000800 WASHER, plain 2 M8
Abv 7T =—2
18-101 1421-903-0070-0| MARK, stop 1
Aty 7 =—2
18-101-| 1421-904-0060-0| MARK, stop 1 EX
v—n Fday (L)
0l18-102 1422 -605-0010-0| HOLDER, seal (L.H) 1
v=n s g (R)
©18-103 1422-605-0020-0 | HOLDER, seal (R.H) 1
v—n (A)
= 22- = - A A 2
18-104 14 605-0030-0] SE. L((;) fTSl9IOFﬁ
. v—
18-105 | 1422-605-0040-0| SEAL (B) 3 for TS1910
4 =—27 (A)(L)
18-106 1422-903-0010-0 | MARK, side (A) (L.H) 1
Y4 F =—2 (A)(R)
18-107 1422-903-0020-0| MARK, side (A) (R.H) 1
g2y Jyv3av ITL
18-108 1421-602-0090-0| RUBBER, tank AR
~—n (D) ) TS1910/
18-109 1422-605-0060-0| SEAL (D) 1 for TS1910




No.19
Fig.19

zar 7oA
FRONT AXLE

A e T

SRR, BRLENE B nsy e

ol¢

19

19.

19.

19-

19-.



No.19

RHES SBa-—F & % B\ B 18 # %
Ref No. Parts Code Name Q'ty Standard Remarks
7ok 72ar COMP TS1610M
0l19- 1 1419-401-2000-1 FRONT AXLE COMP 1 for TS1610 No.l1~ 2150
7ev b 77a24 COMP TS1610
0l19-1la 1421-401-2000-0| FRONT AXLE COMP 1 No. 2151 ~
IFV—X =y T
19- 2 V76140-000000 NIPPLE, grease 2 PT 1/8A
FYV—A =Zv T
19- 3 V76340-000000 NIPPLE, grease 1 PT 1/8B
+rF EHE v}
19- 4 1421-401-0010-0 | PIVOT, center 1
=¥ 7Fwva (25X29X30)
19- 5 1411-401-0010-0 | BUSHING (25% 29 x 30) 5
% 7T vva (25X29X%X40)
19- 6 1412-401-0040-0 | BUSHING (25X 29 x 40) 1
EHRy b HFT—
19- 7 1414-401-0031-0| COLLAR, pivot 1
oOvv7s
19- 8 V72010-350250 O-RING 2 P25
SUYFE O (BHAHE)
19- 9 V32016-002000 NUT, slotted 1 M20 P=1.5
7Y €
19-10 V50015-400400 PIN, cotter 1 4 x40
Fyon A€ (L COMP
0l9-11 1421-403-1000-0 | KNUCKLE SPINDLE (L. H) COMP 1
Fvon ReEvrFar (R) COMP
0l19-12 1421-403-2000-0 | KNUCKLE SPINDLE (R.H) COMP 1
IV F =
19-13 1407-403-0020-0 | WATER SEAL 2
AZ— (25X42X4)
19-14 1419-403-0010-0 | COLLAR (25X 42 X 4) 2 424
R.B.B
19-15 V60011-062050 BEARING, radial ball 2 6205
‘ R.B.B
19-16 V60011-062040 BEARING, radial ball 2 6204
N V¥ kEvF TL—4a H5—
19-17 1325-930-1050-0 | COLLAR, rear hitch 2
) ) SY/YFE Fub (koHE)
19-18 V32116-001200 NUT 2 Ml2 P=1,25
7Yy Er
19-19 V50015-300250 PIN, cotter ) Z 3 X25 ¥
A4 v—n
19-20 V74413-448080 OIL-SEAL 2 T C34488
AZAbF K= X7y o
19-21 1414-403-0040-0 | BEARING, thrust ball 2 27TAGS801
o V7
19-22 V72010-350250 O-RING 2 P25
AEVFA Hoi-
019-23 1414-403-0030-1| COVER, spindle 1
S.Ww
19-24 V40126-001200 WASHER, spring 1 Mi12
IHE ANt
19-25 V20126-120200 BOLT p Ml12 x20
e=%Y tuv7 vx7bF F-—
19-26 1326-708-0050-0 | KEY, rotary top shaft 1
VF5y 7 7-4
019-27 1419-403-0020-1 | ARM, drag 1
S HE HELL ’
19-28 V20126-100550 BOLT 1 M10 X 55
S. W
19-29 V40126-001000 WASHER, spring 1 M10
F o b
19-30 V30026-001000 NUT 1 M10
24 ov K
019-31 1419-403_-0030-1 TIE-ROD 1
Fo b (esy Fx)
19-32 1421-403-0020-0| NUT 1 M17 P=1.5
Pal
19-33 1421-403-0010-0| NUT 1 M17 P=1.5
F¥527 ey ¥ =vF(L-R)ASSY
19-0-1 1404-400-0510-0 | DRAG ROD END ASS'Y (L.H-R) 1
K592 ey ¥ =vF %7 ASSY(L.R)
19-34 1404-402-0030-0| o DRAG ROD END SUB ASS'Y 1
Yk ey . (L.H-R) 1610 No. 1~ 2150
19-35 V76040-000000 « NIPPLE, grease 1 A-M6F P=1.0
o ; ~1710 No. 1~ 1000
L R
19-36 1404-402-0010-0| « COVER, dust 1

50




No.19

iHES| LI — F L) # w|MHE| R 15 5 %
Ref No. Parts Code Name Q'ty Standard Remarks
FrovAL Fou b
9-37 1404-402-0020-0| ¢ NUT, slotted 1 Ml2 P=1.5
7Y [Sre
9-38 V50015-250250 « PIN, cotter 1 2.5%X25
¥327 ey ¥ =sV (R. L)ASSY
9-0-2 1404-400-0550-0 | DRAG ROD END ASS'Y (R.H- L) 1
T FIv7 meu¥ =¥ 47 ASSY (R. L) ~2
9-39 1404-402-0040-0| « DRAG ROD END SUB ASS'Y 1 610 N1 150
FY=R =y (R.H-L)
9-40 V76040-000000 « NIPPLE, grease 1 A-M6F P=1.0 1710 No. 1 ~1000
FAL Hal—
9-41 1404-402-0010-0| « COVER, dust 1
oy A Fy
9-42 1404-402-0020-0 | ¢ NUT, slotted 1 Ml12 P=1.5
7)) Ev
9-43 V50015-250250 « PIN, cotter 1 2.5X%X25
Zevb 7224 COMP TS1910 A4
9-44 1422-401-1000-0 | FRONT AXLE COMP 3 for TS1910
@y F =2F ASSY (L)(R)
9-0-la | 1421-400-0540-1 | ROD END ASS'Y (L. H) (R) 1
ey F =¥ ASSY (R)(L)SET
9-0-2a | 1421-400-0550-1| ROD END ASS'Y (R. H) (L. H) SET 1
TR f =
9-45 1404-402-0010-0 |  COVER, dust 2
FrvAL Fu b 1610 No. 2151 ~
9-46 1421-403-0030-0 | , NUT, castle 2 M12 P=1.25 1910 No.1001 ~
' 7Y £
9-47 V50015-300200 « PIN, cotter 2 3x20
7VA =y
9-48 1404-402-0050-0 [ , NIPPLE, grease 2 1/4" S-type
ey ¥ =~F (L)(R)SET
9-49 1421-403-0040-1| . ROD END (L. H) (R.H) SET 1

g

R TS

CRTAMERC A Y,

BRI ey



SERVICE MEMO




A= g o e |
FRONT WHEEL

No.20
Fig. 20

53



No.20

BHES MHE&I-—F & % B | B % ik x
Ref No. Parts Code Name Q'ty Standard Remarks
7ok #£4+% ASSY W
20-0-1 1407-400-9010-0 | FRONT TIRE ASS'Y 2
e FAT 4.00-12
20- 1 v8g8814-400120 » TIRE, front 2 -4PLY
F o=
20- 2 V88900-400120 » TUBE 2 4,00-12
s4v soFr 78 (A#Z) JIs o
20- 3 V99900-000010 o CAP, tire choke valve 2 D-4212 ZVFAL Y
Z7evb kw4—2L ASSY (1357 #4%)
20-0-3 1407-041-2000-0| « FRONT DISC WHEEL ASS'Y 2 ?
Javst FA4R? KA (29FT7FF) .
020- 4 1403-411-0030-0| « « WHEEL, front disc 2 =2
Zavt FA4RI HwA—n(29%7F7Y) (2ind357584%)
020~ 5 1403-411-0040-0] » ¢« WHEEL, front disc 2
. axx  FHAb
20- 6 V20126-120200 « o« BOLT 12 Ml2 x20
S . W
20- 7 V40126-001200 « « WASHER, spring 12 Mlz2
P
20- 8 V30026-001200 e o NUT 12 Ml2
sHE AR J
20- 9 V20126-120250 BOLT 8 Ml2 x 25
S.W
20-10 V40126-001200 Washer, spring 8 Mlz
: 7e v b kA=A HER
020-11 1412-411-0010-1 | BOSS, front wheel 2
k- Farv7
020-12 1411-411-0020-2 | CAP, wheel 2
A
20-13 1411-411-0030-0 PA CKING 2
F b
20-14 V20026-060120 BOLT 6 M6 x 12
S . W
20-15 V40126-000600 | WASHER, spring 6 M6
Zevsbr skdA—n T A}
020-16 1401-922-0030-0 | WEIGHT, front wheel 2 *
o HE Kb
20-17 V20126-120750 BOLT 8 M12 X 75 *
Pal 2
20-18 V30026-001200 | NUT 8 Ml2 *
S . W
20-19 V40126-001200 | WASHER, spring 8 Mil2 *

54



13

14

No.21
Fig.21

ATT7V I RA—I
STEERING WHEEL

B e

MR AR S e s

e S

O S P

B i Y e TR A



AR N N A A O TR

R SR R A AT AT S SR A 0 A B A

No.21

Z
RHES| &a-—F T & 8| R % ] %
Ref No. Parts Code Name Q'ty Standard Remarks
AF7Yv7 ASSY
21-0-1 1421-400-0510-0| STEERING ASS'Y 1
27797 SET
21-1 1421-406-0040-0| « STERRING SET 1 AN
Al
21- 2 1414-406-0050-0| o« NUT 1 M20 P=1.5
S. W -
21- 3 V40126-002000 [ « WASHER, spring 1 M20
Ey b=y 7—4
21- 4 1421-406-0020-0| o ARM, pitman 1
AFT7YvY kA4—n ASSY
21-0-2 1421-400-0520-0] STEERING WHEEL ASS'Y 1
AFTYvI kA—-n
21- 5 1407-406-0010-0| o WHEEL, steering 1 JAN
. AFTVVT Fxv T
21- 6 1407-406-0020-0| . CAP, steering 1
: Fyrov7 tuFv
21- 7 1407-406-0040-0| . PACKING, cap 1
Fryv 7 =—7
21- 8 1421-903-0160-0| MARK, cap 1
N2 e e
21- 9 V32116-001000 NUT 1 M10 P=1,25
7Y Ev
21-10 V50015-200250 PIN, cotter 1 2 %25
F Iz HFHF
2]1-11 V41316-001000 WASHER, plain 1 M1l0
ATY S Ev
21-12 V58019-100240 PIN, spring 2 10 x 24
IHR  AHENLL
21-13 V20146-100250 BOLT 4 M10 x 25
S.W
21-14 V40126-001000 WASHER, spring 4 Ml0
F5v2 evrF ASSY -
21-0-3 1421-400-0530-0| DRAG ROD ASS'Y 1
VF3» 27 evV SET A
21-15 1421-406-0030-0{  DRAG ROD SET 1
) V=R =ZuFA (SHZ) TS16104
21-16 1404-402-0050-0| o NIPPLE, grease (S-type) 2 1/4 S-type rfor TS1610
FA L HA=
21-17 1404-402-0010-0| o COVER, dust 2
Frv AL Fot :
21-18 1404-402-0020-0| o NUT, slotted (low) 2 M12 P=1.25
¥y e J
21-19 V50015-300200 « PIN 2 3x 20
Yy eovF TL—4u H5-—
21-20 1325-930-1050-0| COLLAR, rear hitch 2 M12
V327 o9 ASSY )
021-0-4 1422-400-0510-0| DRAG ROD ASS'Y 1
V5227 ev¥ SET
021-21 1422-406-0010-0| . DRAG ROD SET 1 JAN
Z7Y—R =97 (8SH2) rTSlglOﬁg'
21-22 1404-402-0050-0| o NIPPLE, grease (S-type) 2 1/4 for TS1910
AL Hoie
21-23 1404-402-0010-0| « COVER, dust 2
Frov AL Fut
21-24 1404-402-0020-0|.. NUT, slotted (low) 2 M12P=1.25
7Y v J
21-25 V50015-250250 « PIN 2 2.5%x25




A= INFIJL
Fig.22 METER PANEL

No.22

A RS A T R S P e M R T S SR T .EﬂﬂﬁuaA BT

57



s

No.22

SHES moma-—F & % | R B ] =
Ref No. Parts Code Name Q'ty Standard Remarks
) e SORE 1610 No.1~2800
022- 1 1421-603-1000-0 METER PANEL COMP 1 1910 No.1~1000
£—2% xn COMP 1610 No. 2801 ~
022-la 1421-603-1001-0 METER PANEL COMP 1 1910 No. 1001 ~
F— AL FPF F—7
22- 2 1421-903-0190-0| MARK, key switch 2
4 S 1610 No. 1~5700
22- 3 1421-903-0170-0 MARﬁ, starter ~ 2 1910 No. }~2900
Xg—8 ==—2
22-3-1 1421-903-0200-0 | MARK, (A) starter 1 1610 No. 5701 ~
x5—5 =—2 (B) 1910 No.2901 ~
22-3-2 | 1421-903-0210-0 | MARK, (B) starter 1
Ag—=2 =—7 (A)
22-3-3 1421-904-0030-0 | MARK, (A) starter 1
. ARg -8 =—27 (B)
22-3-4 1421-904-0040-0 | MARK, (B) starter 1
K547 =—2
22- 4 1421-903-0140-0 | MARK, drive 1
K547 =—7 #®
22-4-1 1421-904-0080-0 | MARK, drive 1
YA vh =—2
22- 5 1421-903-0060-0 MARK, winker 1
7 ==z
22- 6 1421-903-0150-0 | MARK, lamp 1
. 7 ==
22-6-1 1421-904-0110-0 | MARK, lamp 1
thimt &4 s I O
22- 7 1416-903-0120-0 | MARXK, horn 1
¥4 ¥ =—2 (B)(L)
22- 8 1421-903-0030-0 [ MARK, side (B) (L. H) 1
¥4 F¥ =—2 (B)(R)
22- 9 1421-903-0040-0 | MARK, side (B) (R.H) 1
SHE HEA b
22-10 V20126-080250 BOLT 2 M8 x 25
S. W
22-11 V40126-000800 WASHER, spring 2 M3
Fya9 Fvvary FHi
22-12 3740-314-0170-0 WASHER, tension 2 M8
ATTVYT Fovoa
22-13 1421-603-0010-0 | BUSHING, steering 1
V¥ = Fr—
022-14 1421-603-0020-0 | PLATE, rear seal 1
F b
22-15 V20026-060160 BOLT 4 M6 x 16
S . W
22-16 V40126-000600 WASHER, spring 4 M6
AF—
22-17 1421-603-0030-0 | STAY 1
viAi— Ty va 1610, No. 2801 ~
22-18 1421-603-0040-0 BUSHING, lever 1 1910 No, 1001 ~
YKy a—vavy =w—2 P
22-19 1421-902-0030 -C| MARK 1 #2322 H
Se— =—=27
22-20 1421-903-0230-0 MARK, glow 1
Aoy b =—27
k| 22-21 1421-903-0220-0 MARK, throttle 1
‘
f§
g
g
il




R TR T R T PO B AR R O A T T s 2 TR (!1 Ll

Ay

Fig.23 CLUTCH HOUSING

RO



SRS o

3t RGN

v

No.23

BHEES| M&IA—F & # mE| R % ] E
Ref No. Parts Code Name Q'ty Standard Remarks
759F ~GUUY
023- 1 1421-120-0011-0 | HOUSING, clutch 1
5L <w—2 (A) TS1610A
23- 2 1421-901-0010-0 | MARK, model (A) 1 for TS1610
aHF T Y~y b
23- 3 Vv29120-200060 RIVET 4 2x6
£%EL =—2 (B) TSlé_lOFﬂ
23- 4 1421-901-0020-0 | MARK, model (B) 1 for TS1610
aHE = Y~Xv b
23- 5 V29120-200060 RIVET Z 2 X6
ox3 i HFar (2v2) M12 X 28
23- 6 V25134-210280 STUD 3 (9T)
axE  HAb Ml12 x 30
23- 7 V20146-120300 BOLT 5 (9T)
S HE AL Ml12 x 45 = /B
23- 8 BOLT 2 (8T) Engine parts
S . W
23- 9 Vv40126-001200 WASHER, spring 8 Ml1l2
+ v b
23-10 V30046-001200 NUT 3 Ml12 (7T)
Ml23% =79 FA H#HF
23-11 1404-120-0090-0 | WASHER, lock 1
297 7+r3v FxuvT (M14)
23-12 1404-120-0020-0 | CAP (M14) 7
Yv—v 737
23-13 1326-706-0020-0 | PLUG, drain 2 PT 1/8
FV—A =wvFn (B#Z)
23-14 V76340-000000 NIPPLE, grease (B-type) 2 PT 1/8
~1av v (A#%F)
23-15 1414-201-0110-0 | PIN (A-type) 3 10x 32
VAR vay Hoi—
023-16 1416-120-0020-2 | COVER, inspection 1
Ry F
23-17 1416-120-0030-0 | PACKING 1
BN A P
23-18 V20126-080160 BOL.T 4 M8 x 16
S . W
23-19 V40126-000800 WASHER, spring 4 M8
RY—7F HAK
23-20 1421-120-0020-0 | GUIDE, sleeve 1
y—= #nit
23-21 1421-120-0030-0 | BOLT 3
ev?7 7vvx (M8)
23-22 1417-201-0030-0 | WASHER, lock (MS8) 3
AN =7
23-23 1421-120-0040-0 | SLEEVE 1
259F LY—X ~NTYVS 40TMK
23-24 1416-120-0040-0 | BEARING, clutch release 1 20B1
Fwvay AFTY g
23-25 1421-120-0050-0 | SPRING, tension 2
7595 ~#%r COMP
023-26 1421-122-2000-0 | CLUTCH PEDAL COMP 1
s9Ax =y 7 (B#sg)
23-27 V76340-000000 NIPPLE, grease (B-type) 1 PT 1/8
FgYyx =u7n (AHF) A-M6F
23-28 V76040-000000 NIPPLE, grease (A-type) 1 P=1.0
aHxE Enrtb
23-29 Vv20126-080300 BOLT 1 M8x 30
2593 w+7k 3—2 SET
23-0-1 1421-012-2000-0 | CLUTCH SHAFT YOKE SET 1
75955 2x7b+ =—2 COMP
023-30 1421-122-1000-0 | « CLUTCH SHAFT COMP 1 A
ERA
23-31 1404-120-0110-0 | « YOKE 1 A
259F 3—=2 F—=iK €Y
23-32 1404-101-0010-0 | PIN, clutch yoke 1 8x28
a4
23-33 V59010-181500 WIRE 1 18 x 150
aHxE  EAb
23-34 V20146-120350 BOLT 6 Ml2 x35 9T
S . W
23-35 V40126-001200 WASHER, spring 6 Ml2
Fo+r (3va)
23-36 V30026-000800 NUT 1 M8
2595 vk (A) (esFyx)
23-37 1421-122-0010-0 | ROD, clutch (A) 1

AD



No.23

RHES| KB I1-—F & W B i% 1 x
Ref No. Parts Code Name Q'ty Standard Remarks
2 259F wyF SB )
23-38 1421-122-0020-0 | ROD, clutch (B 1
: E—v Ryon
1421-122-0030-0| BUCKLE, turn 1
+v b
23-40 V30226-000800 | NUT 1 M8 (37#)
Frb(esFyxy)
23-41 1401-122-0050-0| NUT 1 M8 (3 1)
7Yy e
23-42 V50015-2501800 PIN, cotter 2 2.5x18
TFAL =—2(A)
23-43 1422-901-0010-0 | MARK, model (A) 1 TS1910 B
74 =—=27(B) for TS1910
23-44 1422-901-0020-0 | MARK, model (B) 1
Avb AX—% COMP
23-45 1421-122-2100-0| CUT SPACER COMP 1

ENEYTII S I A

MRS e

AR I

&
5‘,!
;ij

T

5k

T




' H ' ' \ ' ' . i H ' ' i ' H H ‘ ' . . H .
' ' ' ' ' ' ' ' ' ' ' ' ' ' N . \ : t %, ' ‘ ) '
i : : i i : H H : H . ) : H i H i : : i ! : i

] . H : 1 i H . H H H . : H | : H } : 1 / . : : H
] : 1 H : i H - H H f i : 1 : ; H . ; : ! . . H :
H : H ! : H H : i H H . H ; ' ! B H : ' i 1 H H :
] H : j ; | ) H H H H H H : H ' H : 3 4 } \ | { :
L] s . . . . . N . . . . . & . ] . . . . . . . .
4 : i i : ; : H f \ H H H H H : H H H ! 1 . H H H
: ' ' : . ! H H H H : H H H : ; ! H : i : H i H :
! ; : : H ‘ H H H i H H H : H H ' : H H : : : f
; H : H : s H : ; : : : i : ; H H H H : g i
| : i [ ’ : ! ; : ! f f | ! : ! ! .
! . ! : : 4 H H H H H s H H H H H '
\ . 1 H | : H 1 ! i i : H ; H : H :

et R P T e A Ao S A N R
- . RS R A R RISF S R T AT T A A A e S A A e 2 i ..:sk }wam

B ERR Y




No.24 755
Fig.24 CLUTCH

e




No.24

RUFES| HLa-—-F fh % B B 1% i x
Ref No. Parts Code Name _ Q'ty Standard Remarks

275v% (200) ASSY

24-0-1 1416-100-0520-0| CLUTCH (200) ASS'Y
259% F4R7 (200)
24- 1 1416-120-0070-0| o DISK, clutch (200)
FJrovvxe Tr—tF ASSY
24-0-2 1416-120-2000-0| , PRESSURE PLATE ASS'Y
7595 Hoe— 7 COMP
24- 2 1416-120-2010-0| 3 o CLUTCH COVER SUB COMP
Fryox 7TL—t
24- 3 1416-120-2020~0| o ¢ PLATE, pressure
‘ Ty vy ATYS
24- 4 1416-120-2050-0| o o SPRING, pressure
AFY S Fro 7
24- 5 1416-120-2040-0| , « CAP, spring
A byt
24- 6 1416-120-2110-0| , « STOPPER
g—/L v
24- 7 1416-120-2090-0| o o PIN, roll
voXi— 7T A HEL b
24- 8 1416-120-2070-0| « « EYEBOLT, lever
. ry—x Loi-
24- 9 1416-120-2030-0| o ¢ LEVER, release
ya2—v A7V
24-10 1416-120-2060-0| ¢ o« SPRING, return
FimA FHF
24-11 1416-120-2100-0| o o WASHER, plain
5 voie Fu b
24-12 1416-120-2080-0| o o NUT, lever
I HE  Eb
24-13 V20126-080250 BOLT M8X 25
S . W
24-14 V40126-000800 WASHER, spring M8
/w7 e
24-15 1414-120-0120-0| PIN, knock

HEECATTRD,

MRS
)
1


stijn
Notitie
WVD 1400.120.2500.0 



65

No.25 7, Iy
Fig.25 FUEL TANK

<530

\/
| 28
f

@—31
&—32
®—33

A i et VoS




N‘o.25

RHEFES| & a— F & % mE| B & 1 %
Ref No. Parts Code Name ) Q'ty Standard Remarks
7axi 272 COMP
025-1 1421-111-1000-0| FUEL TANK COMP. 1
FHx  (8%X12X2)
25- 2 1407-111-0010-0| WASHER (8% 12 x 2) 1
A b
25- 3 V20026-080120 BOLT ' 1 M8 x 12
E=—s 4T
25- 4 V73506-101100 PIPE, vinyl 1 6x10x100
Ty s
25- 5 V59010-201000 WIRE 2 20 x 100
*++v7 ASSY
25- 6 1402-111-0020-0( CAP ASS'Y
ERV AN
25- 17 1317-606-2050-0| STRAINER
Zz4n% 3327 ASSY
25-0-1 1421-100-0520-0| FILTER COCK ASS'Y
HF—
25- 8 1415-102-0040-0| o BODY 1
=LA
25- 9 1415-102-0110-0| - ELEMENT 1
hw 7T
25-10 1415-102-0900-0| o CUP 1
) o vv7
25-11 V72010-350440 « O-RING 1 P44
VR A A
25-12 1415-102-0100-0| o NUT, ring 1
Errfm
25-13 1415-102-0050-0f « LEVER 1
55— AT
25-14 1415-102-0060-0| o VALVE, taper 1
A RTINS
25-15 1415-102-0070-0| « SPRING, valve 1
o vr7s
25-16 V72010-190100 « O-RING L P10A
<3
25-17 1415-102-0080-0] - VIS ’ 1
=7 x* FT537
25-18 1415-102-0120-0| .. PLUG, breathing 2
A
25-19 1415-102-0130-0| o PACKING 2
L#xs vs4 b
25-20 1415-102-0140-0( o JOINT (L) 1
Zax Dad s
25-21 1415-102-0150-0| o JOINT, fuel 1
ER S Vo
25-22 V20126-080200 BOLT 2 M8 x 20
S . W S
25-23 v40126-000800 WASHER, spring 2 M8 Y
A TJax 47 (A) g
25-24 1415-102-0011-0| PIPE, fuel (A) 2 7x11x220 e
Zaxp 247 (B)
25-25 1416-102-0021-0| PIPE, fuel (B) 1 7x1x280
h—=x vy ASSY (119$)
25-26 3768-164-0060-0| BAND, hose (10g) 3
Zax YF -y 4T
25-27 1415-102-0030-0| PIPE, fuel return 1 3x6.5x260
2wy ¥ (A) COMP
025-28 1415-111-2000-2| TANK BAND (A) COMP. 1
sy AvF¥ COMP
025-29 1421-111-2000-0| TANK BAND COMP. 1
S .S
25-30 1415-111-0010-0| STOPPER, band ]
#5— (9%X14%X30)
025-31 1415-111-0020-2| COLLAR (9 x 14 x 30) 1
a2
25-32 V30026 -000800 NUT 1 M8
+ > b
25-33 V30226-000800 NUT 1 M8
5 h—R SvF (129)
4 25-34 3741-141-0050-0| BAND, hose (12¢) 1
&




AT A
Fig.26 THROTTLE SYSTEM

Ay b

No.26

FERNTIARALI R R LT e vt Uit s AR R SRS e

ST L s ST

AT

TR LOTROTIARA WL L LT R ey e PRI ST A R VT

27



Dot TRt AT

&
%
=
E

No.26

RE®ES| SB&a-—F & % |y R % ] £
Ref No. Parts Code Name Q'ty Standard Remarks
7oen gL COMP
26-1 1421-116-1000-0 | ACCELERATOR PEDAL COMP 1
svvay A7V (65)
26- 2 1416-120-0060-0 | SPRING, tension (65) 1
79 (27
26- 3 V50015-250180 PIN, cotter 1 2.5%x 18
7240 2%2%5 (A)
26- 4 1415-116-0070-0 | CONNECTOR, accelerator (A) 1
72t€n 33 FX2F
26- 5 1421-116-0010-0| CONNECTOR, accelerator 1
M6 #—v von
26- 6 1421-116-0020-0| M6 BUCKLE, turn 1
+ v b -
26- 7 V30026-000600 NUT 1 M6
7y €
26- 8 V50015-2001800 PIN, cotter 2 2x18
7oL T—4
026- 9 1421-116-0030-1 | ARM, accelerator 1
T—4 €V
26-10 1416-116-0040-0| PIN, arm 1
S.Ww
26-11 V40126-000800 WASHER, spring 1 M8
> I FHF
26-12 V41316-001000 WASHER, plain 1 Ml10
7 ) €
26-13 Vv50015-200180 PIN, cotter i 2x18
7o+t evl
26-14 1421-116-0040-0 | ROD, accelerator 1
7Y £
26-15 V50015-200180 PIN, cotter Z 2x18
Aoy ba Loi— COMP
26-16 1421-117-1000-0| THROTTLE LEVER COMP. 1
voi— s7 (30)
26-17 1414-117-0040-0 | KNOB, lever (30) 1
Aoy bt Fxo7
26-18 1407-117-0040-0| CAP, throttle 1
54 =7 (13X50X3)
26-19 1414-117-0050-0 | LINING (13x 50 x 3) 1
+FHax  (13X32X1)
26-20 1407-117-0070-0 | WASHER (13 x 32x 1) 1
Fryvvx RTYVVS '
26-21 1404-117-0080-0 | SPRING, pressure 1
; > i=A FHF
26-22 V41316-001200 WASHER, plain 1 Mlz2
svvx Fub (FH)
26-23 V32016-001200 NUT, slotted 1 Ml12 P=1.25
7Yy v
26-24 V50015-300250 PIN, cotter 1 3x 25
Aoy b ks
0Z26-25 1421-117-0010-0| HOLDER, throttle. 1
SHR HEk
26-26 V20126-080160 BOLT 2 M8 x 16
. S. W !
26-27 V40126-000800 WASHER, spring 2 M8
F v b
26-28 V30026-000800 NUT 2 M8
RyFy— sv7
26-29 1416-903-0130-0 | TAG, battery 1
L5y DavFTFs 72
26-29-11{ 1421-904-0190-0| TAG, battery i

y §-1



No.27 FSozx3ws g r—Z
Fig.27 TRANSMISSION CASE

aietsoesit S e

27-2-

27-2*

AR R s i

27-3¢C

27-31

b3} 27-32

o ©027-33
027.332
4 27-34
27-35

27-36




I AN

Sy

AR

iR ol

REES| Mo F & muE| B % i ,
Ref No. Parts Code Name Q'ty Standard Remarks
PSRy vay T—RA 1610 No.l ~ 6200
027- 1 1421-201-0010-0| CASE, transmission 1 1910 No.1~2600
NS5 vAiyvny H—= 1610 No. 6201 —~
027-la 1421-201-0011-0| CASE, transmission 1 1910 No, 2601 ~
: vxo: HFab(2va)
27- 2 V25126-120280 STUD 14 Ml12 x 28
722X T37 :
27- 3 V78130-000060 PLUG, drain 2 3/8 PT
{72 b A BN
27- 4 1421-201-0040-0| METAL, input 1
A EL Ry Fy
27- 5 1421-201-0050-01 PACKING, metal 1
aHE HEL L
27-'6 V20126-080200 BOLT 2 M8 x 20
S. W
27- 17 V40126-000800 WASHER, spring 4 M8
. #Fo k
27- 8 V30026-000800 NUT 2 M8
wxa: Har (2va)
27- 9 V25134-080180 STUD 2 M8X 18 9T
’ K547 =4y £50
27-10 1421-201-0060-0{ METAL, drive pinion 1
Q vr7
27-11 1419-201-0040-0{ O-RING 1
= 481 vu (A)
27-12 1421-201-0070-0| SHIM, pinion metal (A) AR t=0,2
4 =4t ,s20 4 (B)
27-13 1421-201-0080-0 | SHIM, pinion metal (B) AR | t=0.1
=t Az2n vu (C)
27-14 1421-201-0090-0| SHIM, pinion metal (C) AR t=0.05
vxa: Har(2va)
27-15 V25126-080180 STUD 4 M8 x 18
S . W
27-16 vV40126-000800 WASHER, spring 4 M8
a2 HE Fv b
27-17 V30226-000800 NUT 4 M8
. AB N Hoie
27-18 1421-201-0100-0 COVER, metal 1
Hoi— Ry Fy
27-19 1421-201-0110-0 | PACKING, cover 1
aHyBE  FEnb
27-20 V20126-080200 BOLT 4 M8 x20
S. W
ZT-&1 V40126-000800 WASHER, spring 4 M8
PEN (D)
27-22 1419-201-0100-0 | SHIM (D) AR t=0.05 .
4 (E)
27-23 1419-201-0110-0| SHIM (E) AR t=0,1
= Fxv 7 (35)
27-24 13_40—253-0020-0 CAP, seal (35) 1 i
4737 v— "
27-25 1421-201-0020-0| SEAL (47) 1
Txa: HEAF(2va)
27-26 V25126-120550 STUD 4 Ml2 x 55
2430 U—1
27-27 1414-201-0020-0.| SEAL 1
- ~4 23y v
27-28 Vv52020-100280 PIN.. 2 10 x 28A
~qfzy £V
27-29 V52020-100220 PIN 2 10 x22A
A7V s By
27-30 V58010-080220 PIN, spring 2 8 x 22
szsy v—si COMP
27-31 1421-201-0030-0| SEAL (52) COMP 1
vxad Aab(2va)
27-32 V25126-080180 STUD 2 M8 x 18
, A Yy — EvF COMP 1610 No. 1~6200
027-33:‘ 1421-201-1000-0| REAR HITCH COMP 1 1910 No.1l ~2600
5 Yr— cvr COMP 1610 No. 6201 ~
027-333 1421-201-2000-0| REAR HITCH COMP 1 1910 No. 2601 ~
R axs Fat
27-34 V20126-120300 BOLT 2 Ml2x 30
SHE F b 8
27-~35 V30326-001200 NUT 6 . M2
S . W
27-36 V40126-001200 WASHER, spring 8

70

o



apEs| a3 — F & = ®m B b32) & b ] %
Ref No. Parts Code Name Q'ty Standard Remarks
' pxa: #at (27=)
27-37 Vv25126-120250 STUD 6 M12 X 25
557 7539 Frv7 (M14)
27-38 1404-120-0020-0 | CAP (M14) 2
p=x3: Hrt (2v=) :
27-39 V25126—080200 STUD 4 M8 x 20
-5 ¥v ASSY )
27-40 1402—900—9030—0 TRAILER PIN ASS'Y 1 1610 No. 6201 —
NP A % (#4) ASSY 1910 No. 2601 ~
27-41 1402-500-9010—0 LINK PIN (LARGE) ASS'Y 1

71

3
£
§

o AN T LTS Yt

G

AT G TR O AT

goraeaki

M B




SERVICE MEMO




No.28 F5>Z3ySieiiyy—
Fig.28 TRANSMISSION GEAR'

\

PSS _ady




No.28

AHES| MEa-—F ) » % | 8 % i %
Parts Code Name Q'ty Standard Remarks
{17y b Fv+— (12%1)
1421-202-0010-0| GEAR, input (127T) 1
AN -
V74112-552100 OIL-SEAL 1 SB255210
R.B.B
V60011-062050 BEARING, radial ball 1 6205
R.B.B
V60611-052050 BEARING, radial ball 1 5205
CCHE bAD (D7)
V70414-002500 | SNAP-RING (C-type) 1 25
N.R.B.
V65361-624200 BEARING, needle roller 1 TA1620
- FxvY Yx¥7}
1421-202-0020-0| SHAFT, change 1
‘ R.B.B
V60011-063040 BEARING, radial ball 1 6304
. Fxvy Fr— (34—2271)
1421-202-0050-0 [ GEAR, change (34-22T) 1
Frxvo Fyr— (24=4)
1421-202-0040-0 | GEAR, change (24T) 1
) : Fzvy Fr— (19—15=1)
1421.-202-0030-0| GEAR, change (19-15T) 1
|- Cxg rrv (77)
V70514-005200 .| SNAP-RING (C-type) 2 | s2 ‘
Cwz tav (229 to
V70414-002000 | SNAP-RING (G-type) 1 20 s
, “¥547 €=+v (8)SET 28:14, 32-181¢
1421-020-2000-0 {- DRIVE-GEAR (8) SET 1 Included 28-14, 32-1
L FSA4F E=Fv (8=4) TS1610/
'1421-203-0010-0 °PINION, drive (8T). 1 for TS1610 &
. N avLy =vby @ausrbs 'NH2206
1421-203-0020-0 | BEARING . 1 -C2ZNA 5
| zrvy 2vhy meusvs -
1419-203-0020-0 | BEARING : - 1 46C32303 .
seHY vrIy Fub 4 '
V67020-000300 NUT 1 ANO3
2293y HFHF
V67140-000300 WASHER, lock 1 AWO03
AYUE Fv— (23—27T—30=1)
.1412-203-0030-0 | GEAR, counter (23-27-30T) 1
Ay vE =F-v— (35—13—24=1)
1421-203-0050-<0 | GEAR, counter (35 13-247T) 1
~— vy (26X34X2—) T
1421 -203-0040-0 | WASHER 1
B X A5 — (11x40x3)
1421-203-0060-0 [ :COLLAR (17 40~ 3) 1
;o 1iEokr e—s ~Fyus KT223215
V65442-232150 .| BEARING, needle roller 1 EG
——— o )
| ==FA m=35 X7 TYTT ) :
V65442'53017Q, .BEARING, needﬁlg;frollgef i KT253017
: S Ay wr— (25=4) :
1421-204-0010-0 | GEAR, back (25T) 1
. | v Fr— vy
28-26 1_421-204—0020~0 PIN, back gear 1
. SOTN F—L XFTYvs
28-27 V60011-062020 BMRING, radial ball 2 6202
B WCHE bxv (77) Ty
28-28 | V70514-003500 | SNAP-RING (C-type) 2 35 13-
' K547 #+— B SET 28-29, 32-28 &1
28-0-2, 1422-020-2000-0 { DRIVE GEAR (8) SET 1 Included 28-29, 32-28
’ FS547 e=4v (831) - TS1910H8
28-29 1422-203-0010-0 | PINION, drlve (BT) 1 = B for TS1910 A







No.29
Fig.29

INT)—
POWER

T4 X7
TAKE OFF

AR s s g ey S LA

R r

R b g i "
s Sl L T

DT R et

29-

29-
029-:

29-:

'29-_3



No.29

RHES| mL&a—F -3 % B B % | 5 -
Ref No.| Parts Code Name Q'ty - Standard Remarks
' P.T.0 ¥F547 a7t Rt ‘
29- 1 .| 1421-211-0010-0| SHAFT, P.T.O drive 1
" | R.B.B.
29- 2 V60011-063030 BEARING, radial ball, 1 6303
P.T.O0 F3547 F¥+— (20=4)
29- 3 1421-211-0020-0| GEAR, P.T.O drive (20T) 1
R.B.B
29- 4 V60011-062050 BEARING, radial ball 1 6205
- P.T.0 »vr2 F+-— ?17—2474)
29- 5 1421-211-0030-0 | GEAR, P.T.O. counter {17-24T) ! TS1610
T.O 7:7/5 Fr— (20—-14=9)
29- 6 | 1421-211-0040-0 GEAR P.T.O counter (20-14T) o1 fees JFE1O1E
R.B.B ’
429- 7 V60011-063040 BEARING, radial ball 1 6304 -
: : P.T.O Zx7+} -
29- 8 | 1421-212-0010-0| SHAFT, P.T.O. : 1
: | R.B:B
29- 9 V60711-062040 | BEARING, radial ball 1. | 6204NR
: R.B.B
. 29-10 V60011-060070 BEARING, radial ball 1 | 6007
g D CHs riv (22)
¢ 29-11 V70414-003500 RING, snap 1 35
Crz trv (77)
29-12 -V70514-006200 .RING, snap 1 62
AN = ' .
29-13 V74413-562100 | OIL-SEAL 1 TC356210
: P.T.O 6= )
i 29-14 1421-212-0020-0| GEAR, B.T.0 change (3 5% Tf 1 . TS1610 A
] P.T.O0O #xvy F+— (31-36=4) for TS1610
i 29-15 1421-212-0030-0| GEAR, P.T.O change (31-36T) 1
. g P.T.0 s—-v72
; 29-16. | 1421-216-0010-0| SHIFTER, P.T.O. low 1
j - ) S PLT.O0 n~a v
©29-17 7| 1421-216-0020-0| SHIFTER, P.T.O. high 1
. . Y78 ATV T .
29-18 1302-225-0030-0| SPRING, shifter 2
. AF—N HK—N *
29-19 V68010-000100 BALL, steel : 2 5/16"
3 7Yy v ) .
29-20 V5001:5-300250 PIN, cotter 2 3x25
P.T.O0O »v7% RAR7T—
29-21 1421-216-0030-0| STAY, P.T.O shifter 1
O vv7(P) .
29-22 V72010-190100 O-RING 1L P10
. : P.T.0 s— Fzvy -
29-23 1421-216-0050-0| BAR, P.T.O. low change 1
: 1T P.T.O ~4 Fzvo o ;
29-24 1421-216-0060-0| BAR, P.T.O. high change 1
. ) ) X ,7 u t-y a
29-25 V50015-250180 FIN, cotter = , 4 2.5%x 18
! : A byt . = "
29-26 1421-216-0040-0{ STOPPER 1 . e
axs  Erb "
29-27 V20126-080160 BOLT o 1 M8y 16 - e
. S.W ) :
29-28 V40126-000800 WASHER, spring 1 M8
~4 v7+.7—4 COMP
29-29 1421-216-1000-0| HIGH SHIFT ARM COMP 1
: ' PPy : -
: 29-30 v72010-190100 ) © O-RING . - S P10A -
o » ) B L7 7-4 _coMP
: 29-31 1421-216-2000-0|. L.OW SHIFT ARM COMP 1
# . LN T
E |o=mHs Eab )
0 29-32 1415-216-0060-0| BOLT B _ 1 M8X 16
E _ Fuey
T 29-33_ | V59010-201500 | WIRE ! 20# x 150 ,
-] it s P.T.0 w7+ 74#—=2 ~4 COMP o
¥ 29-34 1415-216-5000-0] P.T.O. SHIFT FORK HIGH COMP, 1
'xg & ) ATV v ]
% 29-35 V58014-06028C PIN, roll 1 6x28
P.T.0 7+ 7+—2 w— COMP
2 029-36 1421-216-3000-0| P. T O. SHIFT FORK LOW COMP, 1
v o yvzs
29-37 V72010-240210 O-RING - 1 Pzl -
P.T.O #=x=vv vsi— COMP
.29-38 1416-216-3000-0| P.T.O. CHANGE LEVER COMP. 1



No.29
RHES B&I—F & & W B & L %
Ref No.| Parts Code ‘ Name Q'ty | Standard Remarks
g B=—) FUAL =FY
29-39 4106-105-3030-0 | KNOB 1
A5— (15X19X25)
29-40 1415-216-0050-0 | COLLAR (15% 19 x25) 1
: P.T.0 #=v2 #4F COMP
029-41 1421-216-400Q-0 P.T.O. CHANGE GUIDE COMP. 1 ;
.0 _w-27 (A) ¥
29-42 1421-903-0080-0 MARK P.T.O. (A) 1
O <=2 (B)
29-43 1421-903-0090-0 MARK P.T.O. (B) 1
IHE AL
29-44 V20126-080160 BOLT 2 M8 x 16
S . W
29-45 V40126-000800 WASHER, spring 2 M8
FIiwmA Frx
29-46 V41316-000800 WASHER, plain 1 M8
FT7ev7 <XgFr COMP
029-47 1421-301-1000-0 | DIFT-LOCK PEDAL COMP, i
O vvr
29-48 V72010-240160 O-RING 1 P16
FIevs Ha4
29-49 1414-331-0120-0 | CAM, diff-lock 1
IHE HEN b ’
29-50 14_14-502—0010-0 BOLT 1 M8 x 20 ‘
Tyt N
~9-51 V59010-182000 WIRE 1 18# x 200
FIevs v7A
29-52 1419-331-0050-0 SHIFTER, diff-lock 1 :
Trvov vy R7Vr7 (40)
29-53 1407-303-0040-0 | SPRING, pressure (40) 1
FIiw HFHX
29-54 V41310-001800 WASHER, plain 1 M18 i
7Y v
29-55 V50015-400300 PIN, cotter 1 4 x30
ATV T sy
29-56 1421-301-0060-0 | HOLDER, spring 1 1
S vk Fe— RSy
29-57 1403-312-0030-0 SPRING parking brake 1 ;
P.T.O0 >¥x¥7} *x»7 COMP
029-58 1416-212-1000-1 | P. T.O. SHAFT CAP COMP, 1 k4
A b 4
29-59 V20026-060120 BOLT 2 M6 x 12 9
S.wW f
29-60 V40126-000600 WASHER, spring 2 M6 ¢
P.T.0 Hvvzr Fv-— (16—31=1) I“-
29-61 1422-211-0010-0 GEAR, P.T,O. counter (16- -23T) 1
P.T.0 #vvpr Fv+-— (18-31=1)
29-62 1422-211-0020-0 GEAR, P.T.O. counter (18-13T) 1 TS1910 A
P.T.0 #zvy #+-— (35—28=1) for TS1910
J-63 1422-212-0010-0 | GEAR, P.T.O. change (35-28T) 1
P.T.0 #=vz F+—- (32— 37=4)
29-64 | 1422-212-0020-0 | GEAR, P.T.O. change (32- 37T) 1
R : Ve 4
29-65 V59010-200900 WIRE 1 20 x 90 A
#

N
N



SERVICE MEMO

&

R R e S R S A L S T S RO S BRI Lo B 1L 00 > s S AR TR 6 2 v ooy o S A A

Ve



>7F
Fig.30 GEAR SHIFT

No.30 4 —

Rt e ot i R i
A e i QEITE riene si

N
o™

3cC

30

30

30-

30-

79



i
i
1
i
i
.

NIy

19}
75
&

]

i

i

1
¥
£

BESSP

No.30

r“_)'
RHES| H&a-F & £ m x| A ¥ L %
Ref No. Parts Code Name Q'ty Standard Remarks
' FrvY Hoi—
030- 1 1421-207-0010-0 | COVER, change 1
Fx o HA— ygFy
30- 2 1421-207-0020-0| PACKING, change cover 1
IHE FEAb
30- 3 V20126-080500 BOLT 6 M8 x 50
S. W
30- 4 V40126-000800 WASHER, spring, 6 M8
TY—% == TN
30- 5 1414-501-0040-0 | NIPPLE 1
A Frv7 (30)
30- 6 7956-205-0160-0 | CAP, oil (30) 1
~f a3y U (AHFZ)
30- 7 V52020-060160 PIN 1 64 x 16A
Frvy bri—
30- 8 1416-207-0030-0 | LEVER, change 1
Leie /7 (48)
30- 9 1414-207-0050-0 | KNOB, lever (48) 1
S=An ATV (63)
30-10 1416-207-0040-0 | SPRING, conical (63) 1
ATV T o=}
30-11 1407-207-0040-0 | SEAT, spring 1
Abov 7 Vs
30-12 1407-207-0050-0 | RING, stop 1
Frvy HAK '
30-13 1415-208-0041-0 | GUIDE, change 1
B
30-14 1402-501-0170-0 | BOLT 4 Mb6x 12
S . W
30-15 V40126-000600 WASHER, spring 4 Méb
TV
30-16 V59010-203500 WIRE 1 20 x 350
) Frro Li- Fov
30-17 1403-207-0010-0 | BOOT, change lever 1
+7 Fxzrvy vLi— COMP
30-18 1421-208-1000-0 | SUB CHANGE LVER COMP 1
%7 Fzrvv - COMP
30-19 1415-209-1000-0 | SUB SHIFT ARM COMP. 1
o vrrs
30-20 V72010-240120 O-RING 1 P12
ATV v
30-21 V58010-060280 PIN, spring 1 6x28
e—L FULHL =FY
30-22 4106-105-3030-0 | KNOB 1
g— w74
30-23 1421-209-0010-0 | SHIFTER, low 1
w78 ATV T
30-24 1415-210-0020-0 | SPRING, shifter 1
) AF—=J F—n
30-25 V68010-000130 BALL, steel 1 13/32n
g— Y748 RF-—
30-26 1421-209-0020-0 | STAY, low shifter 1
axE  Eart
30-27 1416-209-0050-0 | BOLT 2 M8x 20 (9T)
S . W
30-28 V40126-000800 WASHER, spring 2 M8
= 72
30-29 1421-209-0030-0 | SHIFTER, third 1
YT7E RAFTY g
30-30 1415-210-0020-0 | SPRING, shifter 1
AF =/ H—=n
30-31 V68010-000130 BALL, steel 1 13/32n
7 w7
. 30-32 1421-209-0040-0 | SHIFTER, sub 1
78 RTY T
30-33 1415-210-0020-0 | SPRING, shifter 1
AF—sL FH—I
30-34 V68010-000130 BALL, steel 1 13/32n
~ Y—F 78 RF—
30-35 1421-209-0050-0 | STAY, third shifter 1
Ll I HE  HEAb
30-36 1416-209-0050-0 | BOLT 2 M8 20(9T)
' S . W
30-37 V40126-000800 WASHER, spring 2 M8
CHag b+tr9 (v2) ,
30-38 V70414-001500 SNAP-RING (C-type) ¥ 15

80




No.30

RHES M&a—F & /¥ | % o i
Ref No. Parts Code Name Q'ty Standard Remarks
Ay vza
30-39 1421-209-0060-0 SHIFTER, back 4
Y78 ATV vy
30-40 1415-210-0020-0 SPRING, shifter 1
AF— g—p
30-41 V68010-000130 | BALL, steel 1 13/32"
Ay TTE RF_
30-42 1421-209-0070-0 STAY, back shifter 1
SHFE b
30-43 1416-209-0050-0| BOLT 2 M8x 20
S.w
30-44 V40126-000800 WASHER, spring 2 M8
a4
30-45 V59010-204000 WIRE 2 20 x 400
Tyt
30-46 V59010-200900 WIRE 1 20 X 90

s g

e S

o

N e

pEas

—

CNBIFR

IS he oty v g oy

iy Fha

s



. . . ' . ' . . ' . . . . . ' ' . ' ' . . .
' H ' ' ' ’ . ‘ . ' . ' H \ H ' H ' 3 ' ' L : 2 K
. . H N ' . ) H ' . ! . ' ' h ' H ' ' 5 . N : . H
. . . H ‘ . N ' H ' ' \ H ' . ' . ' . . . . . . '
. h ' H i . H H H . ' ' ‘ H H H ‘ ' ) . : H : : 4
. ' ' | h ' ' i . . H H ' ' H . i : 4 . : : ¢ 2 ¢
. é . . ' i . . . . H ' H . ' . 1 ' H H ' H . ' '
' ' : ' H . H H H . H H ' ' H . H H : R ¢ > : g .
| . N . H N H H H . . . H ' 1 H B . . H ' H i . .
: . : . ' H ' . H ‘ ) h H H ' ' N H i H H : H H H
. ' | . . ' . : . . ' ‘ . H ' H 4 H H . ' ; H 3 H
. ' . . : . ' . . ' . H . N ' ' H N H . ' ' . H '
. \ . . H h H : . H H . . | . ‘ | ' : 3 H 8 ; § '
. ) H ' . ' ' ' ' ' . ' ' H H ' h H 4 d p H ; i '
. | H . H N : H . . . . . H ' H ' H ! . : 3 ; $ $
: . . : . ' . H . . : : H . . H ' i H ] Y 5 : 3 +

: H . ' | H h ‘ ' H ' ' 1 b ' . H H H H ‘ N ‘
[ H H 5 . H H N ' . N i ' . ' ' . H . ‘ . ' i . .
. | H ' . . H H H h . . ' N H o H . : i H : 2 H :
' ' H H : H ‘ ' ' H ' ' . H . h ' H H ' H H H N :
. | . . . H ‘ H H H H . H . H . 3 H ¥ ' . H . . '
. . H H H . H H : . ' i ' ' . H h i . H : . . . N
. . . H H ' . . . ' ' . H ' ' : . . H H H . . . ‘
. H N . . . H H . H i . H ' . . H ' H H . . . . .
\ H H H ' ' ‘ H . ‘ H ' . . ' ' ' H h ' H : . H i
' . ' . ' B ' . ' ' ' ' ' ' ' ' ' H ' H ‘ ' . '
N ' . ¢ . . | ' . ‘ ‘ . H ' ' . ' ' . ' H ' : '
H . . . H H . ‘ . . N i H ' ' ' ' . ‘ h . h H . '
H ' . ' ' ' ' ' . . i H H ‘ . H B H ' i : ' ' .
. H . H ' . . ' b . . H H H ' ' H . ' H . N . ' N
. : ‘ H . H . . . H . H ' ' ' . ' N H . i . . N .
H : N . . . . H . ' ' ' . ' ' H H ' H ' . ' . . '
H ' . N . ' . ' N . . . . H H . ' ' : ' . H \ H .
. . . | . . . H ' : . : ' H . H . : H ' ' ' . . H
H ' ' . H . ) H ' . : ' . ' ' H N ' ' . H . . . H
H H . N . H . H . . . H : ' H H H ' ' H H . : . H
' . . . ' ' ' ' ' . . ' . . ' . ' : H ' H . . H
' . . ' . . ' H ‘ . . . ' ' ' . . ' H H H . ' ' '
H H 1 ' . ' . H i . ' ‘ \ ‘ ' ' . ' ' . ' . . . ‘
H H : H . ' ' H ' i . ' ' h § i . i ¥ . ! s § 3 ’
) ' ' ’ ' ' ' ' ' ' . ' . ‘ ' . ‘ ' H H H i . . .
‘ ' ' ' . . ' ' . . ' ' ' ' H H H ‘ N H H h . . .
. . ' ‘ ' H . | . . ' i H . h ' ' H ' ' . ' . N h
H : . H . . ' ' B . . . . . ' H H . ' H ' . . . .
‘ . . ' H | ) . ' H H H H H . H H . . : ‘ . . i H
N . . . . . H : H H : h . ‘ ' ' ‘ . ' : . . . .
§ H ) ' . H ' ' H N . H . H H H ' . H H H . . . :
3 : i ' ' . H H ' ' . ' H i . H H ' H ' i ' . . '
' H ' . ' ' : . ' . H ' H ' h H H N ' H . . . '
i H ' ' . ' . N ' . ' ) ' ' ' . ' ' ' ' ' ' . . '
i . H H . H ' . . ' H H H . H . ' . H . ' N . '
. H H ' . ' . H ' ' \ H ' . ' H H ' H : H ' H . \

o : H ' ' . . h } . ' ' ' H . H . ' ' h ' . ' . ' '
H H H . ' ' ' H . . h ' H V H H B ' H . ‘ . . . H
H H . . ' ' ' ' : ' ' h ' ' ' ' | \ H . H . . . .
H . ' ' ' . ' . . ' . ' ' h ) ' ' ' . ' ' ' . ' H

M H H ' ' ' . ' . . . . . ' ' . ' H ' H . ‘ ‘ . . .
. N H . ' ' ' H ' . ‘ . o ' . H . ' ' H ' N . . N
H . ) . H ' 1 . ' . ' H H ' ' H H H H H h ' ' ' H

E . i . N N . . . . . . . i . i . . il . ' ' ' . . '
. ' . H H . . h . . h ' H h . . ' h . . h H ‘ . '
H . . H H ' H i H . ' ‘ v H . H . . ' H . H . N H
. . h s ' H 5 H . . H ' H | H H ' H ‘ 3 | H . H '
' . . . ' ' H ' ' ' ' ' ' ' H H ' ' ' . . ' ' ' H
' ' . ' . ' H ' ' ' ' . ' ' . ' . H . H H . ' H H
' H . . . . h ' ' ' i H ' . ' . . ' h ' H ' . | .
. . ' N i . ' ' H ' . ' H H ' \ . ' N H H H H H H
i i H H . h . : ' ' ' ' ' H H i . ‘ ' H ' ' . : .
N ' . H H . . . . ' ‘ ' H ' H : B ' . ' ' ' ' ' H
. H N ' . ' . | H ' \ ' ' H ' B h . . h H H H H '
. H ' . V H . ' ‘ . . ‘ H H . ' ' ‘ ' H H . H . .

-_— H . . H ' . . ‘ : : : : ' : : : : : : h : H ' H
H H s N H H ' ' H H . . ' ' . ' ' . H . ' ‘ ' ' .
. . . ' ' A ' i ‘ ‘ . ' ‘ ‘ . ' . ' . ' H . . | H
: . . : : H H . . ' ' H H b . H ' ' H . H | . ' '
. . H H H ) H ' ‘ h . ' ' . ' H ' ) ' H H . ‘ . B
. . ‘ : H ' ' . . . : . h ' . ' ) . ' h H ' ' ' .
H N . \ ' . H . ' H H ' H ' H . . H . . . . H H H
. ' . ' ' H H ' ' ' H . ‘ H ' h H . ' . ) ' H ' '
. ' ' ' . H ' . ' ' ' ' ' ' h H . h . . ' ' ' . .
. . . H N . ' ' . . . ' . H ' ' ) ' ' ' . \ H ' '
' ‘ H . . ' ' . ' H | ' H H ' ' . ' ' ' ' ‘ ' ' '
. . ' ' . ' H ' ' . ' ' ' H ' . . ' ' H ' ' . ' .
' . . N H ' H ' ' ' ' H ' ' ' h . ' ' . ' . H H .
H H ' . H ' . H . ' ' H H ' . H . ' . ' H ‘ H H H
‘ ' . H H ' . | : ' V ' . h . ' . H B ' ' ) N ' N
. . . ' H H . ' . H . ' h ‘ . H . ' ' . . B H . '
. ' H h H H ' . ' H i V ' ' ' ' ‘ . ' H ' . . | H
. . H . ' . ' ' ‘ ' . \ ‘ . ' | H . ‘ . . . ' . ‘
. I H ) ' H ' H B v ' H ' . ' ' . \ H ' H H N ' )
' ' ' ' V ' ' ' ' ' . ' ' H i . ' ' ' ' H ' H H '
. . i . ' ‘ . \ ' ‘ | . H ' . ' ' V ' H H . 3 . :
‘ B . . H . ' B ‘ ' ' ' ' H ' ' ' ' ' . . ' ' : .
' H . ' ' ‘ . H . H H ' ' H : N ' H . . ' ' ' H H
H . ' N ' \ . ' ' . . H H H ' ' ' 1 . . ' . . H H
H ' ' . . . ' H . ' ' ' ' ' ' ' . ' ' . ‘ ) ' ' .
' h ' . . . . h ' H . ' ' ‘ ' ' ' ' ' ‘ ‘ . ' V '
. . ' H V ' H ' H H H \ ' ' ' ‘ . . | . . | ' . '
' ‘ . H . H | H ' . H H ' ‘ H ' . . ' H ' ' ' i !
. H ' H ’ ' ' ' ' H . . H ' . ‘ . V ' ' . ' . ' H
' . . H . H . H ' . ' ' ‘ ‘ ' ' . . ' ' ' . . i '
. ' ' . H . ' ' ' ‘ ' N ‘ ' ' . ' . . . H H ' . 3
' . H . H N ' ' ' H i ' V ' . ' . ' ' ' H ' ' . .
. . . H ' H H ‘ . | . H ' . H ’ ' H | ‘ 5 3 2 4 H
‘ . H ‘ ' . ' h V . ' ‘ ' ' . . ' ' . . ' ' ' . '
. ' ' ' . ' ' H ' H i ' ' H b ' ' ' H H . H H H 1
3 ' ' . . . ' h ' ' H H ' . ' H ' ' | H 5 H v : 1
' ' H ' N ‘ ' ‘ ' H , . ' H \ h ' . . H ' H s : :
' . ' ' . ' . ' ' ' H . ' . ' . ‘ ' . \ ' H ' ' '
‘ . H H ' . . H ) i ' H ' . . . h H | ' . H . ‘ .
' . H H H ' ' . ' . ' H . ' . : ' . . . \ h ' ‘ :
' V ' ' ' ' ' ' . . N ' H ' . ' ' . H ' H ' ' \ .
H . H . ' . \ . ' H ‘ ' H . . ' ' . ' h ! ' ' . '
H . h . . ' ' ' . N ' B ' ‘ ' . ' ' ' . . . H ‘ H
H ' H ' V. ' ' . ' ' ' . ' ' ' oo, ' H ' ‘ ' ' ' '
h H H ' . . . ' ' . ' H ' | ' ' . . . . . H ‘ H '
H H H ' . ' ' ' h ‘ H " ' . . . H ' : h H . ‘ H 5
H H \ H ' v H . ' ' H . ' h ' ' ‘ \ ' N ' ' h ' '
h ' H : H . H h N . H ‘ . ' ' H H H h . . ' ) ‘ '
H H H H N H ' H ' H ' ' ' ' ' h N N . ' ‘ H . ' :
' \ . N ' . ' . ' H h ' . H . . \ H . H . H ' H H
H H ' . . H . H . . . ' H . . H . . . ' ' ' H 1 '
' . . H . . . . ‘ ‘ . ' H \ N . ' . . . ‘ H . H :
. . H . . . . . ’ ' . H ' | ' ' . ' H ' ' ' H ‘ H
' ' . . ' . ' ' ' ' ' ' . H | . . H H ' . H H : H
' N . i ' ' ' . ' ' | ' h i . ' 5 . H H . ‘ . : .
H H ' H . . ' ' H H ' ' ' ' ' . ' ' . H ' H H : H
. . h H i . . : ! ' ' . ' H H . . ' H H H h ' '
' H H H H H : h 5 ' ) } H ' ' | . : ! H H H h H .
H : . H . ' ' . : . ' ' \ . . H . ' | ' ' . ' H H
. ' : ' H . . . . B . . ' . H ' . N ) H H . . .
. H ' ' h . ‘ . . . H ‘ H ' ' : 3 . . 1 H ' q s
' H H H ' ' . \ H H . h N H h . ' ' . . H H ' ' 3
. H ‘ ' ' . . ‘ H ' ' ' H ' ' H H H ' H o : 3

: H B . H . : ' H H ‘ ' ' . H . ' . H . : H
H ' H ' . . ‘ ' ‘ . H . : H H ' . . B h H ' H >
' H H H . ' i B ' H H N H ' ' B . . ' ' H H H
. W—— y 4 s A e ettt e A e i e e K AU I 0 7 LU A g i s KT ot wnied v ieeyant Ly .
RSN PIV SIS SN LTI o 1 S U ufpli 3 g Sl - Lk

TSR RS LR TS



No.31 VYt— 7oz gy
Fig.31 REAR AXLE HOUSING




-
H No.31
¢ RHMES| LS -—F = & s /R wmoo B
% Ref No. Parts Code Name Q'ty Standard Remarks
3
j V¥ — TI2ARL ~vUUT
$ o31-1 1414-306-0010-1| HOUSING, rear axle 2
N Uvy syky
Eo31-2 1414-306-0020-0| PACKING, housing 2
5 Pab
31- 3 V30026-001200 NUT 18 M1z
H 8. W
: 31- 4 V40126-001200 WASHER, spring 18 M12
: $97 73y Fxv7 (Mi2)
31- 5 1404-501-0080-0| CAP (MlZ) 4
77 AN =N AEN
031- 6 1414-306-0030-1) METAL, - axle seal 2
- S ABN Ry Fy
31- 7 1414-306-0040-0 ¢) PACKING, seal metal 2
: CovE v—n
¢ 31- 8 1412-307-0040-0| SEAL 2 AQ2894E
SHE HEL
: 31- 9 V20126-080200 BOLT 8 M8 20
¢ S.W
5, 31-10 V40126-000800 WASHER, spring 8 M8
Z kA — —
£ 31-11 1419-307-0010-0| SHAFT, wheel 2 —fk
FA = = BIREA
31-11-1 1419-307-0020-0| SHAFT, wheel 2 ERE Chioce
“"R.B..B
31-12 V60011-062090 BEARING, radial ball 2 6209
) 2ty 7 Yy H (85)
31-13 1414-201-0140-0| STOP-RING H (85) 2 85
R.B.B
31-14 V60011-062100 BEARING, radial ball 2 6210
IS Cxs trv (v7) .
;5 31-15 V70414-004500 SNAP-RING (C-type) 2 45
| AA—A Fh— (56=1) TS1610 A
H 31-16 1421-307-0010-0| GEAR, wheel (56T) 2 for TS1610
hA—A vaTh NTYVT HF—
; 31-17 1404-307-0020-0| COLLAR, wheel shaft bearing 2
£ =2 Hark (2va)
31-18 V25126-120280 STUD 4 M1z 28
A= Fr— (5171) TS1910 &
?? 31-19 1414-307-0021-0| GEAR, wheel (57T) 2 for TS1910
£
§.
L
i
i

84






%:
g No.32
-
g RHES| H - F fa % ‘f@,ﬁl b5:) % & %
> Ref No. Parts Code Name Q'ty Standard Remarks
§
5?2 Y7 Fr— (51%1) TS1610 28-0-1 {FE0OE
' 32- 1 1421-301-0010-0| . GEAR, ring (51T) 1 for TS1610 O for 28-0-1
77 =2 (L)
32- 2 1414-331-0020-0| CASE, driff (L.H) 1
; F7 -2 E R)
32- 3 1419-331-0012-0 CASE, diff (R.H) 1
; F7 H£rp (M8)
13 32- 4 1421-301-0020-0| BOLT, diff 6
E <9y Fx
32- 5 1414-331-0050-0 WASHER lock 4
AFY S €y
S 32- 6 V58010-080280 PIN, roll 2 84 x 28
¥ =4v vx7h
- 32- 7 1414-331-0060-0 SHAFT dn’f -pinion 4
: F7 =4 =4
3 32- 8 1419-331-0060-0 | PINION, diff %llT) 4
g NN Fp— (20=4 ) (L)
32- 9 1421-301-0030-0 | GEAR, bevel (L. H) (20T) 1
4 ) NN Fr— (20=4) (R)
i 32-10 1419-331-0022-0 | GEAR, bevel (R. H) (20T) 1
¥ kAL E=dr () (11=4)
f 32-11 1421-301-0040-0 PINION, wheel (L. H) (117T) 1 TS1610
RAL E=tv (R)(11=4) for TS1610
32-12 1421-301-0050-0 PINION, wheel (R.H) (11T) 1
FT7e s 25
i 32-13 1419-331-0041-0 CLUTCH, d ff-lock 1
L" F7 4—x x2n (L)
i 32-14 1421-201-0120-0 {| METAL, deff-case (L.H) 1
F7 4—x 240 (R)
3 32-15 1421-201-0130-0 | METAL, deff-case (R.H) 1
i FZ =R AFpA wa (A)
32-16 1414-201-0090-0 | SHIM, diff-case metal (A) 8 t=0,2
T : F7 4—A £xA A (B)
i 32-17 1414-201-0100-0 | SHIM, diff-case metal (B) 4 t=0.1
O vV>zy (147)
3 32-18 1414-201-0120-0 | O-RING (147) 2
; (U4
Z 32-19 V72110-311000 O-RING" 2 Gl00
IHE EE
% 32-20 V20126-080250 BOLT 6 M8 X 25
£ S.w
k 32-21 V40126-000800 WASHER, spring 8 M8
% IHE Fu b
i 32-22 V30326-000800 NUT 2 Ms8
i R.B.B L
& 32-23 V60011-060110 BEARING, radial ball 2 6011
X R.B.B -
32-24 V60011-063060 BEARING, radial ball 2, 6306
; CHz +Ay (73)
5 32-25 V70514-007200 SNAP-RING (C- type) 2 72
: Y= Ty va
¥ 32-26 1414-301-0070-0 BUSHING, seal 2
j‘ AL -
32-27 1414-301-0080-0 | OIL-SEAL 2 TC457212
i Vv Fr— (53<4) 28-0—-2 fFRoE
32-28 1422-301-0010-0 | GEAR, ring (537T) 1 for 28-0-2 A
kA —n €=tz (L)(10=41) TS1910
3 32-29 1419-301-0010-0 | PINION, wheel (L.H) (10T) 1 for TS1910
’ Ff—n E=Fv (R)(10~=4)
¢ 32-30 1419-331-0030-0 | PINION, wheel (R.H) (10T) 1
q

4

a4
i
£

86



87

No.33 AX7vy7 & 7L—F X5 L
Fig.33 STEP and BRAKE SYSTEM

B e e AR a0 1) i B R P T T R S AT A T A G Y

Fe s A X : Sy s i i
g o RN B e e P e T U S




ezl

R

A

)

R S G e DEETS

o

R o T

o

No.33

AHES| $&ma-—F = % M\ om % fi %
Ref No. Parts Code Name Q'ty Standard Remarks
SL—F% <& SET
33-0-1 1421-031-2000-0 | BRAKE PEDAL SET 1
Fir—% x7+ COMP
033- 1 1421-312-1000-0| + BRAKE SHAFT COMP. 1
o =% 294 (L) COMP
033- 2 1421-312-2000-1| ¢« BRAKE PEDAL (L.H) COMP. 1
vyvy (26X36X1)
33- 3 1421-312-0020-0| WASHER (26 x 36 x 1) AR
O vz
33- 4 V72010-350250 O-RING 2 P25
FAYG Y Foed L
33- 5 V51116-080500 PIN, ‘tapper 1 8 x 50
7Lr—# g (R) COMP
033- 6 1415-312-3000-2 | BRAKE PEDAL (R.H) COMP, 1
7V —A =y T (B#zr)
33- 7 V76340-000000 NIPPLE, grease (B-type) 1 PT1/8
CxHg berno (7)) :
33- 8 V70414-002500 SNAP-RING (C-type) 1 25
78=7 (r#vxo) COMP
33- 9 1415-312-6000-0| YOKE COMP. 2
7 =F 1w (B)
33-10 1404-312-0050-0 | PIN, yoke (B) 2
T Im FHx
33-11 V41316-000800 WASHER, plain 2 M8
7Y £
33-12 V50015-200180 PIN, cotter 2 2x 18
Zvr—% ey F¥ COMP
33-13 1421-312-3000-0 | BRAKE ROD COMP. 2
b (3va)
33-14 V30226-000800 NUT 2 M8
Fv b (322 cFYx)
33-15 1401-122-0050-0 | NUT 2 M8
7%8=% (e#y%x2) COMP
33-16 1415-312-5000-0 | YOKE COMP. 2
78=8 v (A)
33-17 1404-312-0060-0 | PIN, yoke (A) 2
FI=IL HHF
33-18 V41316-000800 WASHER, plain 2 M8
7Yy £
33-19 V50015-200180 PIN, cotter C 2 24 %18 .
HR—F g FL—F ATV
33-20 1403-312-0030-0 | SPRING, parking brake 2
R—=F 7 Ap oy 2
033-21 1421-312-0010-0 | STOPPER, parking 1
sHE  HEA b
33-22 V20126-080200 BOLT 1 M8x 20
+v b
33-23 V30026-000800 NUT 1 M8
TYY3y AFyrg (53)
33-24 1414-312-0020-0 | SPRING, tension (53) 1 M8
3 HE Err
33-25 V20126-080160 BOLT 1 M8 Xx 16
A7 27 (L)
033-26 1421-616-0010-0 | STEP (L. H) 1
A27v7 (R)
033-27 1421-616-0020-0 | STEP (R. H) 1
IHA  FH b
33-28 VZ20126-080160 BOLT : 4 M8 x 16
S . W
33-29 V40216-000800 WASHER, spring 4 M8



89

No.34 7L—%
Fig.34 BRAKE




el pidisiie b

e
BN

s

A

L e SRR g R e

A

vy -

i

‘No.34
REES| MK a-—F sa ﬂﬁ’ﬁ s3] % # %
Ref No. Parts Code Name Q'ty Standard Remarks
=<
,/ l Fr—F% K74
L 34- 1 f 1419-310-0010-0 DRUM, brake 2
FS54 2o
34- 2 1419-310-0020-0| WASHER, drum Z
S HE HEAF
34- 3 V20146-120250 BOLT 2 Ml2Xx 25
S . W
34- 4 V40126-001200 WASHER, plain 2 M12
P97 Tovy
34- 5 1419-310-0030-0 WASHER, lock 2
— e ———
— | Fr—F 3
34- 6 1414-310-0020-0| BRAKE SHOE 4
—— ~——1 - (L) CoMP
034- 17 1414-310-1000-1| BRAKE COVER (L.H) COMP, 1
. , | su—% e (R) CoOMP 1610 No. 1~ 6200
©34- 7a | 1421-310-1000-0| BRAKE COVER (R.H) COMP. 1 1910 No.1~2600
Fv—% $.i— (R) COMP 1610 No. 6201 ~
034- 8 1414-310-2000-1 | BRAKE COVER (R.H) COMP. 1 ‘1910 No. 2601 ~
’ 7v—% p.~ (L) COMP
1421-310-2000-0| BRAKE COVER (L.H) COMP. 1
7v—F% Ha €r COMP
1419-310-1000-1| BRAKE COM PIN COMP. 2
0 yrrs
V72010-240160 O-RING 2 Pl6
CHsr brp (22)
V70414-002000 SNA P-RING 2 20
TIA =9 Tr
V76440-000000 NIPPLE, grease 2 PT 1/8 C
Trvvary ARFYVvyg (46)
1414-310-0030-0| SPRING, tension (46) 4 Z’z{
T Fvy Fs57
34-14 1326-706-0020-0| PLUG, drain 2 _
IHFE Kb
3.4'-15 V20126-080250 BOLT 4 M8x 25
S.W
34:16 | V40126-000800 | WASHER, spring 8 | Ms
aHE Fub
34-17 V30326-000800 NUT E 4 M8
£
5
Aan



91

No. 35 ~nAfFrFal)ys < XFA
Fig. 35 HYDRAULIC SYSTEM

g R T T b e



st

N

s

e

No.35
RHES| #5131~ F an £ M’ = bsi) 1% %
Ref No. Parts Code Name Q'ty Standard Remarks
Yy vE =R
035- 1 1414-501-0011-1| CASE, cylinder 1
IaHF - FAb
35= 2 V20146-100300 BOLT 6 M10 x 30
S.Ww
35- 3 V40126-001000 WASHER, spring 10 Ml0
aHxg  Eab
35- 4 V20146-100450 BOLT 4 M10 x 45
TEZYHE T5 7
35- 5 V78110-000040 PLUG 3 PT 1/4
T2y 95
35- 6 V78130-000060 PLUG 1 PT 3/8
Favaz Fry 7
035- 7 1414-501-0080-2| CAP 1
TAN v
35- 8 1421-501-0030-0| OIL-PAN d
FAn Ry Lty
35- 9 1414-501-0030-0| PACKING, oil pan 2
FagagF SyFy
35-10 1404-201-0180-0| PACKING 1
7YV—=% =y I
35-11 1421-501-0050-0| NIPPLE, breather 1
FY = A7
35-12 1421-501-0060-0| PIPE, breather i 7x 11 x 350
ey V #HAVF
35-13 1421-501-0020-0| GUIDE, rod 1
Ay xrs (21)
35-14 1414-503-0160-0| PACKING (21) 1
Tix AP A7 a
35-15 1414-501-0060-0| SCREW, adjust 1
QO vrz
35-16 V72010-190090 O-RING 1 P9
ATV v
35-17 V58010-040320 PIN, spring 1 4 x 32
Y4 COMP
35-18 1414-503-1000-0] CYLINDER COMP. 1
[N
35-19 V72010-240140 O-RING 1 Pl4
SIHE AE b
35-20 V20126-120450 BOLT 3 Ml2 > 45
S . W
35-21 V40126-001200 WASHER, spring 3 Ml2
EX b
35.22 1419-503-0010-0|{ PISTON 1
O vrry
35-23 1414-503-0030-0| O-RING 1 P50A
Ry TeT Wy
35-24 1414-503-0040-0| PIN, back up 1 P50A
o v F .
35-25 1419-503-0020-0| ROD 1
Ssvbo=n a7 ASSY
35-0-1 1421 -500-0510-0| CONTROL VALVE ASS'Y 1
avbe— T ek
35-26 1421-503-0030-0|  CONTROL VALVE SET 1
QO vr7
35-27 V72010-030050 « O-RING 1 P5
0O vz
35-28 V72010-040140 » O-RING 1 Pl4
Ao (13X23x2)
35-29 1414-503-0200-0| PACKING (13 23 2) 2
a HZ F0 b P=l.25
35-30 V20326-120500 BOLT 2 M12 x 50
Asbte—s 7T—4 COMP
35-31 1414-503-3000-0| CONTROL ARM COMP. 1
Ovrrs
35-32 V72010-240120 O-RING 1 P12
AT T
35-33 V58010-060280 PIN, spring 1 6 x28
sybra—n L= COMP
035-34 1421-503-4000-0] CONTROL LEVER COMP, i
’ Lol s 7 (30)
35-35 1414-117-0040-0| KNOB, lever (30) 1
ATy w7 HAV
035-36 1421-503-0020-0| GUIDE, spring 1
oy 7 £
35-37 1419-503-0040-0| PIN, lock 1

92



No.35

S -

RHES| Baa-—F & | % & =
Ref No. Parts Code Name Q'ty Standard Remarks
Frvvox AFVVS (39)
35-38 1419-503-0050-0| SPRING, pressure (39) 1
Sy Fyv (21)
35-39 1414-503-0160-0| PACKING (21) 1 t=1,0
<=7y (40X45X37)
35-40 1414-501-0090-0| BUSHING (40 X 45 x 37) 1
=F%7v¥va (35X40X35)
35-41 1414-501-0100-0| BUSHING (35X40X35) 1
A7y (51)
35-42 1421-501-0040-0| SPRING (51) 1 No.l~ Abolish (Eik)
TotV
35-43 V59010-200900 WIRE 1 20490

93

A

mehus e

£ i s

N L L

o 2y P e

et

et

e

e



Sxittsilsih

e A1

SERVICE MEMO



'S5

No.36 A FRYvyo >XF4n (GEH)
Fig.36 HYDRAULIC SYSTEM (For G TYPE)




3
&
¥
:

R L L T

S i e

I
&

R 0 I RS T I B AR R i g

No.36

RHES| MR a-—F & % | # 8 %z
Ref No. Parts Code \ Name Q'ty Standard Remarks
P T 3
036- 1 1421-505-0010-0| CASE, cylinder 1
IaHxE HEib
36- 2 V20146-100350 BOLT 7 M10 x 35
' IHLE  HEt
36- 3 V20146-100450 BOLT 1 M10 x 45
AHE A
36- 4 V20146-100700 BOLT 1 M10 x 70
. I HE HEiL
36- 5 V20146-101370 BOLT 1 MI10 x137
F iz FHF
36- 6 V41316-001000 WASHER, plain 1 Mlo0
S.W
36- 7 V40116-001000 WASHER, spring 10 Ml1l0
. Frv 757
36- 8 1427-201-0070-0 | PLUG, drain 1
= gyry (16)
36- 9 1427-201-0080-0 | WASHER, seal (16) 1
: FY = 24 F
36-10 1415-501-0030-0 | PIPE, breather 1 7 x1x 420
vy vy .
036-11 1421-507-0010-0 | CYLINDER 1
(O P 4
36-12 V72011-240140 O-RING 2 Pl4
~1 3y v (A)
36-13 V52010-140200 PIN (A) 2 14x 20
Bl S VI
36-14 V20146-140380 BOLT 2 Ml4 x 38
I HE HEb
36-15 V20146-140550 BOLT 2 Ml4 X 55
S.wW
36-16 V40116-001400 WASHER, spring 4 M1l4
P2 A .
36-17 V78010-000020 PLUG 1 PT 1/8
EXp v
36-18 1421-507-0020-0 | PISTON 1
O vr7s
36-19 1414-503-0030-0 | O-RING 1 P50A
Ry TowT Yo
36-20 1414-503-0040-0 | RING, BUCK-UP 1
A
36-21 1421-507-0030-0 | ROD 1
s vbte— A7 ASSY
36-22 1421-507-2000-0 | CONTROL VALVE ASS'Y 1
IHE Frb
36-23 V20126-080600 BOLT 4 M8 X 60
S . W ;
36-24 V40116-000800 WASHER, spring 4 M8
O yv7s
36-25 V72011-240120 O-RING 3 P12
+7 3 HA—
036-26 1416-505-0030-2 | COVER, sub control 1
O vrrs
36-27 V72011-240140 O-RING 3 Pl4
IHE FEnt
36-28 V20126-080200 BOLT 2 M8 x 20
3 HE AE
36-29 v20126-080250 BOLT 1 M8 x 25
S. W
36-30 V40116-000800 WASHER, spring 3 M8
ARa— YZ—v Fzv2 N ASSY
36-31 1421-507-2100-0. | SLOW RETURN CHECK VALVE 1
0 vus ASS'Y
36-32 V72011-240160 » O-RING 1 Pl6
o vvr
36-33 V72011-240220 « O-RING 1 P22
754 <7 ASSY
36-34 1421 -507-2200-0 | SAFETY VALVE ASS'Y 1
O vrr
36-35 V72011-240160 « O-RING 1 Pl6
TIUXAL RARZYa
36-36 1421-507-0041-0 | SCREW, adjust 1
O -vr7s ’
36-37 V72011-240100 O-RING 1 Pl0oA
O vz
36-38 V72011-190070 O-RING 1 P?




No.36

RHES| &K a-—F S % W B Erd %
Ref No. Parts Code Name Q'ty Standard Remarks
A2 ) AFN
036-39 1421-507-0052-0 | METAL, screw 1
ev2 =—27 (A)
36-40 1424-903-0051-0 | LOCK MARK (A) 1
A2 V= AFZN RyHFy
36-41 1421-507-0060-0 | PACKING, screw metal 1
I HE Kt
36-42 V20126-080200 BOLT 2 M8 x 20
S.wW
36-43 V40116-000800 WASHER, spring 2 M8
7Zx AP ~vFA COMP
36-44 1421-507-2300-0 | ADJUST HANDLE COMP, 1
A7V v (W)
36-45 V58014-030140 PIN, spring (W) 1 3x14
3Y/be—n vx7} COMP
36-46 1421-507-2400-0 | CONTROL SHAFT COMP. 1
[l
36-47 V72011-240120 O-RING 1 Pi2
A byl
36-48 1421-507-0070-0 | STOPPER 1
’ IHE A
36-49 V20126-080160 BOLT 1 M8 x 16
S.W
2A-50 V40116-000800 WASHER, spring 1 Ms8
Ty va T—a
36-51 1421-507-0080-0 | ARM, push 1
) Exs tayv
36-52 V71014-000400 RING (E-type) 2 4
FIizwA HFHF
36-53 V41316-000600 WASHER, plain 4 Mé6
Za4—F vz 7—4a COMP
036-54 1421-507-2500-0 | FEED BUCK ARM COMP. 1
Exns +ixvyp
36-55 V71014-000600 RING (E-type) 1 6
A
36-56 1421-507-0090-0 | GUIDE, lever 1
A5~ (9X14X77)
36-57 1421-507-0110-0| COLLAR (9 x14x 77) 1
’ H5— (9X14X87)
36-58 1421-507-0120-0| COLLAR (9 X 14X 87) 2
IHE Enb
36-59 V20126-080920 BOLT 1 M8 X 92
IHE HE b
36-60 V20126-081020 BOLT 2 M8 x 102
S. W
36-61 V40116-000800 WASHER, spring 3 M8
avYrte—2 voi— COMP
034A-62 1421-507-2600-0f CONTROL LEVER COMP. 1
ATV r v (W)
36-63 V58014-050180 PIN, spring (W) 1 5%X18
Tyer ;
36-64 V59013-200900 WIRE 1 20 x 90
A=
36-65 1421-507-0130-0| LINING 2
7y vx (6X24X2)
36-66 1421-507-0140-0| WASHER (6 x 24 x2) 1
) vy AFYyry (26)
36-67 1421-507-0150-0( SPRING, pressure (26) 1
EA b
36-68 V20026-060400 BOLT 1 M6X40
Pl
36-69 V30226-000600 NUT 1 M6X 3
Loi— =y
36-70 1415-505-0150-0| GRIP, lever 1
VA— £y b HEab
36-71 1421-507-0160-0| BOLT, lever set 2
AT— (9X14X8)
36-72 1421-507-0170-0| COLLAR (9% 14 X 8) 2
FIY Fu b
36-73 V37016-000800 NUT, wing 1 M8 1H
S . W
36-74 V40116-000800 WASHER, spring 2 M8
Pk
36-75 V30026-000800 NUT 1 M8
AN 2y AP 4
36-76 1414-501-0030-0 PA(;ING, oil pan ' 2

7

e




peteaab

B TR R e

*iatpranat

S s

L (AR

Sy e

No.36

B&ka—F

RHES L] BMH| B/ % ﬁﬁ, =3
Ref No. Parts Code Name Q'ty Standard Remarks
AL Lt
36-77 1421-501-0030-0| OIL PAN 1
Y- =, s
36-78 1414-501-0040-0 | NIPPLE, breather 1
]




99

No.37 /M Falwyo YI+7—A
Fig.37 HYDRAULIC LIFT ARM




z
i No.37
P ORHES| &K a-—F #h % fﬂlﬁ p32) % s %
Ref No. Parts Code Name Q'ty Standard Remarks
e -
VI 25V
: 37- 1 1419-502-0030-0 | CRANK, lift 1
\k aHxLE KAt
! 37- 2 1403-209-0060-0 | BOLT 1 M8 x 20
Tty
37- 3 V59010-182000 WIRE 1 18 X 200
! Y7 a7 )
§ 37- 4 1419-502-0010-0 | SHAFT, lift 1
L Y7+ w7 b GHEA
i 37-4-1 1421-506-0010-0 | SHAFT, lift 1 for G type
A4 v—a
37- 5 V74413-548080 OIL-SEAL 2 TC35488
CHs +v2x7(v7)
37- 6 V70414-003500 SNAP-RING (C-type) 2 35
Y7 b T—4
037- 7 1419-502-0020-1 | ARM, lift 1 Gt 2 [BIER
k1 yz+ 7—4« (R) COMP
¥ 037- 8 1419-502-1000-1 [ LIFT ARM (R.H) COMP. 1 Gt TR
i Y7 b 74
37- 9 V58014-080500 PIN, roll 1 8 x 50 '
R T
i 37-10 V59010-182000 WIRE 1 18 x 200
' Y7 b 7—4 €V
37-11 1414-502-0080-0 | PIN, lift arm 2
SIHE KA
37-12 1404-502-0130-0 | BOLT 2 M8 x 25
Fv b (3v=2)
37-13 V30226-000800 NUT 2 M8
Y7+ B AT—
037-14 1414-502-0040-1 [ STAY, 1lift lock 2
) yvyo v (#4) ASSY —
37-15 1402-50059010-0 | LINK PIN ASS'Y 6
AnF YE—v vk
37-16 1414-502-0050-0 | ROD, valve return 1
Ay bt B F =vFr (B)
37-17 1404-117-0020-0 | NIPPLE, throttle rod (B) 1
FEFA FHE
i 37-18 V41316-000800 WASHER 2 M8
H DYy v
37-19 V50015-200180 PIN, cotter 2 2 x18
: Trvyvy ARFYVrs (45)
4 37-20 1338-701-0060-0 | SPRING, pressure (45) 1
£ ' 7o%AF Fvt+ COMP : 1610 No. 1~ 6200
§ 37-21 1407-502-4000-0 | ADJUST NUT COMP. 1 1910 No. 1 ~2600
7U9xA+ Fvb+ COMP 1610 No. 6201 ~
37-21a | 1421-502-0010-0 | ADJUST NUT COMP. 1 1910 No. 2601 ~
F3ay Kb
37-22 V27016-080180 BOLT, wing 1 M8 x 18
: Fvyvw ATYyry (45)
H 37-23 1338-701-0060-0 | SPRING, pressure (45) 1 *
ATY S v
37-24 1414-701-0050-0 | PIN, spring 1 *
Fi=L FHE
37-25 V41316-000800 WASHER, plain 1 M8 *
TIVxAbF Fot
% 37-26 1421-502-0010-0 | ADJUST NUT 1 *
: F3% HEALF
37-27 V27016-080180 | BOLT, wing 1 M8 X 18 *
Y7 vay T ANx
37-28 1414-503-0050-09 FILTER, suction 1
T ANE -
37-29 1414-503-0060-00) SEAL, filter 1
Y7+ 2527 COMP GHA
37-30 1421-506-2000-0 | LIFT CRANK COMP. 1 for G type

100



o1

No.38 /N Falwo Rqre s
Fig. 38 HYDRAULIC PIPING




diraiéll

SRS

A et

I T

No.38

REES| 82— F & | | % o %

Ref No. Parts Code Name Q'ty Standard Remarks
Fr— KT

38- 1 1421-503-0040-0| GEAR PUMP UNIT 1 GP 1/15C
ATZ4 v KA (25)

38- 2 1404-503-0080-0| BOSS, spline 1
FrY KA hs vy vy

38- 3 1404-503-0090-0 | WASHER, gear pump 1
I HE Fu b

38- 4 V30326-000800 NUT -1 M8
FYy .47 COMP

38- 5 1421-503-2000-0| DELIVERY PIPE COMP. 1
(O 4

38- 6 V72011-240200 O-RING 1 P20
F b

38- 7 V20026-060300 BOLT 4 M6 x 30
S.W

38- 8 V40116-000600 WASHER, spring 4 Mé
90° = LK

038- 9 1414-503-0090-2_ ELBOW 90° 1 HS-E1-10
Y2vs3v <47 COMP

38-10 1421-503-1000-0 | SUCTION PIPE COMP. 1
O vrrsr

38-11 V72011-240200 O-RING 1 P20
#H b

38-12 V20026-060300 BOLT 4 M6 x 30
S.wW

38-13 V40126-000600 WASHER, spring 8 M6
IaHFE Err

38-14 V20026-060160 BOLT 4 M6 X 16

. FIwL i

38-15 V41316-000600 WASHER, plain 4 Méb
k=X v F COMP

38-16 1421 -503-3000-0 | HOSE BAND COMP. 1
<147 25v7 (B)

38-17 1416-506-0040-0 | CLAMP, pipe (B) 1
TSR FRax

38-18 V11116-800160 SCREW 2 M8 x 16
S.W

38-19 V40126-000800 WASHER, spring 2 M8
FIvAL HFHF

38-20 V41316-000600 WASHER, plain 1 M6
FVRY 4 COMP

38-21 1421-508-2000-0 | DELIVERY PIPE COMP. 1
IHE KA GEA

38-22 V20126-060300 BOLT 2 M8x 15 for G type
S.wW

38-23 V40116-000800 VWASHER, spring 2 M8
(O 4

38-24 V72011-240140 O-RING 1 Pl4

102



No.39 7x>% & +—}
Fig. 39 FENDER and SEAT

’ 40—@
4e 935 .19
~ S 21
Gy
=
|

> 50—4?
I |

]

103



No-39

BHES mEa-F = % wWH| B % % %
Ref No. Parts Code _ Name Q'ty Standard Remarks
7xv4% (L) COMP
039- 1 1421 -606-3000-0 FENDER (L.H) COMP. 1
7zv4 (R) COMP
039- 2 1421-606-4000-0| FENDER (R.H) COMP. 1
F7 evy =—7
39- 3 1421-903-0130-0| MARK, diff lock 1
T7 evyg =—7 )
39-3-1 1421-904-0130-0| MARK, diff lock 1 £ 8
292 =—2 A3 TETH
39- 4 1421-903-0120-0| MARK, lock 1 Now w/with position
gy7 T—=2
39-4-1 1421-904-0120-0| MARK, lock 1 EL
V247 a—-—v3y =<=—2
39- 5 1421-903-0110-0| MARK, drive caution 1
F547 a—-vay =—-2
39-5-1 | 1421-904-0090-0| MARK, drive caution 1 BX
I HE At
39- 6 V20126-080200 BOLT 8 M8 x 20
S. W
39- 7 V40126-000800 WASHER, spring 12 M8
FIizmNA YHx
39- 8 V41316-000800 | WASHER, plain 4 M8 TS 1910 8@
+ v b <
39- 9 V30026-000800 NUT 12 M8 TS1910 216 (@
v+ Fvr—+ COMP (L)
039-10 1421-606-1000-0| SET PLATE COMP. (L.H) 1 TS1610 B
s+ FLr—+ COMP (R) for TS1610
039-11 1421-606-2000-0| SET PLATE COMP. (R.H) 1
v+ Zv—F COMP (L)
039-12 1422-606-1000-0| SET PLATE COMP. (L.H) 1 TS1910
v b Fr—F COMP (R) for TS1910 :
039-13 1422 -606-2000-0| SET PLATE COMP. (R. H) 1 b
IR
39-14 1405-131-0040-0| WASHER 4
7y a3y T4
39-15 1405-131-0050-0| RUBBER, cushion 4
: o b L
39-16 V30026-001200 NUT 4 Ml2
Frb (3va)
39-17 V30226-001200 NUT 4 Ml2
TxvE AF— i
039-18 1421-606-0010-0| STAY, fender 1 A
I HE Eak g
39-19 V20126-080160 BOLT 4 M8x 16 i
F v b Ii
39-20 V30026-000800 NUT 4 M8 !
S. W
39-21 V40126-000800 WASHER, spring 4 M8
v—+ F54%v+ COMP :
039.22 1421-611-1000-0| SEAT BRACKET COMP. 1
AVEFE FroFy .
39-23 1421-606-0020-0 CATCHER, hand 2 i
TuVr vr ¥rx H
39-24 3560-201-0150-0| WASHER 4
KL Hu b
39-25 Vv20126-080200 BOLT 4 M8 X 20
S . W
39-26 V40126-000800 WASHER, spring 4 M8
v—F ASSY
039-0-1 1421-600-0510-1 SEAT ASS'Y 1
=+ (A)
39-27 1421-611-0010-0| . SEAT (A) 1
v—+F+ (B)
39-28 " | 1421-611-0020-0| , SEAT (B) 1
Zr—1+F . (A)
039-29 1421-611-0030-1|  PLATE (A) 1
Fu b
39-30 V20126-060200 « BOLT ¥ Mb x 20
AF b
39-31 V20126-060300 « BOLT 2 M6 x 30
S.W
39-32 V40126-000600 « WASHER, spring 4 Mb
F I HFHE
39-33 V41316-000600 o« WASHER, plain 4 Mé
Ty vFEAL ZT—27
39-34 2796-701-0070-0| MARK, symbol 1 oy




Jo.39

V&S| B&a— F 8 2 Wy m % i *
tef No. Parts Code Name Q'ty Standard Remarks
£ vy T4 (A)
19-35 1414-632-0050-0| RUBBER (A) 2
72 v vars i
39-36 1421-611-0040-0| RUBBER, cushion 2
v (10xX188)
39-37 1414-632-0070-0| PIN (10 x 188) 1
7Y e
39-38 V50015-200180 PIN, cotter 1 2X18
rANLIT D A~ — U
39-39 1305-241-0010-0| PIN, hair 1
ERV 2 S VN
39-40 V20126-080160 BOLT 4 M8 x 16
S.Ww
39-41 V40126-000800 WASHER, spring 4 M8
7 yvay TLA
39-42 1423-621-0180-0| RUBBER, cushion 8 1910 No, 1001 ~
afxE HErb
39-43 V20126-080300 BOLT 4 M8 x 30
av7 i3 COMP SN
39-44 1421-607-2001-0| TOOL BOX COMP. 1
aHE HEAL
39-45 V20126-080160 BOLT 2 M8x 16
> b GRS
39-46 V30026-000800 NUT 2 M8 f'for Position
S.W
L. 47 V40116-000800 WASHER, spring 2 M8
TZxvE ARF— J
39-48 1421-607-0010-0| STAY, fender 1
vy—t+ 735+ (A) COMP 3
33-49 1421-612-2000-0 | SEAT BRACKET (A) COMP. 1
‘ axE AL
39-50 V20126-080160 BOLT 4 M8 X 16
S. W
39-51 V40116-000800 WASHER, spring 4 M8
s ¥—+ 754 vtF+ (B) COMP
39-52 1421-612-2100-0 | SEAT BRACKET (B) COMP. 1
SHE AL b GHA -
39-53 V20126-100200 BOLT 2 Ml0x 20 (for Position
S. W
39-54 V40116-001000 WASHER, spring 2 M10
Hrovay =—2
39-55 1421-902-0010-0 { MARK, position 1
a7y o—vay w—2 J
39-56 1421-902-0020-0 | MARK, hydraulic caution 1

105

fais

IR G o

H

et et et

Y

{



o) o e TR kL

SERVICE MEMO

ERAE T M S o,



No.40 !+ — KkA4—1
Fig.40 REAR WHEEL

107

~ Imwal



g e

sy

No.40

RYES| L&a—F & % Bl R % i ] %
Ref No. Parts Code Name Q'ty Standard Remarks
~A57584% (L) |
40-0-1 1421-031-3000-0| HIGH-LUG TIRE ASS'Y (L. H) 1
~457%4+% ASSY (R)
40-0-2 1421-031-3100-0 HIGH-LUG TIRE ASS'Y (R. H) 1
~A 57 2AT
40- 1 v88824-008220 . TIRE, high lug 2 8.3/8-22
Fa—7 610
40- 2 | v88900-008220 | . TUBE 2 | 8.3/8-22 fTOS 'TSM)TO
r
s4t 20F Xy TF JIS D4212
40- 3 Vv99900-000010 . CAP, tire choke valve 2 A-type
Wi1—22 Hmq4nrys COMP J
040- 4 1421-317-1000-0| o W7-22 WHEEL RIM COMP. 2
SHE  AHEA b M16 x 30
40- 5 V20146-160300 BOLT 12 (97T)
S . W
40- 6 V40126-001600 WASHER, spring 12 Mlé6
y+ kA4—n vx4t (A)
040- 17 1404-922-0040-2| WEIGHT, rear wheel (A) 2 *
y+ HkA4—n x4+ (B)
040- 8 1404-922-0050-2| WEIGHT, rear wheel (B) 4 *
y ¥ w=4+ +yvy HFab COMP
40- 9 1404-922-1000-0| REAR WEIGHT SET BOLT COMP. 8 *
v RA—n v=4L+ HIT-—
040-10 1404-922-0060-2| COLLAR, rear wheel weignt 16 *
S . W
40-11 V40126-001600 WASHER, spring 16 Mlé *
> v b
40-12 Vv30026-001600 NUT 16 Mlé *
~457 £4+% ASSY (L) N
40-0-3 1419-031-3000-0| HIGH-LUG TIRE ASS'Y (L.H) 1
~q4357 4+ ASSY (R)
40-0-4 1419-031-3100-0 HIGH-LUG TIRE ASS'Y (R. H) 1
g 57 FAT 8.3/8-24
40-13 V88824-008240 « TIRE-high-lug 2 4PR
Fa—7
40-14 V88900-008240 « TUBE 2 8,3/8—24
s4+% svF~Ny TF TS1910 HL, G
40-15 V99900-000010 . CAP, tire choke valve 2 JIS-D4212A for TS1910 HL, GA
W7—24 kA4 Y& ASSY FYFALY
40-0-5 1416-031-2000-0| o REAR WHEEL DIS ASS'Y 2 (~4357 $24%)
W7—24 &4 COMP
040-16 1416-317-1000-2| o « W7-24 WHEEL RIM COMP. 2
VY kA—n TARZ
040-17 1404-317-0050-2| o o DIS, rear wheel 2
capmgg Fnab
40-18 V20146-160850 « o« BOLT 8 Mléx 859T
T2k
40-19 V30046-001600 s o« NUT 8 M1l6 7T
+ vt
40-20 Vv30246-001600 e « NUT 8 Ml6 ( 3%8)
S.w J
40-21 V40126-001600 « o« WASHER, spring 8 Mlé6
w: ~457 #4+% (L) ASSY
40-0-6 1419-031-2000-0| SEMI HIGH-LUG TIRE ASS'Y (L. H) 1
i ~457 #4+ (R) ASSY
40-0-7 1419-031-2100-0| SEMI HIGH-LUG TIRE ASS'Y (R. H) 1
i 457 FA% 8.3-24 | TS1910 SH
40-22 Vv88834-008240 « TIRE, semi high-lug 2 4PR for TS1910 SH A
Fa=7 A=
40-14 Vv88900-008240 . TUBE 2 8.3-24 (s~452784%)
s24Y IUx v
40-15 v99900-000010 . CAP, tire choke valve 2 J1S-D4212
W7—24 kw4 Y& ASSY
40-0-8 1416-031-2000-0| « REAR WHEEL DIS ASS'Y 2
W7—24 k4L Y& COMP
040-16 1416-317-1000-2{ o o W7-24 WHEEL RIM COMP. 2
Yy HkA—L T 4AR2
040-17 1404-317-0050-2| o o DISK, rear wheel 2
S HE At
40-18 V20146-160850 o« « BOLT 8 M1l6x 859T
Pa
40-19 Vv30046-001600 « o« NUT 8 M1l6
F b .
40-20 Vv30246-001600 « ¢« NUT 8 Mle ( 38)
S . W
40-21 v40126-001600 + « WASHER, spring 8 Mlé

108



No.41 ILJFVYHIL > XFL4L
Fig.41 ELECTRICAL SYSTEM

109



GG

e

'No.41

RHES| B&HI—F & % B®| B ] %
Ref No. Parts Code Name Q'ty Standard Remarks
=
41- 1 1416-621-0440-0| HORN 1
HE b
41- 2 V20026-060120 BOLT 2 Mbx 12
S . W ‘
41- 3 V40126-000600 WASHER, spring 2 M6
77-+—-% ASSY
41-0-1 1421-600-0530-0| HOURMETER ASS'Y 1
77—+—% SET
41- 4 1421-621-0050-0| . HOURMETER SET 1 A
) FY Y rHE
41- 5. 1421-621-0040-0 | « WASHER 1
>k
41- 6 V30026-00500 « NUT 2 M5 P=0,8
S.W
41- 17 V40126-000500 « WASHER, spring 2 M5
A—=B r=FN
41- 8 1421-621-0060-0 ) CABLE, meter 1 675
AE—=F AAvF.o
41- 9 1416-621- - SWITCH, starter + 1
*— Afv¥ ASSY
1407-600-0520-0 | KEY SWITCH ASS'Y 1
%— RAA4v¥F kvsr4 ASSY
1407-621-0110-0 | « KEY SWITCH BODY ASS'Y 1 A
. *—
1407-621-0120-04 e KEY 2
Fyva KEV AR vF
41-12 "1402-621-0130-0 | SWITCH, pushing button 1
) 75y vy =2=v b
41=1¥% 1403-621-0120-0 | FLASHER UNIT 1
A b
41-14 V20026-060160. BOLT 1 Mb6 X 16
S .W .
41-15 V40126-000600 WASHER, spring 1 Mé6
Lvoi— AR vF
41-16 1403-621-0130-0 | SWITCH, lever 1
) ) ~»F 5v7 ASSY
41-0-3 1421-600-0580-0 | HEAD LAMP ASS'Y 2
; FrF=
41-17 1421-621-0240-0 | » BULB 2 12v-25/25
=¥
41-18 1421-621-0250-0 | « SEALED 2 A
vysb+ SET
41-19 1421-621-0260-0 | « SOCKET SET 2 A
aHE KA}
41-20 V20126-100200 BOLT 2 M10Xx 20
S.W
- V40126-001000 WASHER, spring 2 M10
74 %A (K RENL~RE—F
1421-621-0130-0 | HARNESS, wire (No 1) 1 Panel-Starter
74 ¥on—FRA (M ) REN~T=V T
1421-621-0140-0 | HARNESS, wire (No.2) 1 Panel-Fender
oA ¥ ~—%xA (43 ) F—RAAL vF~~v F34}
1421-621-0150-0 | HARNESS, wire (No. 3) 1 Key switch-Head light
TAr A=A (K& ~y F714 B
..1421-621-0160-0 | HARNESS, wire (No 4) 1 For head light
1 =52 (/4 77424 278
1-26 1421-621-0170-0 HARNESS wire (No 5) 1 For safety switch
74 ¥on—F A F— R 7 F~rh— v
41-27 1421-621-0180-0 HARNESS w1re (No 6) 1 Key switch-Horn
T ¥A—FRA 1\} ARE =B~ =B TFN
41-28 1421-621-0190-0 HARNESS wu-e( 0.7) 1 Starter-Heater signal
74 o= E & AE—F~YL—RA v F
41-29 1421-621-0200-0 HARNES W1re 0.8) 1 Start-Reray switch
74 ¥ —F A I\} h= VS s~k
41-30 1421-621-0210-0 HARNESS w1re (No.9) 1 Horn button - Horn
g4 ¥~—%xR (A610) TASAT ST~V 4R
41-31 1421-621-0220-0 | H RNESS, wire (No.10) 1 Winker lamp-Winker
e R
41-32 1376-402-0030-0 | BAND, wire 3
ALy ~=FR 2TV (8)
41-33 3737-172-0090-0 | CLAMP, main horness (lower) 2
F5A Fx aFY _
41-34 V11116-600120 SCREW 2 M6 x 12
A S.W
41-35 V40116-000600 WASHER, spring 2 M6

110



No.41

BHES L& -—F & =4 | ® % i 3
Ref No. Parts Code Name Q'ty Standard Remarks
it
41-36 V30026-000600 NUT 3 Mb
f—:iFn Hel- (L14-—17)
41-37 1415-621-0160-0| COVER, terminal (L14-7) 1
F—sFn Hoi—= (L20—-13)
41-38 1415-621-0170-0| COVER, terminal (L20-13) 1
74% ¥ (170)
41-39 1421-621-0380-0| BAND, wire 2
TVY Y—Ftr bFAHFZR
41-40 1317-621-0020-0| CLAMP 3
Aty7 v4+ ASSY
41-0-4 | 1421-600-0540-0f STOP WIRE ASS'Y 1
Abv7 94+ SET
41-41 1421-621-0090-0| « STOP WIRE SET 1 o
/7
41-42 1421-621-0080-0| o KNOB 1
+ o b
41-43 V30026-000500 . NUT 1 M5 P=0.8
v b (M14)
41-44 1421-621-0070-0| o NUT 1 Ml4
) ) [274
41-45 V50015-200180 PIN, cotter 1 2x8
FIwNA HFHF
41-46 V41316-000500 WASHER, plain 1 M5
Aoy Sv7 ASSY (A) A3 7H
-0-5 | 1421-600-0550-0 | PILOT LAMP ASS'Y (A) 1 For oil lamp
vvx R
41 1419-621-0150-0 | , LENS 1 Red
79y
41 1419-621-0160-0| , WASHER 1
g HAYr v b
41 {49 1419-621-0170-0| o GASKET 1
kg
41 1419-621-0180-0| o HOLDER 1 ‘A
Furay
41-51 1403-621-0310-0| , BULB 1 12V-3W
Yo b
41-52 1421-621-0100-0| , SOCKET 1 A
Aq4ey b 5v7 (B) ASSY Fr—25s7H
41-0-6 1421-600-0560-0 | PILOT LAMP ASS'Y (B) 1 For charge lamp
vox e
41@ 1419-621-0150-0 | . LENS 1 Red
- 7y
41@ 1419-621-0160-0| . WASHER 1
HAT b
4¥-55 1419-621-0170-0| « GASKET 1
koL &
41Cs6 1419-621-0180-0| . HOLDER 1 A
Frkay
.57 1415-621-0100-0] o BULB 1 6V-3W
Yo b
41-58 | 1421-621-0110-0| o SOKET 1 A
N S Tavbt SvF C) SSY
41-0-7 | 1421-600-0570-0 PILOT LAMB ASS'Y (&) 1
v sx FRE
41¢59 1419-621-0150-0| , LENS 1 Red
7%
‘ 41@ 1419-621-0160-0| . WASHER 1
AT v b
41@ 1419-621-0170-0] , GASKET 1
> kg
41 1419-621-0180-0|  HOLDER 1 A
FFaY
41-63 1403-621-0310-0| o BULB 1 12V-3W
Yo b
41-64 1421-621-0120-0| » SOCKET 1 A
. Yyr— AAuF
41-65 1416-621-0050-0| SWITCH, relay 1
Fob (3va)
41-66 V30226-000800 NUT 2 M8
S.W
41-67 V40126-000800 WASHER, spring 2 M8
e b
41-68 V20026-060160 BOLT 2 M6 X 16,
. F v b
41-69 V30026-000600 NUT 2 M6

111

H
3
r

R

S,

P

R I ]

R NIy CLUNPTN



T |

e

B Tl

o s P

No.41
RE#FS| HLHA—F AR # M B 53] % 1% e
Ref No. Parts Code Name Q'ty Standard Remarks
S )DN .
41-70 V40126-000600 WASHER, spring 2 Mb
FimL FHE
41-71 V41316-000600 WASHER, plain 2 Mb
754 245 ASSY
41-0-8 1416-600-0530-0| SAFETY SWITCH ASS'Y 1
+754 A4v¥F SET
41-72 1416-621-0060-0| o SAFETY SWITCH SET 1 A
7=
41-73 1416-621-0250-0{ « BOOT 1
Fv b (M22)
41-74 1416-621-0260-0 | NUT 1 M22
y7Lr2% ASSY
41-0-9 1416-600-0570-0 | REFLECTOR ASS'Y 2
V7L 28
41-75 1416-621-0420-0|  REFLECTOR 2 A
Tt
41-76 V30025-000500 « NUT 2 M5 P=0.9
S . W
41-77 V40125-000500 « WASHER, spring 2 M5
v4vh 737 ASSY
41-0-101] 1421-600-0590-0 WINKER LAMP ASS'Y 2
~—x COMP
41-78 1421-621-0270-0 |  BASE COMP, 2 JAN
L X
41-79 1421-621-0280-0 | « LENS 2
~N— R HAT b
41-80 1421-621-0290-0 | « GASKET, base 2 A
YR FAF
41-81 V42116-000500 . WASHER, tooth 4 M5 F R
+ v b
41-82 V30026-000500 « NUT 4 M5
gy FY
41-83 1421-621-0300-0 | « SCREW 4
FF¥a
4]1-84 1421-621-0310-0 | o BULB 2 12v-20wW
) F iz FHF
41-85 1421-621-0320-0 | « WASHER 4
: N—FRAR 2507
41-86 1421-621-0360-0 CLAMP, harness 3
FA b (M6X25)
41-87 1423-621-0190-0 | BOLT (M6 x 25) 2
s/YE Fub
41-88 V32016-000600 NUT, castle 2 Méb 1 fE B
7Yy €
41-89 V50015-160150 PIN, cotter 2 1.6x 15
Zyvary T4
41-90 1423-621-0180-0 RUBBER, cushion 4
7 Y FUYY HEARIU HFHF
41-91 2701-101-0520-0 | WASHER, ‘pulley fitting 2
v—2 5v7 ASSY *
41-0-11 1423-600-0520-0 | WORK LAMP ASS'Y 1
: [
41-92 1423-621-0050-0 | « LENS 1 *
Ry
41-93 1423-621-0200-0 | « BULB 1 *
| SR
4]1-94 1423-621-0070-0 | « PACKING, lens 1 *
EN P *
41-95 V20126-080160 BOLT 1 M8x16
> v b X
41-96 V30026-000800 NUT 1 M8
FETA FHF *
41-97 V41316-000800 WASHER plain 2 M8
S .W %
41-98 Vv40126-000800 WASHER spring 1 M8
744 ~—FRA (M11)
41-99 1421-621-0370-0 | HARNESS wire (No. 11) 1 *
SN—FA 7577
41-100 1421-621-0360-0 CLAMP harness 1 *
Joig b ()
41-101 1404-621-0300-0 | GROMET (small) 1 *
79—25v7 =—7
41-102 | 1423-903-0070-0 | MARK, work lamp 1 *
g—25v7 *—7 * %
41-102-1] 1423-904-0060-0 | MARK, work lamp 1 =

112



Sy o ft

VAV T5AY IS5 A
WIRING DIAGRAM

No.42

Fig.42

qIps 439538

Y2IIMg 5&3«

1) dwe I BRI, LYy —n
EAMW ‘s nwwuwc; UDIIMSIINUT M noraa eI AR L A S roms
eus g . .
= yoelg usarn ol w ZA §— 8% (H “T)dwe pway
w i @ @ () Lred e
. U
@ > moya & elg MW M
MOTT3 X do® B x anid anig J8 2
A ¢ 8 P &l 3
WO 1 q 8 m|l =
Al [l ¥ 3
Va 3 o
3 XoElg ® [
" ol R "
* £): o 03] (v #*%
&m g B T oeg simm ELO)
¢ T3 WE &
<] Xih D) raeanany IN]
M o M
Te L S(T Tou! old
[ by .m [ Movld Coo
LY eudg 19jEay LA H Ll
Kin VL4 g =3 Sniq moip | ¥ o (M e | aojuzeuap
5 |run seuseray ] iep—ng |OF ] f—n ¥R
Kl {e=c*pbgiyr Q 1 = s
4, 05 i - yorrg
L 2 2
> U] 1 0 v
%5 q = fll.@. EET
5 B g
9/ S M IR
i
Lo =
usain 2ITYM ._T =
(H ") dwte zasuipm 1 =] nE
@) Lrcurta 2 o =
e YoImag aanssaxd 110 ] .
" 2 e Ol
2, O
= o=fb | & T5 %%
MmoTTa X Ty o
us3xn M2E[g usein X M
& e ' E %
moTre & Py 21T M B o
% Ed=] o
= B
Gk
PeY MOITd X H T
g, , £4 Py EY
A P9y MoTe & Pay molra X
s Y23mmg Loy
ﬁ.mv £l rv—g fas £as
Nd
2ITYM USIID Egy I K
i
231 M ueeID - )
uong uIoy Ely (H )
T dwe peay
— o — i () Al A
0o el —-- = Ty
anig pey
e, °ITUM POY =
By N
) |\ S
vv.ﬁd 280 g wum
¥=—=3 #

13



SERVICE MEMO

'
'
'
'
v
'
'
.
’
.
'
'
i
'
'
K}
.

1+ e

R N S

g, ot

. ' ' .
' ' ' .
. . ' '
. ' ' ‘
' h . h
' i '
' v .
' ' '
‘ \ .
'

e 0 s e SN i o o1 ot A cr v S



15

No.43 /Xy 5 AT I
Fig.43 BATTERY SYSTEM




No.43

BHES| w3 —F fh & mE| B % % %
Ref No. Parts Code Name Q'ty Standard Remarks
Ay5y (N70Z) ASSY
43-0-1 1421-600-0520-0 BATTERY ASS'Y 1
HyFy FxvT
43- 1 1421-621-0010-0 CAP, battery 6
Ry F
43- 2 1421-621-0020-0 PACKING 6
Sy 7Yy SET (N702)
43- 3 1421-621-0030-0| BATTERY SET (N702) 1
Ay7y £yt Fr—t
043- 4 1416-112-0010-2|. PLATE, battery set 1
SAyFy &b FAL
43- 5 1416-112-0020-0| BOLT, battery set 2
F =L FHF
43- 6 V41316-000600 WASHER, plain 2 Mé
S.W
43- 17 . V40126-000600 WASHER, spring 2 M6
F v b
43- 8 V30026-000600 NUT 4 Méb
757 Ab397
43- 9 1415-621-0010-0| STRAP, gland 1 300
Ay Yy =7 (F3v)
43-10 1421-621-0330-0| CABLE, battery (long) 1 900
s—:+n Hoi— (Ls0o-—1 4)
43-11 1402-621-0140-0| COVER, terminal (L50-14) 1

116



17

No.44 XV— KA} ZX5FAn
Fig.44 THREE POINT SYSTEM




No.44

RHES| M&H3—F & % mE| R £+ %
Ref No. Parts Code Name Q'ty Standard Remarks
AYy— #1414+ ASSY
44-0-1 1421-051-2000-0| THREE POINT ASS'Y 1 *
e7Yyvs H#—F COMP
044- 1 1421-511-1000-0] ¢ LOWER LINK SUPPORT COMP. 1 *
ER P U Ml2 x 32
44- 2 V20146-120320 « BOLT 4 -9T *
S . W
44- 3 V40126-001200 « WASHER, spring 4 Ml2 *
F I FHE
44- 4 V41316-001200 « WASHER, plain 4 Ml2 *
yv2 v (#£4) ASSY
44- 5 1402-500-9010-0| « LINK PIN ASS'Y (LARGE) 2 *
2FESAY v ASSY
44- 6 1404-500-9040-0| « STABILIZER PIN ASS'Y 4 *
~r—- €v (12§)
44- 17 7957-405-0030-0| o PIN, hair 4 *
ea7Yyv2 COMP
044- 8 1421-511-2000-0|  LOWER LINK COMP. 2 *
ARESAYF €y b HFtb
44- 9 1404-511-0031-0| « BOLT, stabilizer set 2 *
>t
44-10 V30026-001600 « NUT 2 Ml6 *
S .W
44-11 V40126-001600 « WASHER, spring 2 M1l6 +*
yvy €v (#4) ASSY
44-12 1402-500-9010-0| o LINK PIN ASS'Y (LARGE) 2 *
o7Yyvs Fxv COMP
44-13 1416-511-4000-0| . LOWER LINK CHAIN COMP. P D 'q
b»7 yvzs COMP (L)
044-14 1421-511-3000-0| , TOP LINK COMP (L. H) 1 *
b»7 ¥rs COMP (R)
044-15 1421-511-4000-0| « TOP LINK COMP (R.H) 1 *
g—v S22, COMP
044-16 1416-511-5000-3| « TURN BUCKLE COMP 1 +*
a—%Yy 4yt Fr—F €x COMP
44-17 1407-703-3000-0| « ROTARY SET PLATE PIN COMP. 1 *
yvos v (#£4) COMP
44-18 1402-500-9010-0| , LINK PIN COMP (L.ARGE) 1 *
b7 Yvzs Fwvva Fr—tF+ COMP
044-19 1403-511-5000-1| » TOP LINK PIN BUSH PLATE 1 *
bv 7 Vvs ev2s Fvt+ COMP
044-20 1402-511-6000-1| « TOP LINK LOCK NUT COMP 1 *
rv7 Yz v ASSY
44-2) 1402-500-9040-0| , TOP LINK PIN ASS'Y 1 *
yrs €v (#4) ASSY
44-22 1402-500-9010-0| o.LINK PIN ASS'Y (LARGE) 1 *
Fxzvys Fzv (A) COMP
44-23 1404-511-8001-0| « CHECK CHAIN COMP (A) 1 *
Fxzv2 Fxv (B) COMP
44-24 1404-512-1001-0| « CHECK CHAIN COMP (B) 2 *
Frv2 Fxv F—v w2 COMP
044-25 1404-512-2000-2| « CHECK CHAIN TURN BUCKLE 2 *
55 COMP
44-26 V30026-001600 « NUT 2 *
y7+t v ¥ (L) COMP
044-27 1421-520-1000-0| o LIFT ROD COMP (L. H) 1 *
y7+F B2F¥ v ASSY
44-28 1404-500-9050-0| o LIFT ROD PIN ASS'Y 1 *
*v7 Evay ~v— €V
44-29 1305-931-0030-0| o PIN, hair ’ 1 *
7549+ 7x—27 COMP
044-30 1404-502-1000-1| o LIFT BRACKET FORK COMP 2 *
w754 vs 74—72 €v ASSY
44-31 1404-500-9060-0| o LIFTING FORK PIN ASS'Y 2 *
yvs v ASSY (#1)
44-32 1402-500-9010-0| « LINK PIN ASS'Y (LARGE) 2 *
yo54vy 7x—2 (R) COMP
044-33 1404-520-2001-2| o LIFTING FORK COMP (R.H) 1 *
w7+ oy F COMP
0'44-34 1404-520-3000-2| « LIFT ROD COMP 1 *
ASAF Uy TY
44-35 1404-520-0010-0| » WASHER, thrust 1 +*
7'7-\'1 P~V FR
044-36 1404-520-0020-2| « HANDLE, adjust 1 *
g— EV
44-37 V58010-060400 « PIN, roll 1 6 x 40 *

118



No.44

BHES MHa—F & £ BE| 8 8% 1 =
Ref No. Parts Code Name Q'ty Standard Remarks
7oxAF Az7Yy=a (R)
044-38 1404-520-0030-2 | , SCREW, adjust (R) 1 20 *
Y7+ B2}V v ASSY
44-39 1404-500-9050-0f , LIFT ROD PIN ASS'Y 1 *
Fr7 Ervsay Av+— o
44-40 1305-931-0030-0| o PIN, hair 1 *
Ky o~ FLIY yu
44-41 1302-726-0050-0 | o TINE, rear wheel handle 1 *
Yy =09 VsA RFYyvy
44-42 1302-726-0060-0 | o SPRING, lock 1 *
Y=nF AHAi- COMP
044-43 1421-511-5000-0 | « SEALED COVER COMP 1 *
aHE AL b
44 -44 V20126-080160 « BOLT 4 M8 X 16 *
S .W
44-45 V40126-000800 « WASHER, spring 4 M8 *
Fxv &A% COMP
044-46 1407-511-1000-1 | CHAIN HOLDER COMP 1 *
Fxv7 Fzv COMP
44-47 1414-511-5000-0'| CHECK CHAIN COMP 2 *
g—=%Y «v b Fir—}F v COMP
44-48 1407-703-3000-0 | ROTARY SET PLATE PIN COMP 1 *
Vyv72 €v (#£4) ASSY
44-49 1402-500-9010-0 | LINK PIN ASS'Y (LARGE) 1 *
br—5 w5 ASSY
-0-2 1421-092-2000-0 TRAILER HITCH ASS'Y 1 *
bv—35 evs COMP
044-50 1403-921-1000-2 | , TRAILER HITCH COMP 1 * A
Fr—3> € ASSY ~
44-5] 1402-900-9030-0 | « TRAILER PIN ASS'Y 1 §610 Ne. 1~ 6200
1910 No,1-2600~
Y72 ¥v ASSY (#41)
44-52 1402-500-9010-0 | o LINK PIN ASS'Y (LARGE) 1 *
P=FY v+ Fr—F ¥r COMP
44-53 1407-703-3000-0 | « ROTARY SET PLATE PIN COMP 2 *
Y7 ¥v ASSY (%1)
44-54 1402-500-9010-0 | ¢ LINK PIN ASS'Y (LARGE) 2 *
kv ¥ HEab )
44-55 1421-921-0010-0 | 4 BOLT, hitch 2 *
Pab A
44-56 V30026-001200 « NUT 2 Ml12 *
S.Ww
44-57 V40126-001200 « WASHER, spring 2 Ml12 *
Fiwa FHF
44-58 V41316-001200 « WASHER, plain 2 Ml2 *

119

H
i
i
|
I




SERVICE MEMO




No.45 X!)— ;KR4 }F X5 4L (GEAE)
Fig.45 THREE POINT SYSTEM (For G TYPE)

) § @)
a1 ) =
7/

7

=Y
24, ) =
3 /.\-& &
Y

121



No.45

RHEES s a— F ] £ A 55- ¥ i x
Ref No.| Parts Code Name Q'ty Standard Remarks
| AV~ #A4r+ SET
45-0-1 1421-051-2001-0.| THREE POINT SET 1 *
07 YV HH— MP
o045~ 1 7963-611-2000-0| , LOWER LINK SU'PPORT COMP 1 *
s HE AHEnt
45- 2 V20146-120320 + BOLT 4 M12X 329T *
~S.W
45- 3 V401126-001200 | o WASHER, spring 4 Ml2 *
FiwA FHF
45- 4 V41316-001200 « WASHER, plain 4 M1l2 Y
Yy €r (#4) ASSY
45- 5 140z-500-9010-0| & LINK PIN ASS'Y (LARGE) 2 +*
£ (12%48)
45- 6 7963-611-0030-0| o PIN (12 X 48) 4 *
~r— €v (129)
45- 7 7957-405-0030-0| o PIN, hair 4 *
=7 yvs COMP
045- 8 7963-611-2100-0|  LOWER LINK COMP 2 *
Frx—v €V
45- 9 7963-611-0010-0| o PIN, chain 2 *
> vt
45-10 V30026-001600 . NUT 2 M1lé *
S.W
45-11 V40126-001600 . WASHER, spring 2 Ml6 +
e7 Yvz F=zv COMP
45-12 7936-611-2200-0| o LOWER LINK CHAIN COMP 2 Yo
r»7 Yvvs (L)COMP
045-13 1421-511-3000-1| , TOP LINK COMP (L. H) 1 +*
bv7 vz (R)COMP
045-14 1421-511-4000-1| , TOP LINK COMP (R, H) 1 *
g—v HAyon COMP
045-15 7963-617-2000-0] , TURN BUCKLE COMP 1 *
e (19%x220)
45-16 7963-603-0010-0 , PIN(19 x 220) 1 =
yvy ev (#1) ASSY
45-17 1402-500-9010-0| , LINK PIN ASS'vy (LARGE) 2 *
b7 Wr2 ev2 Fv b COMP
045-18 1402-511-6000-2| o TOP LINK LOCK NUT COMP 1 *
+zv2 Fxv (A) COMP
45-19 7963-611-2300-0| « CHECK CHAIN COMP (A) 2 +*
+zv7 Fxzv (B) COMP
45-20 7963-611-2400-0| o CHECK CHAIN COMP (B) 2, *
Fxzv? —1—:/ g—v Ay7r COMP
045-21 7963-611-0020-0{ o CHECK CHAIN TURN BUCKLE y4 *
+ v b COMP
45-22 V30226-001600 . NUT 2 M6 (3fE) *
w7+ =v¥F | (L)COMP.
045-23 7963-613-2100-0/ , LIFT ROD COMP (L. H) 1 *
v (16X60)
45-24 7963-613-0050-0| o PIN (16x 60) 2 *
¥ £y 3O AYT—k
45-25 1305-931-0030-0| o PIN, hair 2
yotr Y5454+ 72—2 COMP
045-26 7963-613-2000-0/ o LIFT BRACKET FORK COMP 2 *
v (19X84)
45-27 7963-613-0040-0| o PIN (19 x 84) 2 *
vr7 Erv (#F4) ASSY
45-28 1402-500-9010-0| o LINK PIN ASS'Y (LARGE) 2 *
Yy7r 7x—2 (R) COMP
045-29 7963-613-2200-0f o LIFTING FORK COMP (R.H) 1 *
yz+ ey ¥ (R) COMP
045-30 7963-613-2300-0 , LIFT ROD COMPF (R. H)’ 1 *
R5AF Tyvax
45-31 7963-613-0020-0, o WASHER, thrust 1 *
VAP 2V SO %
45-32 7963-613-0030-00 ., HANDLE, adjust 1 *
A7 /7 Bt W)
45-33 V58014-060320 . PIN, spring (W) 1 6 x 32 *
7oxAb RZ7Y =
45-34 7963-613-0010-0 o+ SCREW, adjust 1 20 *
vyy ~v¥rayg T4
45-35 1302-726-0050-d , TINE, rear wheel handle 1 *
=Y FA AFTY T
45-36 1302-726-0060-@ o SPRING, lock 1 *
y—n ¥ .- COMP
045 -37 7963-617-2100- +« SEALED COVER COMP 1 *

122



N@.45

RE#ES| & a2 —F & % M = p5:) % i x
Ref No. Parts Code Name Q'ty Standard Remarks
3HE  En b
45-38 V20126-080160 BOLT 4 MSB x 16 *
S.w
45-39 V40126-000800 WASHER, spring 4 M8 ’
=7 (o-29y)
45 -40 7963-905-0040-0 MARK (rotary) 2 *
e Vil
45-41 7963-905-0050-0 MARI(( ) 2 *
by 7YV I2EYT a2 COMP
45-42 1403-511-5000-1 TOP LINK BUSHING COMP 1 *
YTV sy (5V) ASSY
45-43 1402-500-9040-0 TOP LINK PIN (SHORT) ASS'y 1

123



SERVICE MEMO



W—JL
Fig.46 TOOLS

No.4 6

125



No.46

RUES| mHEa-—F L) 7 My B & e %
Ref No. Parts Code Name Q'ty Standard Remarks
Fv oA AsF (22)
46- 1 1421-906-0010-0 | SPANNER, box (22) 1
. AHFVIF
46- 2 1401-906-0050-0| WRENCH 1 17 X21
A F
46- 3 V92055-240270 SPANNER 1 24 x 27
A F
46- 4 V92055-190220 - SPANNER 1 19 x 22
A F
46- 5 V92055-130170 SPANNER 1 13 x17
FORPS
46- 6 V92055-120140 SPANNER 1 12 x 14
R
46- 7 V92055-080100 SPANNER 1 8 xX10
FE1Y
46- 8 V93625-001500 PLIERS 1 150
TSR K344
46- 9 V94514 -061000 DRIVER 1 No.2
<=4 FAR FFAS
46-10 V94114-061000 DRIVER 1 6 x100
sAx gy 2
46-11 V95500-004000 GAUGE, tire 1 4 kg/cm *
JY—R KA
46-12 1421-906-0020-0 | PUMP, grease 1
775
46-13 V96000-000010 OILER 1
1.8+ =27y vxv*® ASSY
46-0-1 1422-900-0510-0 | HYDRAULIC JACK ASS'Y 1
1.8y a7y YxuF
46-14 1422-906-0010-0 | « JACK 1 TS1910 B
SxvE NV
46-15 . 1422-906-0020-0 | + LEVER, jack 1
rYv Iy
46-16 1403-906-0010-0-] BAG, licence plate 1
E=—/ 778
46-17 - BAG, vinyl 1 170 X240
LAFxx 2 AL Fav A 75
46-18 1415-903-0050-0 | CARD, caution 1
LAy 2R Fayd TF
46-18-1 1421-904-0140-0 CARD, caution 1 E:% g
Vi ekx Favzay T
46-19 1415-903-0060-0 | CARD, caution 1
JrYx=F Fav=zay 75
46-19-1| 1421-904-0150-0 | CARD, caution 1 E e
oA AN Favul 7
46-20 1415-903-0072-0 CARD, caution 1
oA AL FavA T
46-20-1 1421-904-0160-0 CARD, caution 1 3
{v5—2 vxvE 7F
46-21 1416-903-0090-0 CARD, intake shutter 1
{v5—2 vxvs 78
46-21-1 1421-904-0170-0 CARD, intake shutter 1 EX
oA Faudg 75
46-22 1415-903-0080-0 CARD 1
v A FavL 74
46-22-1 1421-904-0180-0 CARD 1 EX
D759 ¥ ~A445 -2 ASSY
46-0-4 1415-900-0520-0 | D CLUTCH HIGH GAUGE ASS'Y 1 *
SAq{ey b YxT7 b
46-23 1415-911-0040-0 | « SHAFT, pilot 1 *
AT vy €y (W)
46-24 V58014-060320 . PIN, spring (w) 1 6 %32 *
wy— 77—+ COMP
46-25 1415-911-3000-0 | « CAUGE PLATE COMP. 1 *
#v2Ax COMP
046-26 1426-911-2001-1 | BOX COMP. 1 *
~v¥F¥nr COMP
046-27 1426-911-2101-1 | HANDLE COMP. 1 *
~tr— €y (129)
46-28 7957-405-0030-0 | PIN, hair (lZp’) 1 +*
2254 — €v ASSY
46-29 1404-500-9040-0 | STABILIZER PIN ASS'Y 1 *

126






e BESIERSI

NUMERICAL PARTS INDEX 1
BLBoa—F RHEES L&Ha—F RHES B&Ia—F RHES
Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
1302-225-0030-0| 29-18 1403-209-0060-0| 37-2 1404-511-8001-0 | 44-23
1302-726-0050-0| 44-41, 45-35| 1403-312-0030-0| 29-57 1404-512-1001-0 | 44-24
1302-726-0060-0| 44-42, 45-36 33-20 01404-512-2000-0 | 44-25
01403-411-0030-0| 20-4 1404-520-0010-0 | 44-35
1305-241-0010-0| 17-19, 39-39|| 01403-411-0040-0| 20-5 01404-520-0020—0 44-36
1305-931-0030-0| 44-29, 44-40) 01403-511-5000-0| 44-19 01404-520-0030-0 | 44-38
45.25 1403-621-0130-0| 41-16 01404-520-2001-0 | 44-33
1403-621-0310-0| 41-51,41-63|01404-520-3000-0 | 44-34
1317-606-2050-0] 25-7 1403-906-0010-0| 46-16 1404-621-0300-0 | 41-101
1317-621-0020-0| 41-40 01403-921-1000-0| 44-50 01404-922-0040-0 | 40-7
01404-922-0050-0 | 40-8
1325-930-1050-0| 19-17,21-20 1404-101-0010-0| 23-32 1404-922-0060-0 | 40-10
1404-117-0020-0| 37-17 1404-922-1000-0 | 40-9
1326-706-0020-0| 23-13, 34-14| 1404-117-0080-0| 26-21
1326-808-0050-0] 19-26 1404-120-0020-0| 23-12,27-38) 1405-131-0040-0 | 39-14
1404-120-0090-0| 23-11 1405-131-0050-0 | 39-15
1338-701-0060-0| 37-20, 37-23| 1404-120-0110-0| 23-31
1404-201-0180-0| 35-10 1407-041-2000-0 | 20-0-3
1340-253-0020-0| 27-24 1404-307-0020-0| 31-17 1407-111-0010-0 | 25-2
1404-312-0050-0| 33-10 1407-117-0040-0 | 26-18
1376-402-0030-0| 41-32 1404-312-0060-0| 33-17 1407-117-0070-0 | 26-20
01404-317-0050-0| 40-17 1407-207-0040-0 | 30-11
1401-122-0050-0| 23-41, 33-15[ 01404-317-0050-2| 40-17 1407-207-0050-0 | 30-12
01401-922-0030-01 20-16 14042400-0510-0| 19-0-1 1407-303-004-0 | 29-53
1401-906-0050-0| 46-2 1404-400-0550-0| 19-0-2 1407-400-9010-0 | 20-0-1
1404-402-0010-0| 19-45 1407-403-0020-0 | 19-13
1402-111-0020-0| 25-6 1404-402-0010-0| 19-36, 1941 1407-406-0010-0 | 21-5
1402-500-9010-0| 27-41, 37-15 21,-17,2123| 1407-406-0020-0 | 21-6
44-5,44-12, § 1404-402-0020-0( 19-37,1942] 1407-406-0040-0 | 21-7
44-18, 44-22] 21-18, 2124 1407-502-4000-0 | 37-21
44-32,44-49) 1404-402-0030-0| 19-34 01407-511-1000-0 | 44-46
44-52,44-54) 1404-402-0040-0| 19-39 1407-600-0520-0 | 41-0-2
45-5,45-17, | 1404-402-0050-0| 19-48 1407-621-0110-0 | 41-10
45-28 21-16,2122) 1407-621-0120-0 | 41-11 V
1402-500-9040-0 | 44-21 1404-500-9040-0| 44.6,46-2901407-703-3000-0 | 44-17, 44-48
1402-501-0170-0| 30-14 1404-500-9050-0| 44-28, 4439 44-53, 4516
01402-511-6000-0 | 44-20, 45-18| 1404-500-9060-0( 44-31
1402-621-0120-0| 41-13 1404-501-0080-0| 31-5 1411-401-0010-0 | 19-5
1402-621-0130-0| 41-12 1404-502-0130-0| 37-12 01411-411-0020-0 | 20-12
1402-621-0140-0 | 43-11 01404-502-1000-0| 44-30 1411-411-0030-0 | 20-13
1402-900-9030-0 | 27-40, 44-51] 1404-503-0080-0{ 38-2
1404-503-0090-0| 38-3 1412-122-1000-0 | 23-30
1403-207-0010-0| 30-17 1404-511-0031-0| 44-9 1412-203-0030-0 | 28-19




HamBFSIRFRS]

2 NUMERICAL PARTS INDEX
B&a-—F RHES BHRa—F RHES B&ma—F RE&ES
Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
1412-307-0040-0] 31-8 01414-502-0040-0 | 37-14 1415-208-0041-0 | 30-13
1412-401-0040-0| 19-6 1414-502-0050-0 37-16 1415-209-1000-0 { 30-19
01412-403-1000-0( 19-11 1414-502-0080-0 | 37-11 1415-210-0020-0 | 30-24, 30-30,
01412-411-0010-0| 20-11 1414-503-0030-0 { 35-23, 36-19 30-33,30-40
1414-503-0040-0 | 35-24, 36-20| 1415-216-0050-0 [ 29-40
1414-112-0020-0| 18-84 1414-503-0050-0 | 37-28 1415-216-0060-0 | 29-32
1414-117-0040-0| 26-17, 3535 | 1414-503-0060-0 | 37-29 1415-216-5000-0 | 29-34
1414-117-0050-0] 26-19 01414-503-0090-0 | 38-9 01415-312-3000-0 | 33-6
1414-120-0120-0| 24-15 1414-503-0160-0 | 35-14 1415-312-5000-0 | 33-16
1414-201-0020-0| 27-27 1414-503-0160-0 | 35-39 1415-312-6000-0 | 33-9
1414-201-0090-0| 32-16 1414-503-0200-0 | 35-29 1415-501-0030-0 | 36-10
1414-201-0100-01} 32-17 1414-503-1000-0 | 35-18 1415-505-0150-0 | 36-70
1414-201-0110-0| 23-15 1414-503-3000-0 | 35-31 1415-621-0010-0 | 43-9,41-57
1414-201-0120-0 32_18 1414-511-5000-0 | 44-47 1415-621-0160-0 | 41-37
1414-201-0140-01] 31-13 1414-632-0050-0 | 39-35°" 1415-621-0170-0 |41-38
1414-207-0050-0| 30-9 1414-632-0070-0 | 39-37 1415-900-0520-0 | 46-0-4
1414-301-0070-0| 32-26 1414-701—0050-0 37-24 - 1415-903-0050-0 | 46-18
1414-301-0080-0| 32-27 1415-903-0060-0 |46-19
01414-306-0010-01/ 31-1 1415-031-3100-01| 40-0-4 1415-903-0072-0 {46-20
1414-306-0020-0( 31-2 1415-101-0100-01] 17-16 1415-903-0080-0 | 46-22
|01414-306-0030-0| 31-6 1415-101-0160-0|17-3 1415-911-0040-0 | 46-23
1414-306-0040-0| 31-7 1415-101-0170-0| 17-4 1415-911-3000-0 |46-25
1414-307-0021-0| 31-19 1415-101-0180-0| 17-2
1414-310-0020-0} 34-6 1415-101-0390-0 17-15 1416-031-2000-0 {40-0-5,
1414-310-0030-0| 34-13 1415-101-0400-0|17-13 40-0-6,
01414-310-1000-0 | 34-7 1415-102-0011-0 | 25-24 40-0-8
01414-310-2000-0 | 34-8 1415102-0030-0 25-27 1416-100-0520-0 |24-0-1
1414-312-0020-0 ] 33-24 1415-102-0040-0| 25-8 1416-101-0150-0 [16-7
1414-331-0120-0| 29-49, 32-2 1415-102-0050-0 | 25-13 1416-101-0160-0 [16-10
1414-331-0050-0| 32-5 1415-102-0060-0} 25-14 1416-102-0021-0 |25-25
1414-331-0060-0| 32-7 1415-102-0070-0{ 25-15 01416-112-0010-0 |43-4
1414-401-0031-0|19-7 1415-102-0080-0| 25-17 1416-112-0020-0 [43-5
01414-403-0030-0|19-23 1415-102-090-0 | 25-10 1416-116-0040-0 [26-10
1414-403-0040-0119-21 1415-102-0100-0| 25-12 01416-120-0020—0 23-16
1414-406-0050-01|21-2 1415-102-0110-0} 25-9 1416-120-0030-0 [23-17
Vol4l4—501-OOll-O 35-1 1415-102-0120-0| 25-18 1416-120-0040-0 |23-24
1414-501-0030-0 | 35-9, 36-76 1415-102-0130-0| 25-19 1416-120-0060-0 |26-2
1414-501-0040-0 | 30-5, 36-78 1415-102-0140-0| 25-20 1416-120-0070-0 |24-1
1414-501-0060-0| 35-15 1415-102-0150-0| 25-21 1416-120-2000-0 |24-0-2
01414-501-0080-0 | 35-7 1415-111-0010-0| 25-30 1416-120-2010-0 [24-2
1{114-501-0090-0 35-40 01415-111-0020-0| 25-31 1416-120-2020-0 24-3
1414-501-0100-0 | 35-41 1415-116-0070-0| 26-4 1416-120-2030-0 |24-9
1414-502-0010-0 | 29-50 01415-111-2000-0 25-Zé 1416-120-2040-0 |24-5




HEaE S IRRSI

NUMERICAL PARTS INDEX 3
o a—F REES LHEa— F RHEES Me&La—F RHEES
Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
1416-120-2050-0| 24-4 1419-101-0100-0 | 16-4 1421-020-2000-0 | 28-0-1
1416-120-2060-0| 24-10 1419-101-0120-0| 16-9 1421-031-2000-0 | 33-0-1
1416-120-2070-0| 24-8 1419-101-0130-0 | 16-6 1421-031-3000-0 | 40-0-1
1416-120-2080-0| 24-12 ' 1419-203-0020-0 | 28-16 1421-031-3100-0 | 40-0-2
1416-120-2090-0| 24-7 1419-201-0040-0|27-11 . 1421-051-2000-0 | 44-0-1,
1416-120-2100-0| 24-11 1419-201-0100-0 | 27-22 45-0-1
1416-120-2110-0| 24-6 1419-201-0110-0|27-23 1421-092-2000-0 | 44-0-2
1416-207-0030-0| 30-8 ©1419-301-0010-0| 32-29 1421-100-0510-0 | 16-0-1
1416-207-0040-0| 30-10 1419-307-0010-0| 31-11 1421-100-0520-0 | 25-0-1
1416-209-0050-0| 30-27,30-36] 1419-307-0020-0 | 31-11-1 1421-101-0010-0 {17-17
30-43 1419-310-0010-0 | 34-1 1421-101-0030-0 |17-6
01416-212-1000-0| 29-58 1419-310-0020-0 | 34-2 1421-101-0040-0 | 17-7
1416-216-3000-0| 29-38 1419-310-0030-0 | 34-5 1421-101-0050-0 |17-12
01416-317-1000-0 40-16 01419-310-1000-0 | 34-9 1421-101-0060-0 |16-1
01416-317-1000-2| 40-16 1419-331-0050-0 | 29-52 1421-101-0070-0 |16-8
1416-505-0030-2| 36-26 1419-331-0012-0 | 32-3 1421-101-0080-0 [17-20
1416-506-0040-0| 38-17 1419-331-0022-0 | 32-10 1421-101-0090-0 |15-7
1416-511-4000-0| 44-13 1419-331-0030-0 | 32-30 1421-101-0110-0 [15-6
01416-511-5000-0| 44-16 1419-331-0041-0 | 32-13 1421-101-0120-0 |15-8
1416-600-0530-0| 41-0-8 1419-331-0060-0 | 32-8 1421-101-1000-0 [16-11
1416-600-0570-0| 41-0-9 01419-401-0020-0 | 18-88a 1421-101-2000-0 |[17-14
01416-621-0020-0| 41-9 01419-401-2000-0 | 19-1 1421-101-3000-0 |17-5
1416-621-0050-0| 41-65 1419-403-0010-0 | 19-14 1421-101-3100-0 |15-0-1,15-1
1416-621-0060-0 41-72 01419-403-0020-0 | 19-27 1421-101-3120-0 |15-3
1416-621-0200-0| 18-82 01419-403-0030-0 | 19-31 1421-101-3130-0 |15-2
1416-621-0250-0| 41-73 1419-621-0150-0 | 41-47, 41-53,01421-111-1000-0 |25-1
1416-621-0260-0{ 41-74 41-59 01421-111-2000-0 {25-29
1416-621-0420-0] 41-75 1419-621-0160-0 | 41-48, 41-54 | 1421-116-0010-0 |26-5
1416-621-0440-0| 41-1 41-60, 1421-116-0020-0 |26-6
1416-903-0090-0| 46-21 1419-621-0170-0 41-49, 41-55p1421-116-0030-0 |26-9
1414-903-0120-0| 22-7 41-61 1421-116-0040-0 |26-14
1416-903-0130-0| 26-29 1419-621-0180-0 | 41-50, 41-56,f 1421-116-1000-0 126-1
41-62 61421-117-0010-0 |26-25
1417-102-0050-0| 17-21 1419-502-0010-0 | 37-4 1421-117-1000-0 |26-16
1417-201-0030-0| 23-22 01419-502-0020-1 | 37-7 01421 -120-0011-0 |23-1
1419-502-0030-0 | 37-1 1421-120-0020-0 |23-20
1419-031-2000-0| 40-0-6 01419-502-1000-0 | 37-8 1421-120-0030-0 [23-21
1419-031-2100-0} 40-0-7 1419-503-0010-0 | 35-22 1421-120-0040-0 |23-23
1419—031—3090-0 40-0-3 1419-503-0020-0 | 35-25 1421-120-0050-0 [23-25
1419-101-0030-0| 17-1 1419-503-0040-0 | 35-37 1421-122-0010-0 |23-37
1419-101-0071-0| 16-2 1419-503-0050-0 | 35-38 1421-122-0020-0 |23-38
1419-101-0080-0| 16-3 1421-122-0030-0 |23-39
1419-101-0090-0{ 16-5 1421-012-2000-0 | 23-0-1 01421-122-2000-0 |23-26

e




HeaaESIERS|

1421-212-0010-0

a NUMERICAL PARTS INDEX
mRa—F | BHES | MR- F | RHES wEma—F | RHES
Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
1421-122-2100-0|23-45 1421-212-0010-0] 29-8 1421-406-0020-0| 21-4
01421-201-0011-0|27-1,27-1a 1421-212-0020-0|29-14 1421-406-0030-0( 21-15
1421-201-0020-0 | 27-25 1421-212-0030-0| 29-15 1421-406-0040-0 21-1
1421-201-0030-0 | 27-31 1421-216-0010-0{29-16 1421-500-0510-0| 35-0-1
1421-201-0040-0 | 27-4 1421-216-0020-0 | 29-17 1421-501-0020-0] 35-13
1421-201-0050-0|27-5 " 1421-216-0030-0129-21 1421-501-0030-0| 35-8, 36-77
1421-201-0060-0 | 27-10 1421-216-0040-0 | 29-26 1421-501-0040-0 | 35-42, 36-78
1421-201-0070-0 27512 1421-216-0050-0 | 29-23 1421-501-0050-0 | 35-11
1421-201-0080-0{27-13 1421-216-0060-0 | 29-24 1421-501-0060-0 | 35-12
1421-201-0090-0|27-14 1421-216-1000-0 | 29-29 1421-502-0010-0 | 37-21a,
1421-201-0100-0 | 27-18 1421-216-2000-0| 29-31 37-26
1421-201-0110-0 | 27-19 01421-216-3000-0 | 29-36 01421-503-0020-0 | 35-36
1421-201-0120-0| 32-14 01421-216-4000-0| 29-41 1421-503-0030-0 | 35-26
1421-201-0130-0132-15 1421-301-0010-0 | 32-1 1421-503-0040-0 | 38-1
01421-201-1000-0|27-33 1421-301-0020-0 | 32-4 1421-503-1000-0 | 38-10
01421-201-2000-0 | 27-33a 1421-301-0030-0 | 32-9 1421-.503—2000-0 38-5
1421-202-0010-0| 28-1 1421-301-0040-0 | 32-11 1421-503-3000-0 | 38-16
1421-202-0020-0 | 28-7 1421-301-0050-0 | 32-12 01421-503-4000-0 | 35-34
1421-202-0030-0 ) 28-11 1421-301-0060-0129-56 0l1421-505-0010-0 | 36-1
l421-»202-0040-0 28-10 01421-301-1000-0 | 29-47 1421-506-0010-0 | 37-4-1
1421-202-0050-0{28-9 1421-307-0010-0 | 31-16 1421-506-2000-0 | 37-30
1421-203-0010-0 | 28-14 01421-310-1000-0 | 34-7a 01421-507-0010-0 | 36-11
1421 -203-0020-0 | 28-15 01421-310-2000-0 | 34-8a 1421-507-0020-0 | 36-18
1421-203-0040-01}28-21 01421-312-0010-0 | 33-21 1421-507-0030-0 | 36-21
1421 -203-0050-0 | 28-20 1421-312-0020-0 | 33-3 1421-507-0041-0 |36-36
1421-203-0060-0 | 28-22 01421-312-1000-0 | 33-1 01421-507-0052-0 |36-39
1421-204-0010-0| 28-25 01421-312-2000-0 | 33-2 1421-507-0060-0 |36-41
1421 -204-0020-0| 28-26 1421-312-3000-0 | 33-13 1421-507-0070-0 |36-48
01421-207-0010-0130-1 01421-317-1000-0 | 40-4 1421-507-0080-0 |36-51
1421-207-0020-0} 30-2 1421-400-0510-0|21-0-1 1421-507-0090-0 |36-56
1421-208-1000-0| 30-18 1421-400-0520-0 | 21-0-2 1421-507-0110-0 |[36-57
1421-209-0010-0| 30-23 1421-400-0530-0(21-0-3 1421-507-0120-0 |36-58
1421-209-0020-0| 30-26 01421-400-0540-1 | 19-0-1a 1421-507-0130-0 |36-65
1421-209-0030-0 | 30-29 01421-400-0550-1|19-0-2a 1421-507-0140-0 |36-66
1421-209-0040-0| 30-32 1421-401-0010-0|19-4 1421-507-0150-0 |36-67
1421-209-0050-0| 30-35 01421-401-0020-0|18-88 1421-507-0160-0 |36-71
1421-209-0060-0{ 30-39 01421-401-1000-0|18-83 1421-507-0170-0 |36-72
1421-209-0070-0| 30-42 01421-401-2000-0|19-1a 1421-507-2000-0 [36-22
1421-211-0010-0| 29-1 1421-403-0010-0{19-33 1421-507-2100-0 [36-31
1421-211-0020-0| 29-3 1421-403-0020-0 | 19-32 1421-507-2200-0 [36-34
1421-211-0030-01| 29-5 1421-403-0030-0 | 19-46 1421-507-2300-0 |36-44
1421-211-0040-01{ 29-6 01421-403-0040-1 | 19-49 1421-507-2400-0 |36-46
29-8 01421-403-2000-0|19-12 01421-507-2500-0

36-54




HaESIRSRS]
NUMERICAL PARTS INDEX

Bsma—F
Parts Code

BHES
Ref No.

mw&Ea—F
Parts Code

RHES
Ref No.

M= F
Parts Code

BHES
Ref No.

01421-507-2600-0
1421-508-2000-0
01421-511-1000-0
01421-511-2000-0
01421-511-3000-0
01421-511-4000-0
01421-511-5000-0
01421-520-1000-0
1421-600-0340-0
1421-600-0350-0
01421-600-0510-0
1421-600-0520-0
1421-600-0530-0
1421-600-0540-0
1421-600-0550-0
1421 -600-0560-0
1421-600-0570-0
1421-600-0580-0
1421-600-0590-0
01421-600-0600-0
01421-601-0010-0
01421-601-0020-0
1421-601-0030-0
1421-601-0040-0
1421-601-0050-0
1421-601-0060-0
01421-601-0070-0
1421-601-0080-0
1421-601-0090-0
01421-601-1000-0
01421-601-2000-0
01421-601-3000-0
01421-601-4000-0
1421-601-5000-0
1421-601-6000-0
1421-602-0010-0
1421-602-0020-0
1421-602-0030-0
1421-602-0040-0
1421-602-0050-0
01421-602-0060-0
1421-602-0070-0
1421-602-0080-0

36-62
38-21
44-1
44-8
44-14, 45-13
44-15, 45-14
44-43
44-27
18-81
18-80
39-0-1
43-0-1
41-0-1
41-0-4
41-0-5
41-0-6
41-0-7
41-0-3
41-0-10
18-0-1
18-5
18-7
18-9
18-15
18-21
18-23
18-24
18-32_
18-33
18-1
18-11
18-12
18-20
18-28
18-29
18-37
18-49
18-50
18-51
18-55
18-56
18-58
16-19

101421-602-2000-0
01421-602-3000-0
01421-602-4000-0

1421-602-0090-0
01421-602-1000-0

01421-602-5000-0
01421-602-6000-0
01421-602-7000-0
1421-602-8000-0
1421 -603-0010-0
01421-603-0020-0
1421-603-0030-0
1421-603-0040-0
01421-603-1000-0
01421-603-1001-0
01421-604-1000-0
01421-604-2000-0
01421-604-3000-0
01421-604-4000-0
01421-604-5000-0
01421-604-6000-0
01421-606-0010-0
1421-606-0020-0
01421-606-1000-0
01421-606-2000-0
01421-606-3000-0
01421-606-4000-0
01421-607-0010-0
01421-607-2001-0
1421-611-0010-0
1421-611-0020-0
01421-611-0030-0
1421-611-0040-0
01421-611-1000-0
01421-612-2000-0
01421-612-2100-0
01421-616-0010-0
01421-616-0020-0
1421-621-0010-0
1421-621-0020-0
1421-621-0030-0
1421-621-0040-0
1421-621-0050-0

18-108
18-36
18-40
18-46
18-47
18-48
16-13
16-16
18-57
22-13
22-14
22-17
22-18
22-1
22-1la
18-63
18-64
18-67
18-73
18-76
18-77
39-18
39-23
39-10
39-11
39-1
39-2
39-48
39-44
39-27
39-28
39-29
39-36
39-22
39-49
39-52
33-26
33-27
43-1
43-2
43-3
41-5
41-4

1421-621-0060-0
1421-621-0070-0
1421-621-0080-0
1421-621-0090-0
1421-621-0100-0
1421-621-0110-0
1421-621-0120-0
1421-621-0130-0
1421-621-0140-0
1421-621-0150-0
1421-621-0160-0
1421-621-0170-0
1421-621-0180-0
1421-621-0190-0
1421-621-0200-0
1421-621-0210-0
1421-621-0220-0
1421-621-0240-0
1421-621-0250-0
1421-621-0260-0
1421-621-0270-0
1421-621-0280-0
1421-621-0290-0
1421-621-0300-0
1421-621-0310-0
1421-621-0320-0
1421-621-0330-0
1421-621-0360-0
1421-621-0370-0
1421-621-0380-0
1421-901-0010-0
1421-901-0020-0
1421-901-0030-0
1421-902-0010-0
1421-902-0020-0
1421-902-0030-0
1421-903-0010-0
1421-903-0020-0
1421-903-0030-0
1421-903-0040-0
1421-903-0050-0

'1421-903-0060-0

1421-903-0070-0

41-8
41-44
41-42
41-41
41-52
41-58
41-64
41-22
41-23
41-24
41-25
41-26
41-27
41-28
41-29
41-30
41-31
41-17
41-18
41-19
41-78
41-79
41-80
41-83
4] -84
41-85
43-10
41-86, 41-100
41-99
41-39
23-2
23-4
18-16
39-55
39-56
22-19
18-6
18-8
22-8
22-9
18-2
22-5
18-101




aE SRR

6 NUMERICAL PARTS INDEX
He&a—F | REES | &3 - F | RHES PLma—-F | RUEES
Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
1421-903-0080-0| 29-42 1422-211-0020-0| 29-62 2701-101-0520-0| 41-91
1421-903-0090-0| 29-43 1422-212-0010-0]| 29-63
1421-903-0100-0| 18-3 1422-212-0020-0| 29-64 2796-701-0070-0 | 39-34
1421-903-0110-0| 39-5 1422-301-0010-0| 32-28
1421-903-0120-0| 39-4 01422-400-0510-0 21-0-4 3560-201-0150-0 | 39-24
1421-903-0130-0| 39-3 01422-401-1000-0| 19-44
1421-903-0140-0| 22-4 61422-406—0010—0 21-21 3737-172-0090-0 | 41-33
1421-903-0150-0| 22-6 01422-605-0010-0| 18-102
1421-903-0160-0| 21-8 01422-605-0020-0| 18-103 3740-314-0170-0] 22-12
1421-903-0170-0]| 22-3 1422-605-0030-0| 18-104
1421-903-0180-0| 18-4 1422-605-0040-0| 18-105 3741-141-0050-0| 25-34
1421-903-0190-0 22-2 1422-605-0050-0| 17-22
1421-903-0200-0| 22-3-1 1422-6065-0060-0| 18-109 3746-261-2050-0| 18-41
1421-903-0210-0| 22-3-2 01422-606-1000-01 39-12
1421-903-0220-0| 22-21 01422-606-2000-0| 39-13 3768-164-0060-0| 25-26
1421-903-0230-0| 22-20 1422-900-0510-0 46-0-1
1421-904-0010-0 18-2-1 1422-901-0010-0| 23-43 4106-105-3030-0| 29-39, 30-22
1421-904-0020-0| 18-4-1 1422-901-0020-0| 23-44
1421-904-0030-0| 22-3-3 1422-903-0010-0| 18-106 7956-205-0160-0 | 30-6
1421-904-0040-0| 22-3-4 1422-903-0020-0] 18-107 )
1421-904-0060-0| 18-101-1 1422-906-0010-0| 46-14 7957-405-0030-0 | 44-7, 45-7
1421-904-0070-0| 18-3-1 1422-906-0020-0| 46-15 46-28

1421-904-0080-0 22-4-1

1421-904-0090-0} 39-5-1 1423-600-0520-0) 41-0-11 7963-611-0010-0 | 45-9
1421-904-0110-0} 22-6-1 1423-621-0050-0| 41-92 07963-611-0020-0 | 45-21
1421-904-0120-0| 39-4-1 1423-621-0078-0| 41-94 7963-611-0030-0 | 45-6
1421-904-0130-0| 39-3-1 1423-621-0180-0| 39-42 07963-611-2000-0 | 45-1
1421-904-0140-0| 46-18-1 1423-621-0180-0{ 41-90 07963-611-2100-0 | 45-8
1421-904-0150-0 46-19-1 1423-621-0190-0| 41-87 7963-611-2200-0 | 45-12
1421-904-0160;0 46-20-1 1423-621-0200-0] 41-93 7963-611-2380-0 | 45-19
1421-904-0170-0| 46-21-1 1423-903-0070-0| 41-102 7963-611-2400-0 | 45-20
1421-904-0180-0| 46-22-1 1423-904-0060-0| 41-102-1 7963-613-0010-0 | 45-34
1421-904-0190-0| 26-29-1 7963-613-0020-0 | 45-31
1421—906-0010—0i46-l 1424-101-0040-0] 15-9 7963-613-0030-0 | 45-32
1421-906-0020-0| 46-12 1424-101-2030-0} 15-4 7963-613-0040-0 | 45-27
01421-916-0010-0| 17-24 1424-101-2040-0| 15-5 7963-613-0050-0 | 45-24
1421-916-2000-0] 17-23 1424-903-0051-0]| 36-40 07963-613-2000-0 | 45-26
1421-921-0010-0| 44-55 07963-613-2100-0 | 45-23
01421-922-0010-0| 18-92 01426-911-2001-0| 46-26 07963-613-2200-0 | 45-29
01426-911-2101-0] 46-27 07963-613-2300-0 | 45-30

1422-020-2000-0 | 28-0-2 7963-615-0010-0 | 45-41
1422-203-0010-0 | 28-29 1427-201-0070-0| 36-8 07963-615-2200-0 | 45-40

1422-211-0010-01 29-61 1427-201-0080-0| 36-9 07963-617-2000-0 | 45-15

G2




WamFSNEFES]

NUMERICAL PARTS INDEX
wo 33— F RHEES LHA—F RHES &L a—F RHES
Parts Code Ref No. Parts Code Ref No. Parts Code Ref No.
07963-617-2100-0 45-37
7963-905-0040-0 45-45
7963-905-0050-0 45-46






